EPA 625/1-79-011

PROCESS DESIGN MANUAL
FOR
SLUDGE TREATMENT AND DISPOSAL

U.S. ENVIRONMENTAL PROTECTION AGENCY

Municipal Environmental Research Laboratory
Office of Research and Development

Center for Environmental Research Information
Technology Transfer

September 1979




NOTICE

The mention of trade names or commercial
products in this publication is for
illustrative purposes only and does not
constitute endorsement or recommendation
for use by the USEPA,

i1



FOREWORD

The formation of the United States Environmental Protection
Agency marked a new era of environmental awareness in America.
This Agency's goals are national in scope and encompass broad
responsibility in the areas of air and water pollution, solid
wastes, pesticides, and radiation. A vital part of EPA's
national pollution control effort is the constant development
and dissemination of new technology.

It is now clear that only the most effective design and operation
of pollution control facilities using the latest available
techniques will be adequate to ensure continued protection of
the nation's waters. It is essential that this new technology be
incorporated into the contemporary design of pollution control
facilities to achieve maximum benefit of our expenditures.

The purpose of this manual 1is to provide the engineering
community and related industry with a new source of information
to be used in the planning, design, and operation of present
and future wastewater pollution control facilities. It 1is
recognized that there are a number of design manuals and manuals
of standard practice, such as those published by the Water
Pollution Control Federation, available in the field, and
that each of these adequately describes and interprets current
engineering practices as related to traditional plant design.
It is the intent of this manual to supplement this existing
body of knowledge by describing new treatment methods and by
discussing the application of new techniques for more effectively
removing a broad spectrum of contaminants from wastewater.

Much of the information presented is based on the evaluation and
operation of pilot, demonstration, and full-scale plants. The
design criteria thus generated represent typical values. These
values should be used as a guide and should be tempered with
sound engineering judgment based on a complete analysis of the
specific application.

This manual is one of several available from Technology Transfer
to describe technological advances and new information. Future
editions will be issued as warranted by advancing state-of-the-
art to include new data as they become available and to revise
design criteria as additional full-scale operational information
as generated.

iii



ABSTRACT

The purpose of this manual is to present a contémporary review
of sludge processing technology, with particular emphasis on

design methodology. This 1s a revision of a manual originally
published in October 1974,

The revised edition incorporates chapters on design approach,
disinfection, composting, transport, .storage, sidestream
treatment, and instrumentation. Other sections have been
considerably expanded. ‘

Design éxamples are used throughout the manual to illustrate
design principles.

iv



FOREWORD
ABSTRACT
LIST OF TABLES L L L D R DL R B I I B L N A B I IR )

LISTOF FIGURES ok kRN RoRE R EF AR R e dE R TR NN SEER MK N

TABLE OF CONTENTS

.ﬂi"ﬁiiiilllll-ll‘r..\..i..lli..qg.i......-...

------ % 8 R F R P oRoEo® NN A RN A RS d F K B FEEEE R NE WA B oA

ACKNOWLEDGEMENTS ® % F ¢ B F F NN EEEFSE S A R P R Y A E e A NSRS

CHA
1.1
1.2
1.3
1.4

PTER 1.

PURPOSE AND SCOPE sveeasssssassnsssnreses

Purpose B E & 8 8 & & & 4 d & 5 & 5 0% 58 8 F 08848585 8 5 a4 8688 &0 608 4% & & &

Scope

¥ & & & v ¢ # w B FREEFRFFEE S EE PSS FE R N E N R NN S o ow

Process ClassifiCaAtion wsuweueeesansssnorasorstensnss
REfEreNCES s n s s nrsaseansonnsssssnsniastssnsssss

CHAPTER 2. GENERAL CONSIDERATIONS i euensonsasnmsnenssas
2.1 Introduction and SCOPE swuswssvisessossnsnsosoensn
2.2 Legal and Regulatory Considerations ...ieuveeeses
2.2.1 Effect of Effluent Discharge Limitations
on Wastewater Solids Management s..asesasa:
2.2.2 Restrictions on Wastewater ‘

So0lids Treatment v.iesnvneranssvavasnenseses
2.2.2.1 Air Emissions LimitsS c.vesnesassssas
2.2.2.2 NULSANCES stnunsssanannnnasssnnsnssnns
2.2.2.3 State and Local Requirements e«

2.2.3 Laws and Regulations Governing Wastewater

Solids Utilization and Disposal «cesssasnna
2.2.3.1 Federal Water Pollution Control Act
2.2.3.2 Resource Conservation and

Recovery ACL .sssersvissssnancsnunsnns
2.2.3.3 Toxic Substances Control ACt .cacasea
2.2.3.4 Marine Protection, Research and

Sanctuaries ACL seeertrvsssreens snnn
2.2.3.5 Environmental Policy ACES sevenworns
2.2.3.6 State and Local Reuse and

Disposal Requirements s.cssassssasss

2.2.4 The Comprehensive Nature of Section 405
of the Clean Water ACt wsuicueusssnarnannsss
2.3 Other Non-Technical Factors Affecting

Wastewater Solids Management ..iseesucvssovesvene

2.3.1
2.3.2

Availability of Construction FUunds .e.sess
Special Funding Requirements ,..eceeeeennss

L]

Page
iii
iv
XXV
XXXVi
x1ix
1- 1
1- 1
1- 2
1- 2
1- 2
2- 1
2- 1
2- 1
2- 1
2- 2
2= 2
2- 3
2- 3
2- 3
2- 3
2- 4
2- 3
2—- 5
2- 5
2- 5
2- 5
2- 6
2- 6
2- 7



Waste EXPOrt earsssasrios v et ssusonnnan raren.

204 References "R R EENEF N &AL E RN EE NN RS ke Yo R Fe o
CHAPTER 3. DESIGN APPROACH +sestssrsssnssnsanscesnnsnaans "
3.1 InNtrodUCtion euwesessravrvensorsnsnsasnunnannnsnnnasa
3.2 Systems APPrOACh aweeassrsarssrssusseassssarssstsnsns
3.3 The Logic of Process SelecCtiOn . .iesessssnssenssnsss
3.3.1 Identification of Relevant Criteria svsssesss
3.3.2 1Identification of System OptiONS sesesnssansee
3.3.3 System Selection ProcedUre ssscessscnsassannns
3.3.3.1 Base and Secondary Alternatives +sieeeus

3.3.3.2 Choosing a Base Alternatlve

First Cut T N R R R R T
3.3.3.3 Choosing a Base Alternative:

Second CUt wisssnrasrssasssrasssarvosas
3.3.3.4 Third CUt w.svecisssncsnsrnsssnssnssansnne
3.3.3.5 Subsequent CUtS teienssssnnsassocansansna

3.3.4 Parallel ElementsS .csussvsstisavnaannssnsnanas
3.3.5 Process Selection at Eugene, Oregon ........ .
3.4 The Quantitative Flow Diagram «.iesesosncesesesnss
3.4.1 Example: QFD for a Chemically Assisted
Primary Treatment Plant sueessvssessverasennns
3.4.2 Example: OQFD for Secondary Plant
With Filtration siscsssssrnssscasanns temsearsaa
3.5 Sizing of EQUIPMENt +isuivststsrtsnscnsenssssonsens
3.6 Contingency PlannNing svssssssvrssossarsceosrssosnnns
3.6.1 Example of Contingency Planning
for BreakdOWNS wussassssssanssussssssanransssns
3.7 Other General Design ConsideratiOnNS sssseveannassans
3.7.1 Site Variations sseesasesennas e s s aaaans .
3.7.2 Energy Conservation «....sa.- P teas s a s
3.7.3 COSt-EffeCtive Analyses Ittliﬂttitttotiliﬁtit!
3.7.4 CheckliStS sasvsessenstoanssnrasanntnosnanssanss
3.8 ReferencCes siieasssanssansanssrsnsssannsnsassosnnnnsess

TABLE OF CONTENTS (continued)

Time Span Of DeCiSions seseunssavssssnes

. L] L I I I
«J e Uncertainties O R R H NS kBN & R e ¥ kTN RN N EEEE RS e s
The Design TEaAmM ssesstvrssrrrrnnnnnnnnensnss .sa

NN

wwwww
L]

~ Oy U i W

Social and Political Factors Affecting

CHAPTER 4. WASTEWATER SOLIDS PRODUCTION AND

4.1
4.2

4.2.1 Primary Sludge Production ...sssssssnrsss
4.2.1.1 Basic Procedures for Estimating

Primary Sludge Production .....«uvas.- oo
4,2.1.2 Industrial Waste Effect sivesansvs
4,2.1.3 Ground Garbage Effect sivesvawnnsns
4,2.1.4 Other Sludges and SidestreamsS su.cssseasss

vi

Public INvOolvement 4 .ssssssissrsnnmannmomennas

CHARACTERIZATION .aveueansaasansansasasnneans
Introduction w h @ omohow kd R F R F R E R R R R RS SR
" Primary Sludge sssvssnseassasesannanans cmascaens

[y
= O

AN N

10
11
12
12
13
18

18

24
27
29

29
34
34
35
36
38

= =

w WwN -



b

~

nbbnb-hbf—‘(’)(‘)-bwr\)l—'m bbbw

4.2.1.5

2.1.6

4.

2 Concentration Properties
3 Composition and Characteristics
logical Sludges
1 General Characteristics
2 Activated Sludge

4

4

.3.1

4.3.3.2

.3.3.3

4
3 Trickling Filters ......
4

TABLE OF CONTENTS (continued)

Chemical Precipitation and
Coagulation
Peak Loads

llllllll * 5 BN FE SRR E SRR RN

> EE FE S @ e NS SN RN
&R &S FE F R R F R d Rk F R kR o
lllll & B2 K B E-F 8 a3 "2 HF "N

% & & % i # B E F N N B F WSS S S FE S S E RN L

Processes Included
Computing Activated Sludge
Production - Dry Weight Basis ..
Example: Determination of
Biological Sludge Production
Interaction of Yield Calculations and
the Quantitative Flow Diagram (QFD) ....
Concentration of Waste—-Activated

Sludge

LI I I B D B D I N RS R I A

L O L

ok B R R R R F W R R E o # AR E RN E R F kN E R e

Other Properties of Activated Sludge . e

Computing Trickling Filter Sludge
Production - Dry Weight BasiS sseessssns
Concentration of Trickling Filter
Sludge

"X F RS EF N ER @ m b 0 & 2o doE bR FETEOFFE R AR %

Properties - Trickling Filter Sludge ...

Sludge from Rotating Biological Reactors ,....
Coupled Attached-Suspended Growth Sludges ....

4

4

5

.6 Denitrification Sludge ...
m

1 Introduction

2

3
3
.3
Chemical Sludges ..
4
4

LR SR I S I I S B B R R RE DR R LR S RN )

®F @ oEom ohd okl Eow o E FBoa bRk E PR E RN

Computing Chemical Sludge

Production - Dry Weight Basis
Properties of Chemical Sludges
Handling Chemical Sludges .....

.4.4.1
4.4.2

o I

~ )~
el
U W N

tal Analysis of Various Sludges
Controlling Trace Elements
Site~Specific Analysis
Cadmium
Increased Concentration During Processing ....
e Organic Compounds in Sludge .,
ellaneous Wastewater Solids
Screenings

nFRFRFEFEFEOFEFREE R
@ 4 3 & EEEEEREEEEE S

maos ok AR RE PR

Stabilization LI I IR B DR N B N LI B L B L A A B B B B
Chemical and By-Product ReCOVErY sessses

---------------
[ B BN BRI DI L O O B B BB )
LR S A R R Y BN SR Y B B N B

-------- PRI BRI U AR S O S RE WY N R T B A B N R A B R A S
LR R B BRI B IR R |

Quantity of Coarse Screenings .+ueaeecesesss
Quantity of Fine Screenings ....
Properties of Screenings
Handling Screenings .sscsose =
Screenings From Miscellaneous

Locations

lllllll ® r imF o

8% 8 R E 8 ¥ E EREERE R

 § & & B 0 4 &0 & 4§ & N 4 NE S EEADERESDERSE

LI I I R I O B L BN N D I B R R I I BN RS B B B

vii

Page
4- 3
4- 3
4- 6
4- 7
4- 9
4- 9
4- 9
4- 9
4- 9
4- 19
4- 24
4- 25
4- 27
4- 29
4- 29
4- 33
4- 34
4~ 34
4- 35
4- 36
4- 36
4- 36
4- 37
4- 38
4~ 38
4- 39
4- 39
4- 39
4- 39
4- 41
4- 42
4- 43
4~ 44
4- 45
4- 46
4- 46
4- 48
4- 48
4- 48
4- 49
4- 50



~

(¢

(=N
.
~J
.

K=Y
~J
N e o

.
~ ]~

L S S A L UV T S Y
~ )]

4.7. B
4.7

4.8 Referen

CHAPTER 5.

TABLE OF CONTENTS

Quantity of Grit

(continued)

2.1 Ve s e e e sa et e
2.2 Properties of Grit ,..... B T T I,
2.3 Handling Grit suuwesessnessossnsnannsnses
cUm LI L L L N L I I I B B D I B N ® & b F F b F v F o 8BS LI I )
3.1 Quantities Of SCUM 4tuvuscsncaccnsancnnsas
3.2 Properties of Scum ..... . .
3.3 Handling ScUm ..eususs P EsaE e rE s s e
eptage s ieivirssssatrrsannnsnananaa trecescasnsaa
4.1 Quantities of Septage cuiecicevnsrssesrens
4.2 Properties of Septage +..... sranra e e
4.3

ackwash

THICKENING

* & @ & @ N b koo

5

.6 Solids From Treatment of Combined
Sewer Overflows

CES vannsnanns

1) s F oE oW [ ]

"N R oM E AN ¥ NN

R RN RN FEEEEEY S EAF

- & oA

Treating Septage in Wastewater
Treatment Plants

R R E R E &S F S RN R kA TR R

5.1 Introduction ..ceeceacnrianns Faansreanaeenaas Ceasaa s
5.1.1 Definition seceirivvnnnnnas e Fesasrre e s
5'1.2 Purpose ® & 3 & & & & § B ¥ N BN §F R FE I $E FE AN EFE AR NE Rk
5.1.3 Process Evaluation sseceeessssensncsncaan cnsas
5.1.4 Types and Occurrence of Thickening

ProCeSSEeS .esenssvasnsnsnsnnnsncnanasn “ree e

5.2 Sedimentation BaASiNS sesssssasssanncssassnssnnssnanas
5.2.1 Primary Sedimentation .sususeesssnsanssassecns
5.2.2 Secondary Sedimentation .c.sssssvsnscsncrcersns

5.3 Gravity Thickeners seuissssssrnacscraansasns vesaaaan s
5.3.1 Introduction T
5.3.2 Theory # & ¥ ¥ & ® # F 8 P B R B AR A ¥ A& B E B R KEE KBRS E NN EER
5.3.3 System Design Considerations sessssecsssssssas

5.3.3.1 Minimum Surface Area Requirements ......
5.3.3.2 Hydraulic Loading .sessecanssncsnnasnaans
5.3.3.3 Drive Torgue Requirements .eieeeasssress
5.3.3.4 Total Tank Depth ,seuervancasnsanssanssnss
5.3.3.5 Floor Slope fsssensssnannere Cedsevaas .
5.3.3.6 Other Considerations .sssssesasnaras sasaa
5.3.4 Design Example T . cresnaanesn
5.3.5 Cost .......... % & F W E FF A ES NS SR SR AN S AR A s
5.3.5.1 Capital COSt ssavessannesnnnsnas feaaanns
5.3.5.2 Operating and Maintenance Cost ....... ‘-

5.4 Flotation Thickening G nasamsasses s et ssaue e

5.4.1 Dissolved Air Flotatlon (DAF) wevesasnvenansne
5.4.1.1 TheEOLY asusnunsnsnsvsrnsnsnnsaasasansnnn
5.4.1.2 System Design Considerations ....ievcun.
5.4.2 Design Example ersesarsErenasrena crareun .
5.4.3 COSt wtieinucsnnsansas S EM AN A s Es aE s E s ae s
5.4.3.1 Capital Cost resEmae e f e s s erea v
5.4.3.2 Operating and Maintenance CoOstS sssussss
5.5 Centrifugal Thickening Pt m A mt E R AR s a N e s

viii

Page

4- 51
4- 52
4- 53
4- 45
4- 55
4- 56
4- 57
4- 59
4- 59
4- 59

4- 60
4- 61

4- 62

%))
1
= b

(@]
|
WoOORNUTWWWWNDNN



5.7

TABLE OF CONTENTS (continued)

Introduction sivievennnsnnas sessarran
ThEOrY sewvosrveessnnnnnnns er e m s
System Design Considerations ..sseee-
3.1 DisC NOZZ1ES awuuevsannsssrsnsss
2 Imperforate Basket susvassvases
3 Solid Bowl Decanter sssssssssss
€ HIiStOTY wrswsessvssvecorasannans
t
1

5.
.5.
5

Cas
Cos

(203
L]

(G208
.

3
3
a
o R ® S S E®F RS N N R E R A& S & % SR
5.5. Capital Cost cmmemaaa canansans
5.5.2 Operating and Maintenance Cost
ellaneous Thickening Methods ssvsseanss
Elutriation Basin suivussisssssvnnsvas
Secondary Anaerobic Digesters seusee.
Facultative Sludge LagoonsS ssascess s
. Ultrafiltration seieeessnennassaanans
ferences .s.iiiceeiincnsasansnsrsnsnnannenann

S

i
6
6
6.
.6
Re

U1U1U'IU'1
.

1
.2
.3
5
5
5
4
5
5
5.
ce
1
2
3
4
e

CHAPTER 6. STABILIZATION 4ussseannnnnnensnannas

6.1
6.2

IntrOdUCtion | 2O I N RN R D NN DN R DN BN BN NN N BN BN BN RN DAY I BN N B B B B BR N
Anaerobic DigeStion L N IO I N A NN BN I TR B I I B A N B B )
6.2.1 Process DescCriptiOn .suevsssessssssvans

---------

NN NN ER]

6.2.1.1 History and Current StatuUsS secsavnansses
6.2.1.2 Applicability seseassssnnsnssanssnsnnsas
6.2.1.3 Advantages and Disadvantages ec.esessnssa
6.2.1.4 Microbiology sseuseesssssnnns Casmremaaae
6.2.2 Process Variations ceeuvsessss Cv ke r e R e e A
6.2.2.1 Low-Rate Digestion i.iseesssvsasnannesns
6.2.2.2 High-Rate Digestion ssssssesssasssessrnas
6.2.2.3 Anaerobic Contact ProcCessS ..:wesssasrss s
6.2.2.4 Phase Separation .ssssus st ee et nna e by
6.2.3 Sizing of Anaerobic DigestersS .esssessesanrars
6.2.3.1 Loading Criteria .ceeuiissesnsenacasansns
6.2.3.2 Solids Retention TiME ..suevsasasassusss
6.2.3.3 Recommended Sizing Procedure .saseesasnsa
6.2.4 Process PerformanCe .caseseesss et s s e N st e e an
6.2.4.1 Solids Reduction euisesssnas N
6.2.4.2 Gas Production suisiessoosssannennsasnssnae
6.2.4.3 Supernatant QUAlity sserenenenancnanancs
6.2.5 Operational ConsiderationNs .ascasesaanasn e aa s
6.2.5.1 pH "R EE @A Em e o o sm i F S KRS KSR AR NN E R
6.2.5.2 TOXICLItY sussssarurasasnsnssnasanassasnasn
6.2.6 System Component DesSign s.issesossssssassnsanss
6.2.6.1 Tank DeSigN suesvwevsrrsssnsnsnmssnsannsss
6.2.6.2 Heating .uiueeacisnvsisssssssnsnanasnasans
6.2.6.3 MIXING wssanvesivasnnancsacsssssncsnasescsns
6.2.6.4 COVELS sorvssssssovrsneasassnananansnrannas
6.2.6.5 PipinNg sesssnses Pr e e s e s e Er A
6.2.6.6 Cleaning secssesssssesssasnsnsncsansanns
6.2.7 Energy USAJe ssusasssssassnsansnsnsarsvesanmsnns
6.2.8 CoStS sesene er s aTrsns e Cetsesretaaan I Er A E A .

ix



TABLE OF CONTENTS (continued)

Design Example +sivievennannnas Pres s st mernns
9.1 Design LoadiNgS .seweevessssessossnnnanses
9.2 System DescCription .susesssssscssvsnnnans
9.3 Component SiZINg suweeuncasvossoossnierns
Digestion seeesnsas T N T T
Ocess Description s uesiennrsssnsansanans sas e
el History eevevcennsnsusa sasessans e bt nn
Current Status ........ st as e st s e e un
Applicability .suwsessvsesosesacninsnnnna
Advantages and Disadvantadges .eceeesesss
Microbiology ..... vesmsasasn e a s e e b
€ss VariationsS sessesrenctassssssnsasannns
Conventional Semi-Batch Operation ......
Conventional Continuous Operation .a.....

2.
2.
2.
bic
P

wwwww

(o)
.
[U8)

Auto-Heated Mode of Operation «savexssss

N
w

.2

.3

.4

.5

C

1

2

3

ign ConsiderationsS .sesesuuwsssssnns i e
.1l TemperatuUre vasesessssnnsscnsarsnmannnsas
«2 S0lids ReAUCLION cue v vassvaesnsasscesins
3 Oxygen RequirementsS ssasssnssanssasssssns
4 MIXINg s evwasnnnnnnnnns veesarasseannaeara
.5 pH Reduction ...... e s s E e Wassaana
6 Dewatering OB R R AN B A B R W N E A AN R R AEEEE NS
Cess PerformancCe v vasversesonsnvsssrssesasos
1 Total Volatile So0lids ReductioOn .aas. b
2 Supernatant QUality sssesasesnsnasscrnsss
i
t
1
2
i
C
.1
.2
3
.4
i
.1
.2
c
.1
.2
.3

(o)}
.
W

gn Example .s.vinsncrssnnesnnncsnnnnnns naaes

I EEEREEEREREEE " mommEomEE B omomom ok omok ok BF AW kR

L]
W w
.

a3
.

Capital Cost .......... SR asECuEa R u ey
Operation and Maintenance COSt suewnsros
1izatiON s vssensrseossnnannmrssnassisnssses
€SS DesCription seiseeescscasseresansasnssse
HiStOYY senwnasssonannsnnans RN

o

N
L]
> -
- 3

Current Status susaacsarens cea e
Applicability seeassncnnannss sassasessen
Theory of the Process s.vsssuans
Dsgn crlterla * = % w % & & 4 & ¥ F K F § & & §F 8 & A=

pH and Contact Time ....... PR

Lime DOSAge csscsnansnnea s amasEEerrane A
ess PerformancCe c.isussavsessasossa

Odor Control . .iiuiwesarsnnssssersnasnnnnen

Pathogen ReducCtion s.isisvessasasnnsnnrsnns

Dewatering and Settling

Characteristics .a... P e e s e e TN e

Chemical CharacteristiCS sessvevensansne
ess Design # 4 6 @ & % & & K W N N N N E EwoEoE R EEEE R
Design of Lime Handling Facilities .....
Mixing Tank Design sussssssssvnnsnaacnsns
and Energy Usage @ s om omom omomomom oE Wk ok kBB REEREES
Capital and Operating COSts sssvsnnnnnes
Energy USade s.ciwsssesssvesnansnnnnnas .

e FEe e

& ® % m @ ¥ & W

L 2 L BN B B

LI D I B B

=
lav ]
Q

o
L]
f<Y
L 2
NHERHQ

N
L]
K
b
Qs o
UV UTQO b W
. N e o
n

AN N O
e
NN

6-100
6-101
6-101
6~-102
6-102
6-103
6-103
6-104
6-104
6-107
6-108
6-109

6-110
6-110
6-112
6-112
6-118
6-121
6-121
6-122



~
[e) W]

TABLE OF CONTENTS (continued)

6.4.6 Design EXampPle ..uieuveeesvasosncnnnssneness
6.4.6.1 Design LoadinNg secesenoosna seres e
6.4.6.2 System Description ...... P aar i s aa
6.4.6.3 Component SiZiNg suweesoenconvnenns

Chlorine Stabilization seesssesvosannnas P

6.5.1 Process Description ecisvevssnennanna s

6.5.2 Uses, Advantages, and Disadvantages ....

6.5.3 Chlorine Requirements ......eaaa Fr s

6.5.4 Characteristics of Chlorine-Stabilized

MaterialsS cuevivtesvsarnnsnacns sasuasasae
6.5.4.1 Stabilized Slude «uveewvenn- ceaanann
6.5.4,2 Supernatant/Fl1trate/oubnatant

Quality venwsenesnsnnrnnnnmeans sree

6.5.5 Costs .uaean BN N4 e A b s b e p b a s s e
6.5.5.1 Operating CoStS svevescenssnnsans .
6.5.5.2 Capital CoOStS serresssatnsrnnns Cevan s

References s:icicannnnnnsssscscncanaa s e aae
CHAPTER 7. DISINFECTION 4 iustusssscsacsanasnnana "
INtrodUCLION 4 eea s s v ssssessscnsensssccesnsssne
Pathogenic OrganisSms «eveessnsess et mmmm e .

7.2.1 Pathogen SOUrCEeS wavunssssssannsa i e st e

7.2.2 Pathogen CharacteristicCs s.i.isuesvrssssnnranns
7¢202.] VirUSES susstesvsnsessacvsrsronnrss
7.2.2.2 Bacteria ussesesrseanassnansasananna
7.2.2.3 Parasites suusuisansvecasnnssnrans “rssanna
7.2.2.4 FUNQGL cuiwennanrnnansss cavasan e

7.2.3 Pathogen Occurrence in the Unlted States

Pathogen Survival During Sludge Stabilization
.PrOCeSSeSl lllllllll o w & AR od A s Bk Fd RS 4N F NS

7.3.1 Pathogen Reduction During Digestion .......
el.1l ViIrusSes sssesssnssssansssansns ceereann
2 Bacteria@ sessssssannrsasnnannsnnnsnnsns

3
3
3

1,
1.3 Parasites secacsnnsnnanenns carar et
ong Term Stcrage ...u..:a- P
he
3.
3.
.3

w W
-

Chlorine " 4 B N @ 4 5 EN &8N o ok k@ d BN FRFE N
Other Chemicals .uuve..e. cra et re e
ogen Survival in the SOil .seiiswsssssvevens

m
1 Lime » ¥ & & F b & F &N A E SN A AR LI L B B B )
2
3

.
(JJUJUJ
.

t

ntial Human Exposure to Pathogens .seessss

o ot
\I\J\IP—‘("?‘(DLA)NI—‘D"\I\I\IWI\)\I\I\I

6.1.
.6.1.
.6.1.

xi

ical Disinfection .uisvsessassnsnonansannns

Viruses lllllllllllllll w & & & & & » % 2 5 & = 5 2 A R F S AR FGE
Bacteria llllllllll LI Y O B IR L L B B R B N A N R
Parasites w % m omomom k¥ ok ok #E NS s E A AN EE S F T RE R

Disinfection ProCeSSeS .svssssrsnsacsasannacnce
Sludge PasteurizatiOn wsssessssssacsonannses
Process DescCription seessssssanarsanens

2 Current StatUs .isswssssssssnarssscaraaan
3 Design Criteria sessessssansarsansnnsss

Page

6-124
6-124
6-124
6-126
6-127
6-128
6-131
6-132

6-133
6-133

6-134
6-134
6-135
6-136
6-138

~J
I
AN WNDNONHE-

~
]
—
OWMJIdJ

N, SN SN TR SN R N N RN R PN IR BN PN
T T T T Y T Y TR T T B T
el T e o N S R S Sy S Ry Sy S
AU BWNNHHHEFOOO



7.6.1.4
7.6.1.5
7.6.1.6
7.6.1.7
7.6.2 Othe
7.6.2.1
7.6.2.2
7.6.2.3
7.6.2.4
7.7 Patho
7.7.1
7.7.1.1
7.7.1.2
7.7.1.3
7.7.1.4
7.7.1.5
7.7.1.6
7.7.1.7
7.7.1.8
7.7.2 Disi
7.7.2.1
7.7.2.2
7.7.2.3
7.7.2.4
7.7.2.5
7.7.2.6
7.7.2.7
7.7.2.8
7.8 References
CHAPTER
8.1 Introduction
8.2
8.3
8.3.1.1
8.3.1.2
.3.1.3
8.3.
.3.2.1
8.3.2.2
8.4

8.4.

TABLE OF CONTENTS

(continued)

Instrumentation and Operational

Considerations
Energy Impacts
Cost Information
Design Example
Heat Processes ;
Heat-Conditioning ...
Heat-Drying

-

* § 0¥ SR

L N N N N I

High Temperature Processes

Composting

llllllll L S B I I I ]

gen Reduction With High- Energy Radlatlon
Reduction of Pathogens in Sludge With
Electron Irradiation

CEE R B R

L 1

Process DesCritpPion suivesscesassnensna .

Status

Design Considerations

R EEN KNSR REoEr A b E R oF

Instrumentation and Operatlonal

Considerations
Energy Impacts
Performance Data

LI Y

Production Production and Properties

Cost Information
nfection With Gammer Irradiation
Process Description
Current Status - Liquid Sludge

E 4 d WA s EF SRR R

LI B I I

Current Status - Dried or Composted

Sludge ..
Design Criteria

L N B O N B L L B

LR B B B ]

o & 8 KR 3 &R RS F

Instrumentation and Operational

Considerations
Energy Impacts
Performance Data
Cost Information

lllllllllllll & & b @ F kbW

8. CONDITIONING

1 Introduction

4 & 5 & % 5 8 &m0

--------------

Selecting a Conditioning Process
Factors Affecting Wastewater Solids Conditioning
8.3.1 General Wastewater Solids Properties
Particle Size and Distribution
Surface Charge and Degree of
Hydration
8 Particle Interaction
2 Physical Factors

8 Effect of Processing Prior to
Conditioning
Conditioner Application ..,...
Inorganic Chemical Conditioning ...e«.u-

* od ok & KR RSN

dohoh e R AR

# P Row

PRI N TR A R )

xii

.........

4 @ W % B & R

LI I S L L

LI B B B B L

- w * & ¥ &

LI B 2 N B

LI

-------------

-------------

" & & ko E S

Page
7- 17
7- 17
7- 17
7- 20
7- 24
7- 25
7- 25
7- 25
7- 25
7- 26
7- 26
7- 27
7- 28
7- 28
7- 30
7- 30
7- 30
7- 31
7- 31
7- 32
7~ 33
7- 33
7- 34
7- 35
7- 35
7- 36
7- 37
7- 38
7- 44
8- 1
8- 1
8- 1
8- 1
8- 1
8- 3
8- 4
8- 4
8- 4
8- 5
8~ 5
8- 6
8- 6



[l e o)
.
~ O

TABLE OF CONTENTS (continued)

8.4.2 Dosage Requirements ...... CEE s e ss b n e n N
8.4.3 Availability uiuiesussnsessvoanannnnnn e s s e ennsan
8.4.4 Storage, Preparation, and Application
Equipment ----- R R I A R R R R RN T T IR
8.4.5 Design EXamPle suuesssrssesssnusennsesa Prit e
8.4.6 Cost S 5 8 F K % b A D & o E R E N OE E N N NN NI » 8
8.4.6.1 Capital CoSt svevnssssnsvinennnns Ca e
8.4.6.2 Operation and Maintenance COSt tvseuwwens
Chemical Conditioning With Polyelectrolytes ......
8.5.1 Introduction si.ieicessesssssnsanaca sarsessnssa s
8.5.2 Background on Polyelectrolytes .vavesnea o a
8.5.2.1 Composition and Physical FOrm s.svcesnens
8.5.2.2 Structure in SOlUtiON siuiswsavasrennsvase
8.5.2.3 How Polyelectrolyte Conditioning
WOFKS wesuvsssssvesastssnssssunnnnanananss
8.5.3 Conditioning for Thickening s iseeevsssoeessns
8.5.3.1 Gravity Thickening .ssesssssssssrsecsses
8.5.3.2 Dissolved Air Flotation Thickening ,....
8.5.3.3 Centrifugal Thickening s vssesssaensssnes
8.5.4 Conditioning for Dewatering ..... e asssssennan
8.5.4.1 Drying BedS .suuvsesesscessnrosnsssnssonnne
8.5.4.2 Vacuum FiltersS .iseiessssasssnsesssosnnns
8.5.4.3 Recessed Plate Pressure Filters .vscseass
8.5.4.4 Belt Filter PresSSeS .sessusasssassssassaa
8.5.4.5 Centrifuges sivsssasssnsnsssrsasssarasnnasa
8.5.5 Storage, Preparation, and Application
EQUIPMENt «hcsresansasssnsanansnnansnannsnnsns
8.5.6 Case HiStOrY wesvvesrurvsnsacnansncsnsmsnnannnns
B.5.7 COSt  tusnssssscssavssmrssnssanssnasnnannnan .
8‘5.7!1 Capital Cost A @ E T EEFEoR R RN FEEFF R R R
8.5.7.2 Operation and Maintenance Cost iiesassas
Non-Chemical AdditiONS .eesscesssssesasssrsssanaannns
Thermal ConditionNinNg voss st sssrencsaansranarsnnsssnns .
8.7.1 Advantages and Disadvantages .c.cssanessanensnns
8.7.2 Process Sidestreams ...c:sse== N
8.7.2. l Gaseous Sidestreams saseczs«= crastsiesaa s
8.7.2. Liguid Sidestreams .eeessrsere=s- erewn e
8.7.3 peratlons and Cost wivwannsa Fam e razaeae s Ea s
8.7.3. General Considerations svaeessssssssrnas
8.7.3.2 USEPA Survey ResUltS .eusevrssnrnrennnan
Elutriation .seesesnarsasnacsennasaans CresaceEraraa e
Freeze=Thaw .ssvsresnrrseamnsannans . Car ks E e s
8.9.1 Indirect Mechanical FreezZing sasssosssssnasnnns
8.9.2 Direct Mechanical FreezinNg ssessssesannacsnnns
8.9.3 Natural FreezinNg sessssvssasssnssasasasanannns
Mechanical Screening and Grinding .suseeseaesssssssss
Miscellaneous ProOCESSEeS +eusessnsnnsssnsansanassnns
8.11.1 Bacteria .ceeesusnsss sad et esasiacarranataasasann
8.11.2 Electricity suussss Cr s s e AL LR AR LA S N R A
8.11.3 Solvent Extraction ...icecenanessraneenss cevue

xiii

O O 0

14
14
14
14
17

17
18
18
18
20
20
21
21
22
23
24

25
25
27
27
29
29
31
33
34
34
35
36
36
38
39
40
40
41
41
41
42
42
42
43



8.11.4
8.12

CHAPTER 9.

References

TABLE OF CONTENTS

Ultrasonic

* b F ¥ % ¥

DEWATERING

(continued)

9.1 Introduction s uwuwsseesnnnannnnss PN N R E e e T e e
9.1.1 Process Evaluation sveessssssnnannas v et res e
9.1.2 Methods oOf Dewatering sessserssneerananns cnees

9.2 Natural Sludge Dewatering SYStemMS vesssassssesenansa
9.2.1 Drying BedS .vuseernnnes Vs re v Ee et a e b an .

9.2.1.1 Basic Components and Operation cvisvsees
9.2.1.2 Types of Drying BeAS .vewsvresssnes seas e
9.2.1.3 Process Design Criteria seeeveessnsnesa s
9.2.1.4 COSES wuunnvnsssvrssassrrsassirossonnanas
9.2.2 Drying LagOONS suvassssasssnsasssassressssenn
9.2.2.]1 Basic CONCEPL wsssasssssanasevanscennnnss
9.2.2.,2 Design Criteria weasssvnasssssassssonnnns
9.2.2.3 COStS wuvvrvansrnesnasaannsesnorensassens

9.3 Centrifugal Dewatering SyStemS .saevuisescssacssnsssens
9.3.1 Introduction ....¢aucss-= Ca et E e e A E st e
9.3.2 Imperforate BasKet asuwsvssssrsvensanncnsnsnsssne

9.3.2.1 Principles of Operation tsesevasenssssss
9.3.2.2 Application +siesesncsssnrsacaccannansas .
9.3.2.3 Performance siseeansssans Cesesevsremmanan
9.3.2.4 Case HisStOry seeeaacssnansnans tesesannas
9.3.3 S0lid Bowl DecantersS sauvsrontesasrerosaserses
9.331 Application  p % @ F B F B F &V S AR R RS ER SRS
9.3.3.2 Performance ...... B s e R AP e R e b
9.3,.3.3 Other ConsideratioOnNS .esssctessnsresrans

9.4 Filtration Dewatering SYStemS «suvsscsnsnvasnrnnss ..
9,4,1 IntroductiOn ssasssannssnns e e n e sreavrsean
9.4.2 Basic Theory .ssasasss e eere e s eram e
9.,4,3 Filter A1dS .eisvesssnsnsasnssnennananns P,
9.4.4 Vacuum Filters .ecievsasosrnrmsrsnsnanannascsnns

9.4.4.1 Principles of Operation seseeeveenunsns .
9.4.4,2 Application sseiossarssnsenaannnsnannnns .
9.4.,4.3 Performance Y EEE R R R R T YY)
9,4,4,4 Other ConsideratiONS siusasssssssaannassns
9.4.4.5 Case HiStOrY cessvenssnsssnsssansnennens
9.4.,4.6 COSES wenvsnsssrsarennsecsnnsnnssnnmens cev e
9.4.5 Belt Filter Press sessssssrnsss cemaesEenba b s
9,4.5.1 Principles of Operation ...... e nseasues
9.4.5.2 Application n® % w 4 0 F 4 kS & P NS EEEEERE RS
9.4.5.3 PerformanCe ..csssnanuasss Cameas et A e
9.4,5.4 Other ConsideratiOnNS cvussesssrsvsrsenns
9.4.5.5 Design Example ...... ChE b e ea e e b e
9.4.5.6 Costs sunaanuns e
9.4.6 Recessed Plate Pressure Filters ..... anv s e
9.,4,.6.1 Principles of Operation ecesieaseceesanes
9.4.6.,2 Application ....... Fas s s e et b e N aa R ua
9.4.6.3 PerfOormanCe sweceassstsnsssassusssasssnse

xiv



TABLE OF CONTENTS (continued)

Page
9.4.6.4 Other Considerations ...... s astsevmanan . 9~ 56
9.4.6.5 Case HiStOrY suevunsesssanansssessnneenns 9- 59
9.4.6.6 COSt sivvienennnns chesererranaa ve e 9- 60
9.4.7 Screw and ROIl Press ,seesrncnsccanas cerbeaenw 9~ 63
9.4.7.]1 SCrew PreSS suusssesesntsonsnnnsnsosesns 9- 63
9.4.7-2 TWin_ROll PreSS EEFEE NS T s A .« @ 9" 66
9.4.8 Dual Cell Gravity (DCG) Filter .ieeeesosoveense 9- 67
9.4.9 Tube FilterS wusssassesnarsonssnanenass . 9~ 68
9.4.9.1 Pressure TYPE sceenrsnnss sasa Nt es et ene s 9~ 68
9.4.9.2 Gravity TYPE suvriveervsnanrnnneann s e 9- 68
9.5 Other Dewatering SyStemS s.evessciesenss P rr st eseenmens 9- 69
9'5.]- Cyc]-ones " EE & EFBE RS AR b d e Y s LI LI B I B R B ) 9- 69
9.5.2 SCreens veeisenansas T R Y ewe 9~ 70
9.5.3 Electro~OSMOS1S suasnssnsorasssasntneneanas Paee 9- 70
9.6 References suieeeersaasevrannsansnna . 9- 70
CHAPTER 10. HEAT DRYING 4ot tutvsssnsstnsnantsaunnnsaacasas 10- 1
10,1 INtroducCtion cuisuiecciossoanascenssnsassssstssnecnsns 10- 1
10.2 Heat-Drying Principles aueesessascasesassssnsssssss 10— 1
10.2.1 Drying PeriodS .scassasacaaas vesessnnnnrassssss 10— 1
10.2.2 Humidity and Mass Transfer sasassaxsarsaassses 10— 2
10.2.3 Temperature and Heat Transfer suivesnseveecnsrs 10- 3
10.3 Energy IMpPActsS iaussesanssssnvasnsntnasnnnannsesns -+ 10- 5
10.3.1 Design EXamMPle «.cuscecesansnssssnsssasasnsnnnne 10- 6
10.3.2 Energy Cost of Heat-Dried Sludges Used
for FertiliZers svaesenssaanscssannnsansass vene  10- 11
10.4 Environmental ImMpactsS .sesesncasacasnranransss ersesnre 10— 12
10.4.1 Air POllutiOn P R S R R RN N N IR I R R N A B R I R ) 10"' ].2
10.4.2 Safety ..cucrosiersassrrasassacnancensannananns 10- 13
10.4.3 Sidestream Production .sececscesassss . . 10~ 13
10.5 General Design Criteria csassssnssssssnas ceveesnenes 10- 13
10.5.1 Drying CapaCity R RN TR R R R R T 10- 13
10.5.2 Storage Requirements ..... esusrrvenssenssares 10— 14
10.5.3 Heat Source ..cacess cww s Feseasraaanaan veanasa 10- 14
1.0.5.4 Air FlOW " E s FEF L S R I R R R B R DN A B RN BN B R 10_ 1.4
10.5.5 Equipment Maintenance .ie.sssssess seensssnsss 10- 15
10.5.6 Special Considerations .auweesvssssssssassanse 10~ 15
10.6 Conventional Heat DIrYErS .uiuisuserenusssnnnnnanssenns 10- 15
10.6.1 Flash-DYying cueueesasssassosassnnvasnasannssnas 10- 16
10.6.1.1 Process DesCriptiOn ..sesseasssseassn +o 10—~ 16
10.6.1.2 Case Study: Houston, TeXaS esesunnasas 10- 18
10.6.2 Rotary DEYErS .isvwssrsessanasssansnsanunnnans . 10- 19
10.6.2.1 Direct Rotary Dryers ..... wessvesserrss 10— 19
10.6.202 Indirect Drying ------- PN R N A ] lO_ 22
10.6.2.3 Direct-Indirect Rotary DrYersS sessssess 10— 24
10.6.3 INCInNeratoOrS .ssevsssovsennsassannassmsnnsnnans e 10— 25
10.6.4 Toroidal DIrYer ssasssssvssssnnssen cesvsesaarrrres 10— 25

10.6.4.1 Process DescriptiOn suissssessssssesssss 10- 25
10.6.4.2 Current Status T EE R EEEE R N IS N A I N 10— 27
10.6.5 Spray—Drying o @ d E B K F KA S S E AN E S NS A NS RN 10— 27

Xv



TABLE OF CONTENTS (continued)

Page
10.6.5.1 Process DesCription +.ieeseescessrssssee 10=- 27
10.6.5.2 Current StatuUS .cssssasesssanasansnsses 10= 27

10.7 Other Heat-Drying SYyStemsS ..usssveesesaosnnsansanes 10— 28
10.7.1 Solvent Extraction--BEST ProcCess s.eisssuense. 10- 28
10.7.1.1 Process Description s.ueessesssusssease 10- 28
10'70102 Current Status R EF NN PE SRR R g s A 10— 29

10.7.1.3  Operating EXpPerience suesieesesess ssarses 10~ 30
10.7.2 Multiple~Effect Evaporation--Carver
Greenf ield Process A Em e e s E  w RS SRR FE R A Ao 10_ 30

10.7.2.1 Process Description i.cessvsessvssessss 10- 31
10.7.2.2 Current Status .e.seveserasenvsnsensras 10— 31
10l8 References LN DL AN B L I B R O B B B N B O BN I BN O B B RE N BN NN NN RN NN N NN BN W R 10_ 32

CHAPTER 11. HIGH TEMPERATURE PROCESSES ‘e euséestnsnsévasnn 11- 1
11.1 Introduction .seeesesssnssnnnsnnce Cii e aanas seranase  11- 1
11.2 Principles of High Temperature Operations .s.esssees 1l=- 2
11.2.1 CombUStion FactorS L3N TR I R RS B N R IR IR R R R RN Y ll- 3
11.2.1.1 Sludge Fuel ValueS YR RN BN RS NFE AR RN RS ll- 3
11.2.1.2 Oxygen Requirements for Complete

Combustion a g = s =" mam 4 % 4 m bk % 4 R B mé e mEEmEaas ll— 6
11.2.1.3 Factors Affecting the Heat Balance .... 1l1- 7
11.2.2 1Incineration Design Example ...... srasasssses  11-10

11,2.2.1 Problem Statement sseeisvessvaanvesrsesas 11= 10
11.2.2.2 Approximate Calculation Method .eessss. 11- 13
11.2.2.3 Theoretical Calculation Method ..n.... . 11- 20
11.2.2.4 Comparison of Approximate and
Theoretical Calculation Methods seessss 11- 24
11.2.3 Pyrolysis and Starved-Air Combustion

Calculations T EEEEN R E T T I A I R N R 3 O B N A ) ll" 25

11.2.4 Heat and Material BalancesS .usessessersrnnsas 11- 28
11.3 InCineration e om M E F R N R EBE N RN WNW A E R OA W E R EEEEEEEEE RN 11- 29
11.3.1 Multiple-Hearth Furnace ..i.ssssssnsnsnnsnsns . 11- 31
11.3.2 Fluid Bed FUYNACE .wsesssusssannsnsasnsvaaneass 1l= 42

11.3.3 Electric Furnace Emomow E BN BN &N F AR od Ao bR ll- 49
11.3.4 Single Hearth Cyclonic Furnace ...ssssvesesss 11= 55
11.3.5 Design Example: New Sludge Incineration

PrOCGSS R EEEE R I IR ¥ & B B D AT LR SR RS AR ll— 59

11.3.5.1 Approach .sssecessusssmossannssnasnasssss 11= 61

11.3.5.2 Preliminary Design sssevesasusevassnses 1l= 62

11.4 Starved-Air Combustion ...icessssssansasrannas seess 11- 65

11.4.1 Development and Application ........- vaseases 11— 68

11.4.2 Advantages and Disadvantages of SAC ...... ses 11- 71
11.4.3 Conversion of Existing Multiple-Hearth

Incineration Units to SAC isvasennass ensvesasrs 11- 75

11.4.4 Design Example: Retrofit of an Existing

Multiple~Hearth Sludge Incinerator to a
Starved-Air Combustion Reactor i.isisseseeses 11= 76
11.4.4.1 Approach « % @ B BV B E R OE R E P E R R R R EE YRS ll- 77
11.4.4.2 Preliminary Design seeessosesnnsssoesas 11- 78

xvi



11.4 Starved-Air Combustion .........

TABLE OF CONTENTS (continued)

L R L R R I R I Y

11.4.1 Development and Application seeeeeseas vesanws
11.4.2 Advantages and Disadvantages of SAC .ue..... -
11.4.3 Conversion of Existing Multiple-~Hearth
Incineration Units toO SAC sesvvcnnoanes sia s
11.4.4 Design Example: Retrofit of an Existing
Multiple-Hearth Sludge Incinerator to a
Starved-Air Combustion ReactOr .sosevecseacsaes .
11.4.4.1 2Approach +..eeeennnnas se e e seaae

11.4.4.2 Preliminary DesSign ceveeaeensoscrenas
11.5 Co-Combustion of Sludge and Other Material .

11.5.1 Co~Combustion with Coal and Other
Residuals sevuwenns e E R R es et e nua sanrs
11.5.2 Co-Combustion with Mixed Municipal Refuse
(MMR) .. v.cu... E AN N N A S E A AL R N ke e e nmer e
11.5.2.1 Refuse Combustion Technology ...sseees.
11.5.2.2 Sludge Combustion Technology .uecsusess
11.,5.3 1Institutional ConstraintsS sessasssasanresosonns
11.5.4 Conclusions about Co—CombUStiON wussesnssssas
11.6 Related Combustion Processes Used in Wastewater
TreatmMent . oe e esrresrsansnosnrransensonnncuarsenssa
11.6.1 Screenings, Grit, and Scum Reduction +..ees
11.6.2 Lime Recalcination sesvasssas car s an s s
11.6.3

11.6.3.1 Granular Carbon Systems (GAC) sssas s
11.6.3.2 Powdered Activated Carbon (PAC) .sssaa

Activated Carbon Regeneration srssr s s s aes

11.6.3.3 Jet Propulsion Laboratory Activated-

Carbon Treatment System (JPL-ACTS) ....

11.7 Other High Temperature ProcCessSesS ..osescssssss cmeas
11.7.1 High Pressure/High Temperature Wet Ailr
. Oxidation ceveenneas s e r st er et en et as e s nanun
11.7.2 REACT"‘O—THERth & 4 & 5 & N FE & N B E BN BB S F * % F 5 0 w o b o® B W
11.7.3 Modular Starved-2Air IncineratOrS saesessssssan
11.7.4 Pyro-SoltM Process ...evissssssssscasnnnnnsss
- 11.7.5 Bailie Process .ea:s+- s he N e aa e srrssssrsaann .
11.7.6 Wright—Malta Process 1swaassaassanens " EEEEREEE R
11.7.7 Molten Salt PyrolySisS swssssacsnasrasra beem e
11.8 Air Pollution ConsiderationsS sasassssss=s cevt vt auns e
11.8.1 National Ambient Air Quality Standards
(NAAQS)-State Implementation Plans (SIP) ....
11.8.2 National Emission Standards for Hazardous
Air Pollutants (NESHAPS) ..u..- e rer e reren
11.8.3 Standards of Performance for New
Stationary Sources (NSPS) seusacererarnnssnnrs
11.8.4 New Source Review Standards (NSR) .cseseanosns
11.8.5 Prevention of Significant Deterioration
(PSD) ----- # & r @ o®m B % ¥ % 4 8 K F NS S E SR AR AF S NN ER
11.8.6 The Permit ProceSS suisssssnssssnsnanansn R,
11.8.7 Air Emissions Test ProcedUreS .ssumssrversnosans
11.8.8 Design Example ...... P

Page

11- 65
11- 68
11- 71

11- 75

11- 76
11- 77
11- 78
11- 81

11- 81

11- 83
11- 84
11- 87
11- 92
11- 94

11- 94
11- 24
11- 96
11- 98
11- 99
11-100

11-100
11-102

11-102
11-109
11-110
11-110
11-113
11-113
11-115
11-115

11-116
11-177

11-118
11-119

11-119
11-120
11-120
11-120



TABLE OF CONTENTS (continued)

11.8.8.1 TIdentify Applicable State and Local
Regulations wuieiveenassvvssnnnnnna vesen
11.8.8.2 Establish Air Pollution Abatement
Procedures suiussessseas. tr b e b ‘e
11.9 Residue Disposal ...... T .
11.10 References siievieneans S R R Y et et Ea s aa Pa st aan
CHAPTER 12. COMPOSTING s nvesnsscasnnannaan P s s A s e st a e ena e
12,1 IntroducCtion sisesssessesnctnnnnnenanns chen e anar e
12.2 The Composting ProCesSS ssuesessvrrocannsan vaaras s
12.2.]1 MOIStUre survesvvasvasososnena Gaenean arsarane
12.2.2 Temperature '..eiesnsaasas Ce s e b bt Rt T e raana s
12.2.3 PH veveevenannnnns e PR BT et s AN s e ae s
12.2.4 DNutrient Concentration ....c..aa.= ces et heeren s
12.2.5 Oxygen SUPPLY siwennnencscnsensannaas ek e ae e s
12.2,6 Design Criteria and Procedures amaaan sren e e
12,3 Unconfined Composting SyStemS .ceuvsssosseannssncnas
12.3.1 Windrow PrOCeSS wresssssssnsasessnennmutnnsenns
12.3.1.1 Energy RequirementsS +se.uvsssesssssssness
12,3.1.2 Public Health and Environmental
Impacts susennecsassnrenrsasnsarsscrenen
12.,3.1.3 Design Example s..isiurnrvrescsanasnnnass
12.3.2 Aerated Static Pile ProCesSS esssassssservonnn
12.3.2.1 IndiVidual Aerated Piles R R AR
12.3.2.2 Extended Aerated PileS .isssvevesssnncs
12.3.2.3 Current StatusS asuessesssesansrsecan, vean
12.3.2.,4 Oxygen SUPPLY st esrsrassansssancaancnaas
12.3.2.5 Bulking Agent ------ RN AN e e
12.3.2.6 Energy Requirements .....usa. cas bt aantre
12.3.2.7 Public Health and Environmental
Impacts ssesasvncsnnna TR
12.3.2.8 Design EXample sasesvtasssnonananasnnnss
12.3.3 Case Studies (Unconfined SystemsS) «ssmeasens .
12.3.3.1 Joint Water Pollution Control Plant,
Carson, California sssssssaasssnnnaa ‘e
12.3.3.2 Beltsville, Maryland .eeveesavnvesssascs
12.3.3.3 Bangot, Maine ssassvsrvsnavsnnasseevnorne
12.3.3.4 Durham, New Hampshire ...cevssssseasss
12.3.3.5 Cost Analysis euasss. tra e araaa s
12.4 Confined Composting System .iveesmssassassnssannennn
12.4.1 Description of Process .usesevesns seve s E s e
12.4.2 Metro-Waste Aerobic Thermophilic
Bio-ReactoOr csssenesssns chrEre AR s
12.4.3 Dano Bio—-Stabilizer Plant +esecaanannxs criaere
12.4.4 BAV BiO-ReaACtOY s isvsssanssrnnasannsussnas ve e
12.5 European Composting EXperience s.vsuvssssseassaaanns
12.6 References swiserrsssasunnansnrs s sa s s s s Re s e e e e
CHAPTER 13. MISCELLANEOUS PROCESSES .ssvssssrvasrsnanaacnns
13.1 Introduction .sssessssssssasnnnnns Crdr e e ey

xviii

Page

11-121

11-123
11-132
11-136

12-
12—~
12-
12~
12-
12-
12~
12-
12-
12—~
12-
12-

LU WN -

12--
12-
12-
12-
12-
12-
12-
12~
12-

12-
12-
12-

12-
12-
12—~
12-
12-
12-
12-

12—~
12-
12-
12-
12~

13- 1
13- 1



TABLE OF CONTENTS

(continued)

* & 2R

13.2 Chemical Fixation Process se.easess seeasa s
13.3 Encapsulation Process .sesssserenss Vessene
13.3.1 Polyethylene Process wuiuweesss res s
13.3.2 Asphalt ProCesSsS suesresnseansnss s
13.4 Earthworm Conversion ProcCess .vaeeeesa crsue
13.4.1 Process Arrangement +..ceesecses s
13.4.2 Advantages of the Earthworm Conversion
Process .ssssssnssisannnananas se e n
13.4.3 Possible Operating Difficulties ....
13.4.4 LimitationNsS ciuvvessssssssvaveennnns .
13.5 References .u.ues. T Y .

CHAPTER 14,
14.1
14.1.1
14.1.2

Pumping and Pipelines .

TRANSPORTATION

LSRR B R R )

LI B R N B B )

LINC I B I I A A

Simplified Head-Loss Calculations ..
Application of Rheology to Sludge

Pumping Problems

»w * FF ¥ R

14.1.3

14.1.2.1
14,1.2.2
14.1.2.3

14.1.2.4
14.1.2.5

14.1.3.1
14.1.3.2
14.1.3.3
14.1.3.4
14,1.3.5
14.1.3.6
14.1.3.7
14.1.3.8

Types

--------

Solution of Pressure Drop Equation ....

Design Example ...
Thixotropy and Other

Time~Dependent Effects
Obtaining the Coefficients
Additional Information

of Sludge Pumps ...
Centrifugal Pumps
Torque Flow Pumps
Plunger Pumps
Piston Pumps

Progressive Cavity Pumps

Diaphragm Pump
Rotary Pumps
Ejector Pumps

-------

& % 4 & 2 K&

LI S S B L B B B B

14,
14.

14.1.4

14,1.5

14.1.6
14.

14.

14.1.7
14.2
14.2.1
14.2.2
14.2.3
14.2.4
14,2.5
14.2.6
14.2.7

Long
14.3.1

14.3

1.3.9 Gas Lift Pumps
1.3.10 Water Eductors
Application of Sludge Pumps
Pipe, Fittings, and Valves
Long Distance Pumping .....
1.6.1 Experience
1.6.2 Design Guidance
In-Line Grinding

o ¥ s % om Bom ¥

& b b & 42 4 @8

Dewatered Wastewater Solids Conveyance

* e

LI B ]

moEow o# kR

w k% ® AR K S

* ¥ ® & § & 5 ¥ N

L B L

---------

& o & F 2 ow ¥ 9 ¥

Manual Transport of Screenings and Grit ...

Belt Conveyors
Screw Conveyors

Positive Displacement Type Conveyors

-------

Pneumatic Conveyors
Chutes and Inclined Planes
Odors

Distance Wastewater Solids Hauling

Truck Transportation s.ssss

xix

LI I I R B B A L B L I BB |

LI N )

4 5 & & B

4 &8 8. s &3

LEL R I I NS A

---------

® s % 0 9 i ¢ pou b op i d F B0 K ES PP EE T TFET DR R EFFF S

Page
13- 1
13- 3
13- 3
13- 4
13- 4
13- 4
13- 6
13- 7
13- 7
13- 9
14- 1
14- 1
14- 1
14- 3
l4- 4
14- 8
14- 12
14- 14
14- 17
l4- 17
14- 17
14- 18
14- 19
14- 21
14~ 22
14— 24
l4- 26
14- 27
14- 27
14- 28
14- 29
14- 29
14- 31
l4- 31
l4- 32
l4- 36
14- 37
14- 37
14- 37
14- 40
14- 43
l4- 43
l4- 44
l4- 46
l4- 46
14- 47



TABLE OF CONTENTS (continued)

Page

14.3.1.1 TYPES Of TrUCKS wueesrescencnnnnennnss . 14~ 47
14.3.1.2 Owned Equipment vs. Contract

Hauling ..ueueu.-. et e e m s a s sk e . 14— 48

14.3.1.3 Haul Scheduling .cvuveeesovenens . 14- 49

14.3.1.4 Trucking CostsS ..uua. s issesnsnnanaree. 14— 49

14.3.2 Rail TransSpoOrt eusswosvessennens Pr e n e vere 14— 49

14.3.2.1 Advantages and Disadvantages
Of Rail Transport LA BN N B N B B I I A R 14— 49

14.3.2.2 ROULES tivinvevssvsnnons tee s e e s ena »« 14- 50
14.3.2.3 Haul CoOntractsS .seuwwesass Bt e s e a s «ess 14— 50
14.3.2.4 Railcar Supply .eceeenns. Pr st e et e rsaeaa 14- 51
14.3.2.5 Ancillary Facilities ....... tveevvennas 14- 53
14.3.2.6 Manpower and Energy RequirementS ,..... 14— 53
14.3.3 Barge TransportatiOn wueesssssassvseonnemnnnsnss 14— 54
14.3.3.1 Routes and Transit Times ..vuwva- sreanes 14- 54
14.3.3.2 Haul or System Contracting seuweeaesas «ss 14— 55
14.3.3.3 Barge Selection and Acquisition ....... 14- 56
14.3.3.4 Ancillary FacilitiesS sevesssssssvessees 14- 57

14.3.3.5 Spill Prevention and Cleanup .sssssssss 14— 57

14.4 References s.isurevensescansnnnvana cna s masaae s «e« 14- 57
CHAPTER 15. STORAGE .v:iiecencssssssnsnssscnsanesansnsanaasss 15- 1
lS.l IntrOdUCtion 4 b 5 B ¥ R F R R EFFFE P F R E S E R RN EE W 15_ l

15.1.1 Need for StOrage seueissesssrassreansnnasnnnnes 15- 1

15.1.2 Risks and Benefits of Solids Storage Within

Wastewater Treatment System .seesesesarersess 15- 1
15.1.3 Storage Within Wastewater Sludge Treatment
PrOCESSEeS v nansssasassnnnsana caa e ceess 15- 2
15.1.4 Effects of Storage on Wastewater Solids ..... 15- 2
15,1.5 Types of Storage P R R R e I N N 15- 4
15.2 Wastewater Treatment StOorage seevaseascesanenssnnes 15- 5
15.2.1 Storage Within Wastewater Treatment
ProCeSSeS sumeansns febtesasaranarareuasssnsaase 15=- 5
15.2.1.1 Grit Removal s.sesessrosassascansnsanna 15- 6
15.2.1.2 Primary Sedimentation ... ...... erecwsns 15— 7
15.2.1.3 Aeration Reactors and Secondary
Sedimentation vesevvessssessssssannseass 15- 9
15.2.1.4 Imhoff and Community Septic Tanks ..... 15- 10
15.2.1.5 Wastewater Stabilization Ponds ........ 15- 11
15.2.2 Storage Within Wastewater Sludge Treatment
PrOCESSES susssstsssranranssansssnnssnnansnnns 15- 11

15.2.2.1 GraVity ThiCkenerS TR R R 15- 12
15.2.2.2 Anaerobic DigesterS .evessssesessssanas 15— 12

15.2.2.3 2erobic DIigesSterS uvssssesssnsnrmsranaens 15- 18
15.2.2.4 ComposSting seessssnssassnaanssan cernaa 15- 18
15.2.2.5 Drying BedS sessssssssnsnsassrssnssannns 15- 18

15.3 Dedicated Storage Facilities .sessssesvsvesnvorssses 15— 18
15.3.1 Facilities Provided Primarily for Storage

of Ligquid Sludge sseiaancaisanas sransr s 15- 19

15.3.1.1 Holding Tanks .ssusassnss Aaesassessresss 15- 19

XX



TABLE OF CONTENTS (continued)

15.3.1.2 Facultative Sludge LAgOONS susseseensn
15.3.1.3 Anaerobic Liquid Sludge Lagoons ......
15.3.1.4 Aerated Storage BASiNS weeeveesesenns.
15.3.2 Facilities Provided Primarily for Storage

of Dewatered Sludge s.vuvenesa Pt A m e ve e

15.3.2.1 Drying Sludge LagoOONS .uvusnssscennnss -
15.3.2.2 Confined Hoppers Or BiNS sevssscesnnss
15.3.2.3 Unconfined Stockpiles ..... Sa st s ee e

15.4 References ...... s an e Fe s e s aeEa s ceesna

CHAPTER 16. SIDESTREAMS FROM SOLIDS TREATMENT

PROCESSES ..o cennsnas SV e bt et s a e s s awer
16.1 Sidestream Production s.veeeesas sraetes it »
16.2 Sidestream Quality and Potential Problems .eereses
16.3 General Approaches to Sidestream Problems ..... .
16.3.1 Elimination of Sicdestream +ieceeeensosseseanaa
16.3.2 Modification of Upstream Solids Processing
StepsS teienissnennnannna vaaaaa e e st t e e
16.3.3 Change in Timing, Return Rate, or Return
Point .t.iveeevoernnncasnnnnsnansana s s erses s e
16.3.4 Modification of Wastewater Treatment
FACLlitiesS wumvunrrenasrunssssnssaesancsnnnnns

16.3.5 Separate Treatment of Sidestreams ..seseuen~s
16.3.5.1 Anaerobic Digester Supernatant ..:....

16.3.5.2 Thermal Condltlonlng LiQUOT viswssseas
16.4 References ..eveeriasnvennnnsnes FEreirre it
CHAPTER 17. INSTRUMENTATION svssaasnsnasaarasescscsnasnaan
17.1 IntroducCtion sisecvvrssanaannsosansersensrsersanenne

17.1.1 Purposes of Instrumentation sivesssssescansa
17.1.2 Instrumentation Justification and

Design Considerations s.sssuuveansras e esr e

17.2 MeasSUuremeNtS s ereesnrnnsrnsnsssacarassonsasnaans e
17.2.1 Level MeasurementsS ssssvsesmssassnnanannnnnsa
17.2.1.]1 BubblerS sssssssnsssssnanssansnsansnnna
17.2.1.2 Diaphragms ceeesassssssasnsnrastossnnnss
17.2.1.3 Capacitance Transmitters ...... travnane
17.2.1.4 Ultrasonic Transmitters ...cvervenesens
17.2.1.5 Tape-Supported FloatsS .svusvvasunsnnssa
17.2.2 Flow MeasSUrementsS .« uuestsnesessssvessamssnsan
17.2.2.1 Venturi TubeS ssvevasascssssnansnssasacs
17.2.2.2 NOZZ1lES suennnsenrnsanavssenenss temera .
17.2.2.3 Magnetic MeterS iivsvcessssssnncrasaanss
17.2.2.4 Ultrasonic MeterS +sveassaansnsns saesan
17.2.2.5 Doppler Meters utivesnsresssnswsernsvess
17.2.2.6 RotametersS .svisnmuroniosssnssnansasa s aaac
17.2.2.7 Propeller MeterS .viessssssnssssasnanns
17.2.2.8 Pitot Tubes .csi.icvveetennaccnsnssnannans
17.2.2.9 Weirs and FIUMES s acassssnvssnasassnnana
17.2.2.10 Orifice PlatesS suiiunssenerssnmenvansss .

xxi

Page
15- 23
15- 41
15- 43
15~ 46
15- 47
15- 51
15- 56
15- 58
le- 1
le- 1
l6- 2
l6- 3
l6- 4
l6- 4
l6- 5
l6- 5
le- 7
le- 8
16~ 10
le- 17
17- 1
17- 1
17- 1
17- 1
17- 41
17- 41
17~ 41
17- 41
17- 44
17~ 44
17- 45
17~ 45
17- 46
17— 46
17- 46
17- 47
17- 47
17- 48
17- 48
17- 48
17- 49
17- 49



TABLE OF CONTENTS (continued)

17.2.2.11 Turbine Meters .uvsesecsasa thes sttt eaunnn
17.2.2.12 Vortex Meters ...veeevsewns T .
17.2.2.13 Positive Displacement s eessesvesnssonsensss
17.2.2.14 Pump and Transport Displacement
SYSLeMS 1 uwsuunnnnancnnsnssssassssrsnnns
17.2.3 Pressure Measurement ..iesiseseeaeans cessee s
17.2.3.1 Bourdons Or BellOoWS .ueesennernncaeans sa s
17.2.3.2 Diaphragms siseusevesssonsncnsncssensss
17.2.4 Temperature MeasurementsS svessessennnnneness .
17.2.4.1 Resistance Temperature
Detectors (RTDS) swceessnnas as s aarae s
17.2.4.2 ThermoCOUPleS .ususssvsessnransanannna .
17.2.5 Weight MeasurementsS ....eees. Pase s e i s s bunnaaa
17.2.5.1 StatiC vvuwvunnna s aa st er s s s Es et aanana
17.2.5.2 Mass Flow .viusnvasasn e s s s e er et
17.2.6 Density and Suspended Solids Measurements ...
17.2.6.1 Density weserieresnnnnnnnnns s an e
17.2.6.2 Suspended Solids MeasurementsS .....a... .
17.2.7 Time MeasurementsS ...eeusussnaess N
17.2.8 ©Speed MeasurementsS .ueeasr= T
17.2.9 Moisture Content MeasurementsS .esesssesnss saas
17.2.10 Dissolved Oxygen MeasurementsS ...sescseaas e

17.2.11 pH Mea
17.2.12 Chenmic
17.2.13 Ammoni
17.2.14 Gas Me
17.2.14.1
17.2.14.,2

SUrementsS ssvsvesrvers st nnnnmnsansnnsnnns
al Oxygen Demand MeasurementsS sasssessas
a Measurements .s.ssssanas ser s v ara e
asurement and AnalysSisS .s.aasesssnaas .
Composition ANAalyZer cssesresssncasses
Calorimeter .suvesssasaas R emaE e s .

17.2.15 Stack Gas Measurements and Analy51s .........

17.2.16 Odor M
17.2.17 Aerobi
17.2.18 Blanke
17.2.19 Hydroc
17.2.20 Radiat
17.2.21 Machin
17.2.21.1
17.2.21.,2

17.2.21.3
17.2.21.4
17.2.21.5
17.3 Sampling Sys
17.4 Operator Int
17.4.1 Locati
17.4.2 1Indica
17.5 References .

CHAPTER 18. UTILI
18.1 1Introduction
18.2 Sludge as a

CASUYEMENtS s evusresvesrnrasrrenaresnsss
c Condition MeasurementsS saessassesannnaa
t Level MeasurementsS ssoasassssnnsnnnas
arbons and Flammable Gas Detectors .
i1on MONLitOYINg wasusssvssoonassnsnsssns
ery Protection s.ieesssrssvcrsasnasnsennsn
Empty Pipe DetectorS sussessssvascranns
Vibration - Acceleration and
Displacement SysStemsS ..cesssnvssvnneas
Flow LOSS MONLItOLS s e euasanusansnsses
Overload Devices wevasssssasnanesassns
Flame Safequard EQUIipMENt s eeuwseensss
tEMS s i v sadsssansmanssssnsnsnnasnas saamEw
erfacCe csessasnssasnraannaasnansannsasnes
ON s vewnmvansasnnmnnsnns s s mesersa
tor Boards L B I N BN DR NN RN BEN CE BRI B IR RN DAY BN BN BRI CBEE N NS N

w % ¥ & 0 % & & % p & BB b K F K F NS A F R EN SRR

ZATION * = A FOE R EW *® B 0w # ® F R R R R B R
SO01l AMbilenNt svensasnessansasnnsanrnncss

xx1ii

Page
17~ 49
17- 50
17- 50
17- 50
17- 50
17- 51
17- 52
17- 52
17- 53
17- 53
17- 54
17- 54
17- 54
17— 55
17- 55
17- 56
17- 57
17- 57
17- 57
17- 58
17- 58
17- 59
17- 59
17- 59
17- 59
17- 60
17- 60
17- 61
17- 61
17- 61
17- 63
17- 63
17- 64
17- 64
17- 64
17- 65
17- 65
17- 65
17- 66
17- 67
17- 67
17- 68
17- 68
18- 1
18- 1
18- 2



TABLE OF CONTENTS (continued)

18.2.]1 PerspecCtiVe wiusesssassssassnsssssrairnnnnnas
18.2.2 Principles and Design Criteria for
Applying Wastewater Sludge to Land seeusassas
18.2.2.1 Preliminary Planning uv.esveseenesenensas
18.2,2.2 Site Selection Er s E s e R e R e R e A e e
18.2.2.3 Process DESIigN suavsssrrsnnvenannnennas
18.2.2.4 Facilities DESigN sesessesesncssnnenens
18.2.2.,5 Facility Management, Operations,
and Monitoring s.eessssnansans ey
18.3 Sludge as an Energy SOULCE ..cvussmanasssunnaaasssas
18.3.]1 PerspectivVe wieeisssssessaecssnennnnnnnnsannas
18.3.2 Recovery of Energy From S1udge .suvvsevessrenas
18.3.2.1 Treatment of Digester Gas sewessesssnass
18.3.2.2 Gas-Burning Equipment .cesvevasasasns -
18.3.3.3 GeneratorsS seciessnsssnnsnnnssasnsnsnns
18.3.3 Examples of Energy RECOVELY .vviennnssssnnanas
18.3.3.1 Energy Recovery From Digester Gas .....
18.3.3.2 Recovery of Energy From Incinerator
Flue GAsS sewssssnsusnsnransansrrnnanenss
18.3.4 Other Factors Affecting Heat Recovery st
18.4 Other Uses of Wastewater Solids and Solid
By—PrOdUCtS LA S I N R O I N B RN I B R IR I N B R S O B RN I RCR SR B )
18.5 References ..iceieussvsnasssnssrasnsasnvsassscsasscsos
CHAPTER 19, DISPOSAL TO LAND . .ivcuesnearasnasncncnasnanas
19.1 Introduction sesesessssscennns P el s e e e
19.1.1 Regulatory Agency Guidance .c.iaieaaasa s sananan
19.2 Sludge Landfill ,.sieisrannssnsasasasasanscnnssasnns
19.2.1 Definition .s.iiiierunnnnaancarocnnasnssanannsss
19.2.,2 Sludge Landfill MethodS .s.icvunana Cearrrnaaenn
19.2.2.1 Sludge-Only Trench Fill ciuviussvssnncses
19.2.2.2 Sludge-Only Area Fill s.ivsvessceressons
19,2.2.3 Co-Disposal with RefuSe .ssusecrsnnsasss
19.2.2.4 Suitability of Sludge for
Landfilling eoceessssnensssanassaensnns
19.2.3 Preliminary Planning sesuesessssesavensassssnsnes
19.2.3.1 Sludge Characterization seeevssvseonsss
19.2.3.2 Selection of a Landfilling Method .....
19.2.3.3 Site SelectiOn wuieivasesnaessnnsascessns
19.2.4 Facility DeSign .avesssssnsnencssssansnsnssns
19.2.4.1 Regulations and Standards .............
19.2.4.2 Site CharacteristiCS .swveesssssanresanns
19.2.4.3 Landfill Type and DesSign ssewsessnssann
19.2.4.4 Ancillary Faciliti€S .ssecisssvsrrnrnnnas
19.2.4.5 Landfill Equipment seueciuiussneransannnes
19.2.4.6 Flexibility and Reliability +ansceeess-
19.2.4,7 Expected PerformancCe :.uesssssssssosans
19.2.4.8 Environmental Impacts .ivessscnnrsnnnns
19.2.5 Operations and MaintenancCe sesvessvasnscnnsss
19.2.5.1 Operations Plan .essrsessssasvesrsrnesss

xxiii

Page
18- 2
18- 3
18- 5
18- 5
18~ 5
18- 6
18- 7
18- 8
18~ 8
18- 9
18- 9
18- 11
18- 15
18- 15
18- 15
18- 25
18~ 34
18- 35
18- 36
19- 1
19~ 1
19- 1
19- 1
19- 1
19- 2
19- 2
19- 3
19- 5
19- 6
19- 6
19- 6
19- 8
19- 8
19~ 12
19~ 12
19- 13
19- 14
19- 15
19- 18
19~ 18
19- 19
19- 20
19- 20
19-

20



19.3

19.4

TABLE OF CONTENTS (continued)

19.2,5.2 Operating Schedule ,euuersssnerasnansa
19.2.5.3 Egquipment Selection and Maintenance ...
19.2.5.4 Management and RepOrting suisssuscsasses
19.2.5.5 Safelty sewssressrrsnnasansnssavusnssanns
19.2.5.6 Environmental Controls sieesesecannsnas
19.2.6 Site ClOSUre .svassassssssnsnanannssnsensnnass
19.2.6.1 Ultimate USEe seswecearvssiosasnnsansesenas
19.2.6.2 Grading at Completion of Filling ...uss.
19.2.6.3 Final Grading s aesssssrsvassssasscennssena
19.2.6.4 Landscaping ssssssssusanns Frenamasasnnn
19.2.6.5 Continued Leachate and Gas Control ....
19.2.,7 Landfilling of Screenings, Grit, and Ash ....
Dedicated Land Disposal ..... T
19.301 Defintion & @ & % F # @ F b oEF R R R oEF EF E kR R E AR
19.3.2 Background sesesssssssansssnvsaonssnassannascnns
19.3.3 Site Selection tuiessacranans sassrasErEsasanns
19.3.3.1 Ownership by Wastewater Treamtent
AUthority .ui.iisceennnncaneas T Y
19.3.3.2 Groundwater Patterns .ceasssosceseseenss
19.3.3.3 TOpPOgraAPhY seeisvusassantsnsrtosssssana
19.3.3.4 S0il TYPES sunssssstnssaassnsnnssassnns
19.3.3.5 Availability of Suffient Land +essessess
19.3.4 StOrage sewsmsnvessarsscnsnrosasnsasnssranssnas
19.3.4.1 Climatic Influences .iuiccesssssssssnssss
19.3.4.2 Operational Storage ..eesasasssssansens
19.3.5 Operational Methods and Equipment .civeisesss
1903.501 Liquid Sludge & w o F bR B E R h AR RS R
19.3.5.2 Dewatered Sludge s uessssvronsnnssssnnrns
19.3.5.3 Sludge Application Rates sssseacanssnas
19.3.6 Environmental Controls and Monitoring .......
19.3.6.1 - Site LAyOUL wivwessvrsrsnsnnnssnnsansnns
19.3.6.2. Groundwater ControlsS ssesssnsanasmsansns
19.3.6.3 Surface Water Runoff Controls ..c.....u
19.3.6.4 Air Pollution ContrOl ..evesesssssssisua
19.3.6.5 Site MONitoring seswvesscesssssraasanana
19,307 COSES wenossvcannsvsansansnnsnsnsnnsanasansasnss
19.3.8 Case EXamples ..ussissnsssecasnsnasssnnnnsase
19.3.8.1 Colorado Springs, Colorado Pt searer e
19.3.8.2 Sacramento, California sossessnsssa “ews
References ..i.iavcecnsssnsnns .

Xxiv

Page
19- 21
19- 21
19- 22
19- 22
19- 23
19- 24
19- 24
19- 24
19- 25
19- 25
19- 25
18- 25
19- 25
19- 25
19- 26
19- 27
19- 27
19- 27
19- 28
19- 28
19~ 28
19~ 28
18- 28
19- 29
19- 29
19- 29
19- 34
18- 35
19- 37
19- 37
19- 38
19- 38
19- 39
19- 39
19- 39
19- 39
19- 40
19- 50
19- 58



Number
3- 1
3- 2
3- 3
3- 4
3- 5
3- 6
3- 7
3- 8
3- 9
3-10
4- 1
4- 2
4- 3
4- 4
4- 5
4-— 6
4- 7
4- 8
4- 9
4-10
4-11
4-12
4-13

LIST OF TABLES

CHAPTER 3

Example of Initial Screening Matrix for Base
Sludge Disposal OptiOnNS sseesssesssnnannnnns

Example of Process Compatibility MatriX e.sessses

Example of Treatment/Disposal Compatibility

Matrix & % BN & F & & & & & &P A E RS R ENE S F N R E S AR A R

Example of Numerical Rating System for

Alternatives AnalySiS seuuuws S et s masmaemanmanE

Estimated Costs of Alternatlves for

Eugene-Springfield sesunaras Carsdenennnun seaanan

Mass Balance Equations for Flowsheet of

Flgure37.“'I'!ﬁﬁ“‘l’.'.lilllﬁ.ﬁli.iiii!l".ii

Mass Balance Equations for Flowsheet of

Figure 3_9 @ » o5 bk B F N s ke B e N ENEENER 4 5 FEEEeRETE ST R AN
Solid Properties Checklist LN B BN N INE BN NN B DY R I U B BN BN B N B B )
Process Design Checklist s.oveessnsssassnsssssas

Public Health and Environmental

Impact Checklist suscussans P eesassassessmanannssa

CHAPTER 4

Predicted Quantities of Suspended Solids and
Chemical Solids Removed in a Hypothetical

Primary Sedimentation Tank seuessassasassassasssns
Primary Sludge CharacterisStiCS cesciccnssraannna

Alternate Names and Symbols for

Equation (4—1) ok oF W R R F Rk R REE LS AR S HS A AR R EEE R NEN

Values of Yield and Decay Coefficients for

Computing Waste-Activated S1ludge sccavsssnnasaana
Design Data for Sludge Production Example ...
Activated Sludge CharacteristiCS s eaesssansanans
Trickling Filter Solids Production .cesevsnencnas
Daily Variations in Trickling Filter Effluent,
Stockton, California wcessssssssassasansnnsnnanas

Description of Sloughing EventsS «sveseersnnsornsssn

Concentration of Trickling Filter Sludge

Withdrawn from Final Clarifiers eseeeeceennans
Trickling Filter Sludge Composition isseweuissss

Sludge from Combined Attached-Suspended

Growth Processes W A B R oRoR ok E A & F R A E R RSN S FE N E A KW
Metals in Ferric Chloride SoOlutionS ..uwsssses

XXV

Page
3- 8
3- 9
3- 9
3- 10
3- 17
3- 21
3- 26
3- 37
3- 37
3- 38
4- 4
4- 8
4- 11
4- 12
4- 21
4- 28
4- 30
4- 33
4~ 33
4- 34
4- 35
4- 36
4- 490



LIST OF TABLES (continued)

Progress in Source Control of Toxic

Pollutants wuwsesvsrvosaennnnnnns Pttt i s
Cadmium in S1Udge cuwwennenowsnn N .
Increased Metals Concentration

DUring ProCeSSing seuwesucensesssssa Vs st e e r e ames

Aroclor (PCB) 1254 Measurements in Sludge .......
Chlorinated Hydrocarbon Pesticides in

Sludge tevennnrnsaan S KL S e kM FE ke e s vaa s
Screening ExXperience ..sa.usa. taet e ssssammasnnsn e
Analyses Of SCreenings suissessssssssssnsinnannnes
Methods of Handling ScCreenings sisesseseerencesaes
Grit QuantitiesS .siisesnessevsvarannannnnanss craee
Sieve Analysis oOof Grit suveuuwacss teeab e s rertu e
Scum Production and PropertieS sueesesssssrennens
Methods of Handling SCUM s aewsvssosswsavisnsnnensa

Characteristics of Domestic Septage s.ovevevassnse
Metals Concentrations in Solids From Treatment

of Combined Sewer OVerflOWS +.ieescacananasaa PP
CHAPTER 5

Advantages and Disadvantages of Gravity

ThiCkeners & & B & BB & F oAk ododkorkod ¥ E e RS oA

Typical Gravity Thickener Surface Area

Design Criteria seweeesanssnsnsnsnsnnen araseasane

Reported Operating Results at Varlous Overflow
Rates for Gravity ThicKEeNnerS s eaecassssassncessnnss
Typical Uniform Load (W) Values ...svansass sasaan
Definition of Torques Applicable to Circular
Gravity Thickeners suswceisesnssrsssnsansnnsanannans
Types of Municipal Wastewater Sludges Being
Thickened by DAF ThicKkeners sssswsssscsasscen tasea
Advantages and Disadvantages of DAF

ThicKenNing o vesssatvnssasvassssnasssassssscesens
Typical DAF Thickener Solids Loading Rates
Necessary to Produce a Minimum 4 Percent
Solids Concentration siwessssssnsssanssansssnnnsa
Field Operation Results From Rectangular DAF
Thickeners sueuvesssensssnasonasrnasenanansnannanss
Reported DAF Thickener Hydraullc Loading

RAateS sivvrurnsnsasnannassssannannnnans sean e ras s
2Advantages and Disadvantages of Disc Nozzle
Centrifuges ...uivicaans ea s b e e Er et st i

Typical Performance of Disc Nozzle Centrifuge ...
Advantages and Disadvantages of Imperforate

Basket Centrifuge v.ivseunsnnnnnsnscisananssananaca
Typical Thickening Results U51ng Imperforate
Basket Centrifuge .iieiriartinnvcaans saasesenar e

Advantages and Dlsadvantages of Solid Bowl
Decanter Centrifuges swwsenseves e s s mEEEEsEe

XXVi

Page
4- 41
4~ 42
4- 43
4- 44
4- 45
4- 47
4- 49
4- 50
4- 52
4- 53
4- 57
4- 58
4~ 60
4- 62
5- 3
5- 7
5- 8
5- 9
5- 10
5- 18
5- 19
5- 23
5- 24
5- 27
5- 40
5- 43
5- 45
5- 47
5- 50



Number

5-16

5-17

LIST OF TABLES (continued)

Typical Characteristics of the New Type
Thickening Decanter Centrifuge WAS ....u.- ra e
Estimated Capital and O&M Cost for Various
Centrifuges for Thickening of Waste-Activated
Sludge at Village Creek = For: Worth, TeXas «ssss

i1

CHAPTER 6

Type and Reference of Full-Scale Studies on

High Rate Anaerobic Digestion of Municipal
Wastewater S1udge susivmssssnmssnnanasns Prarennnr s
Results of Recirculating Dlgested Sludge to

the Thickener at Bowery Bay Plant, New York .,...
Operating and Performance Characteristics for

the Bench-Scale, Two-Phase Anaerobic Digestion

of Waste—Activated Sludge ciuvusensnnraannasnnsansns
Typical Design Criteria for Sizing

Mesophilic Anaerobic Sludge DigestersS suesssesssse
Solids Retention Time Design Criteria for

High Rate Digestion s.uieveseracscsnsosnnansannnns
Average Physical and Chemical Characteristics

of Sludge From Two-Stage Digester System .ascaesas
Materials Entering and Leaving Two-Stage
Digester SyStem .suussncoassssrssnsssasnananssasnse
Gas Production for Several Compounds in

Sewage S1Uudge sasassssssavavinasnsnsssararasensan
Characteristics of Sludge GasS .useesvaasasansncsa
Supernatant, Characteristics of High-Rate,
Two-Stage, Mesophilic, Anaeroblc Digestion

at vVarious Plants ..eceeaensnemcunnses tatasessensux
Effect of Ammonia Nitrogen on Anaerobic
Digestion ® wuw i ¥ 8 A B ¥ * 2 A BN * i kW o ww R Rk R F e ou bR d e d

Influent Concentrations and Expected

Removals of Some Heavy Metals in Wastewater
Treatment SysteémS ..iciccssnnsanasasns tebasasracene
Total Concentration of Individual Metals

Required to Severely Inhibit Anaerobic

DigesStiON wecuceensssnnaasasssssnnnsnsnassssensns
Total and Soluble Heavy Metal Content of
DigestersS cesvasnnsssannsses tassmaan tearremre e
Stimulating and Inhibitory Concentrations

of Light Metal CationNsS .suvescscssssssansanarsaans
Synergistic and Antagonistic Cation

Combinations ..... tassaEsens tam et ab b et et ek
Heat Transfer Coefficients for Hot Water

Coils in Anaerobic DigesSterS sicssrssssssceensesss
Heat Transfer Coefficients for Various

Anaerobic Digestion Tank MaterialsS siusssseanasas

XxXvii

Page
5- 52
5- 55
6- 3
6- 11
6- 17
6- 19
6— 24
6- 25
6- 25
6- 29
6- 31
6- 33
6- 37
6- 38
6— 39
6- 40
6- 40
6—- 41
6—- 47
6- 52



LIST OF TABLES (continued)

Relationship Between the Velocity Gradient

and Unit Gas Flow .vevennnnaas sramssarssar RN B e A
Design Loading AsSsumptionsS .c.ieeinenesannncncaca .
Selected Aerobic Digestion Studies on

Various Municipal Wastewater S1ludges .usasssssessvs
Characteristics of Mesophilic Aerobic

Digester Supernatant sesesevssensnonnanns cemeeans
Summary of Current Aerobic Digester

Design Criteria waessenssasssanssass G asssasaan P e
Aerobic Digestion Labor Requirements ...csivasasas
Lime Requirement to Attain pH 12 for

30 Minutes at Lebanon, OhiO i.sesesnntnsnnnas s
Lime Doses Required to Keep pH Above
11-0 at LeaSt 14 Days i w oo ®owE FFEER TR O e

Bacteria in Raw, Anaerobically Digested, and

Lime Stabilized Sludges at Lebanon, Ohio ..eev...
Chemical Composition of Sludges at Lebanon,

Ohio, Before and After Lime Stabilization .......
Chemical Composition of Sludge and

Supernatant Before and After Lime

Stabilization teeeeeecnnnasmsssaransnncsanssnnnns
Characteristics of Quicklime and

Hydrated Lime & ® F ® @ B B omoA R oAb A kRN EoFR R R R R e
Mechanical Mixer Specifications for

Sludge S1UrYieS suuwenssssssmssrresssnnnansanensss
Estimated Average Annual Costs for Lime
Stabilization FacilitiesS .sievieeecosersovessassas
Estimated Chlorine Requirements for )
Sludge and Sidestream ProcesSSing s ssrerassvsnssasn
Actual Operating Costs for Chlorine

Stabilization SysSteM (u.eeeasertaonssannnnnnmnnnss
Chlorine Stabilization Capltal Costs, 1979 .ausn

CHAPTER 7

Pathogenic Human Viruses Potentially in

Wastewater Sludge c.iecaesens T
Pathogenic Human Bacteria Potentially in
Wastewater SIudge ssessssssnaansssnssnsnsasannnns

Pathogenic Human and Animal Parasites

Potentially in Wastewater Sludge ...iesveasrsaaers
Pathogenic Fungi Potentially in

Wastewater S1udge suwenviersssnsasnsnssasssnnnnnana
Pathogen Occurrence in Liquid Wastewater

Sludges * & 8 % & & & & & & B & §F 4 K F # & F 4 F S B S EF s s an -
Pathogen Survival in S0ilS svseasssnrnsasnsnnanns

Time and Temperature Tolerance for
Pathogens in Sludge R R E R N N R B BN N B

XXviii

Page

6- 63
6~ 79

6- 83
6~ 93

6- 94
6-100

6-105
6-105
6-109

6-111

6-113
6-114
6-122
6-123
6-133

6-135
6-137



Number
8- 1
8- 2
8- 3
8- 4
8-~ 5
8- 6
8- 7
8- 8
8- 9
8~-10
8-11
8-12
8-13
8-14
8-15
9- 1
9- 2
9- 3
9- 4
9~ 5A
9~ 5B
9- ©

LIST OF TABLES (continued)

CHAPTER 8

Effects of Either Polyelectrolyte Conditioning
or Thermal Conditioning Versus No Conditioning
on a Mixture of Primary and Waste-Activated
Sludge Prior to Gravity Thickening .seeeoeeesss e
Typical Conditioning Dosages of Ferric

Chloride (FeCl3) and Lime (CaO) for

Municipal Wastewater Sludges ..vuveceersanrenssessn
Suppliers of Polyelectrolytes ......... s e aesnns
Representative Dry Powder Cationic
POlyeleCtrOlyteS P R R R
Representative Liquid Cationic

PolyelectrolytesS suevivesenssncsansnnanaanaasanass
Typical Polyelectrolyte Additions for

Various SludgesS seswsssssasstsvansnssnanssnsananns
Typical Levels of Dry Polyelectrolyte Addition
for Belt Filter PressSesS sasassvasnssnsnnnnssnnnns
Typical Levels of Dry Polyelectrolyte Addition
for Solid Bowl Decanter Centrifuges

Conditioning Various Sludges ..caauus Peanssenanna
Performance of Solids Handling System at

Bissell Point, St. Louis STP 1972-1976 siasesenss
Performance of Solids Handling System at

Bissell Point, St. Louis STP 1977-1978 . .icuecncns
Advantages and Disadvantages of Ash Addition

to Sludge for ConditioONing .eesivsnsvereranvrnssns
General Characteristics of Separated Liquor

From Thermal Conditioned S1ludge sseesnesssanncnns
Filtrate and/or Centrate Characteristics From
Dewatering Thermal Conditioned Sludge ...cssssana
USEPA July 1979 Survey of Existing Municipal
Wastewater Thermal Conditioning ..eeescesnsossnns
Comparison of Sewage Sludge Handling and
Conditioning Processes .ssssns P et re st a e
CHAPTER 9
Pilot-Scale Sludge Dewatering Studies .eswssnasne
Advantages and Disadvantages of Using
Sludge Drying BedS wsussswssssssssesnasassns aamaees
Advantages of a Wedge-Wire Drying Bed .eeeeessses
Characterization of Sand Bed Drainage .asesssns=s .

Summary of Recognized Published Sand Bed

Sizing Criteria for Anaerobically Digested,
Non-Conditioned S1ludge sieesesensnsaanasnannans .
Summary of Recognized Published State Bed

Sizing Criteria for Sand Beds by USEPA

Regions Square Feet/Capita sessesaasssancenanaaas
Wedge-Wire System Performance Data ....eaxs thase e

XX1x

Page
8- 2
8- 7
8- 14
8- 16
8- 16
8- 21
8- 23
8~ 25
8- 26
8- 28
8- 33
8- 36
8- 38
8- 39
8- 41
9- 2
9~ 3
9- 7
9- 9
9- 10
9- 11
9- 12



Number

LIST OF TABLES (continued)

Sludge Drying Beds, Labor Requirements ..eeeeseas.
Advantages and Disadvantages of Using Sludge
Drying LAgOONS suwsurssansassancnnoonansanasa Pese s
Sludge Drying Lagoons, Labor

Requirements ..seessnnseanss T re R AN st eseavsanunnnn
Advantages and Disadvantages of Basket
Centrifuges ...cua.n T T T T
Typical Performance Data for an Imperforate
Basket Centrifuge sisesssssaaan nrm ot e e e n s
Specific Operating Results for Imperforate
Basket .siiaaaian T T » e
Operating Results for Basket Centrifuge
Dewatering of Aerobically Digested

Sludge at Burlington, WiscONSiNn ..cceieanssasnascan
Advantages and Disadvantages of Solid Bowl
Decanter Centrifuges .s.ecciananass ss s e b ae
Typical Performance Data for a Solid Bowl
Decanter Centrifuge .siveecean.. PR s st sA BB Us AL Ak b
Precoat Process Performance on Fine

Particulate S1UudgeS sissrssenmnenssaansssnasssnns

Advantages and Disadvantages of Using Rotary
Drum Vacuum FilterS suuusssssssnsanasssssasssssess
Typical Dewatering Performance Data for

Rotary Vacuum Filters - Cloth Media ...... vaarens
Typical Dewatering Performance Data for
Rotary Vacuum Filters - Coil Media sueseeseecnonna

Specific Operating Results of Rotary Vacuum
Filters — Cloth Media sussssansnsessssessssvncnas
Specific Operating Results of Rotary Vacuum
FilterS-COil Media * B & B K § O & @ 4 N FF A GE RN
Operational Cost for Lakewood, Ohio Vacuum
Filter OpPeratioONS suveessassasrrransessssssnsctssns
Advantages and Disadvantages of Belt

Filter Presses «c.asas PR i ssamsaaanas e P e
Typical Dewatering Performance of Belt Filter
Presses 4 BN E&F S A EA S FFFFS FE g N FE S E s ERE A RSN
Labor Requirements for Belt Filter

PreSSES ssussssesnrsnnnnnsnsnsnanasasnssansnnssnsa
Advantages and Disadvantages of Recessed Plate
Pressure FilterS .sussssssssssnssannsnnanansanasns
Expected Dewatering Performance for a Typical

"Fixed Volume Recessed Plate Pressure Filter +.a.as

Specific Operating Results of Fixed Volume
Recessed Plate Pressure Filters .aa... Ceassaraaane
Typical Dewatering Performance of a Variable
Volume Recessed Plate Pressure Filter .aeesasesea
Pressure Filtration and Incineration

Operational Cost'iilllilliiiiiliilill&iii..)ilitﬂiiO
Performance Results From a Screw PreSS susssssss s

XXX

Page
9- 13
9- 14
9- 17
9- 18
9- 20
9- 20
9- 22
9~ 23
9- 24
9- 27
9- 28
9- 34
9- 35
9- 35
9- 36
9- 41
9- 45
9- 48
9- 51
9- 52
9- 56
9- 57
9- 57
9- 61
9- 65



Number

9-32
10- 1

11- 1

11- 2

11- 4
11- 5
11- 6
11- 7
11- 8
11- 9
11-10
11-11

11-12

11-13
11-14
11-15
11-16

11-17

11-18

11-19

LIST OF TABLES (continued)
Page

Summary of Performance Results For a Dual
Cell Gravity Filter - Mentor, OhiO .saesvsseessss 9- 68

CHAPTER 10

Estimated 1977 Costs for Dewatering, Drying

and Bagging at Largo, Florida siesessessineanenes 10- 22
CHAPTER 11

Chemical Reactions Occurring During

COMPUSEION 4+ essusssanosswssossnrsnsanssnennnnssssa 11- 4

Representative Heating Values of Some

Sludges .caeennans teasamasan s sesasnecsnvasnrsres 11= 5

Theoretical Air and Oxygen Requirements

for Complete CombuStion ssessecesrssserscsenensss 11— 7

Approximate Combustion Calculation -

Supplemental Fuel Requirements .esssssssans seeses 11— 18

Combustion Calculations—-Molal BasisS .veeversnnnns 11- 21

Combustion Calculations~Molal Basis ssswsssssansse L1l= 23
Comparison Between an Approximate and a

Theoretical Calculation of Furnace

COmMPUSEION wiwnunnsonvsossnnanasnsscnasannnannsas 11- 25
Hypothetical Wastewater Treatment Plant

DeSlgn Data LRI LR Y O A A S B B2 N R R I BT R A NN B R R RN B A A I A ll_ 31
Heat and Material Balance for Sludge

Incineration in a Multiple-Hearth Furnace ...+s.. 11— 39
Typical Hearth Loading Rates for a

Multiple~Hearth FULTNACE s ivensisssstsessarssnssnas 11— 48
Heat and Material Balance for Sludge

Incineration in a Fluid Bed FUrNACE tsswascanenase 11- 51
Heat and Material Balance for Sludge

Incineration in an Electric Infrared

Furnace ® & § @ § 5 § B & & B F @ &k F ¥R A AN R KRR EA SN SRR HEE o 11— 57
Heat and Material Balance for Sludge

Incineation in a Cyclonic FUrNAcCe sesssasesesssss L11l= 60
Design Example: Wastewater Treatment Plant '

Operating Data «....« cresanaae “esaan sarrssesanun 11- 61
Design Example: Sludge Furnace Design
Criteria itiueuaessvscsaannnansssanssanasnuncsnansas 11- 62

Design Example: Heat and Material Balance

for a Fluid Bed FUTNACE sueusrssronassssasersnssvs 11l= 63
Heat and Material Balance for Starved-Air

Combustion of Sludge in a Multiple-Hearth

FULNACE s uuunsnnssnsmsssnsnaasnansoensnnns s eama 11- 70
Heat and Material Balance Comparison of

Starved—-Air Combustion and Incineration ascaesasss 1l= 72
Design Example: Wastewater Treatment Plant

Operating Data@ wcevsessaessvranasssnsssnnvnanssanaas 11= 77

xxxi



Number

11-20

11-21

11-22

11-23
11-24

11-25
11-26
11-27
11-28
11-29
11-30
11-31

11-32

12~ 1

12- 2

12-
12-

= W

12- 5

12-
12-

~

12- 8

12- 9

13- 1
13- 2

LIST OF TABLES (continued)

Design Example: Heat and Material Balances

for Multiple-Hearth FUKNACES suwsussssssscnnnnsas
Conventional Approaches to Co-Combustion

of Wastewater Sludge and Mixed Municipal

RefUSe st euverearrennnnnnnnsssnssnnnssans searnassanan
Heat and Material Balance for Co-Combustion

by Starved-Air Combustion in a Multiple-Hearth
Furnace .cecececesaceassa R T
Carbon Regeneration MethodS ssvesvsaasssnncessssa
Basic Types of Pyrolysis, Thermal Gasification,
and Liquefaction Reactors - New, Demonstrated,

or Under Development .scassssssasns cemenacnmana e
Health Effects of Air Pollutants ...ciivennennans
San Francisco Bay Area - Maximum Allowable
Pollutant ConcentrationS .sauwvusesvassanvsnasnsnrns
Uncontrolled Emission Rates from

Multiple-~Hearth FUrNaces .sussesssssnannns Ceeaeans
Design Example: Exhaust Gas Data from a
Multiple—Hearth Furnace -------- # W d e b E PR AT EE R

Design Example: Auxiliary Fuel Correction

for a Multiple-Hearth FUYNACE s sssnsrconsnnsannrs
Design Example: Multiple-Hearth Furnace
Pollutant Concentrations After Scrubbing .svasses
Description of Solid and Liquid Waste
Classifications cavevennassanassacasonans Ceeeean
Classification of Waste Disposal SitesS ceascssssns

CHAPTER 12

Suggested Monitoring Program for a Municipal
Wastewater Sludge Composting Facility savessssnsa
Densities of Various Compost Bulking

AgentsS susvessssraanresnannasssnas s nr e nearana
Beltsville Equipment ...euees srees bannnn e e nwme
Beltsville Actual and Projected Operatlng

COStS ceennnnnnnnnnnsnsnennsnssnnsnannnunnnosnnss v
Estimated Annual Labor and Equipment
Requirements, Bangor, Maine ....cceccenssnnensnnns
Bangor Equipment sueuseesnannnnsnnns sas sz s emtaanna
Bangor Materials Requirements for 2, 170 Wet Ton
Annual Sludge Input...sasese- CeeaEn et et e b
Facility Processing 10 Dry Tons of Sludge per
DAy ssrsnssssssssannnransnrenss Car et E T r e e e e

European Wastewater Sludge Composting

Processes B & & B B »ow o BN F ek ok kR R EE SRS TR R E RS AR E RS

CHAPTER 13

Partial List of Fixation ProCeSSeS .ecesaesssnnnns
Parameters for Earthworm CONvVerSiON s eiecussssasss

Xxxxii

Page
11- 79
11- 83
11- 91
11- 99
11-103
11-118
11-124
11-125
11-130
11-130
11-131
11-133
11-134
12- 6
12- 12
12— 41
12- 43
12- 45
12- 46
12- 46
12- 50
12- 57
13- 2
13- 6




Number
13- 3
14- 1
14- 2
14- 3
14- 4
14- 5
14~ 6
14~ 7
14- 8
14- 9
14-10
14-11
14-12
15- 1
15- 2
15- 3
15- 4
15- 5
15- 6
15- 7
15- 8
15- 9
15-10

LIST OF TABLES (continued)

Possible Operating Difficulties in
Earthworm Conversion ..cesas.s P e m s e m e A

CHAPTER 14

Summarized Calculations for Non-Newtonian

Flow Example Problem ...ecevsanssasan sasrsaansa
Pressure Required to Exceed Yield Stress -

Example Problem ...ccinsvvnnnnna S esasaaaaaas "eana
Applications for Sludge PUMPS sasressassencssncnsa

Typical Long Pipelines Carrying Unstabilized
Sludged N OE S & N & § & 3 ¥ 4 F F @ &R EF Rk F R E R RN a o F R
Typical Long Pipelines Carrying Digested

Sludge wicecnssssvasnnasnsansannanan aas A s s sasnaman
Long Pipelines for Unstablllzed Sludge:

Additional LOcCations suisessssssssstnsnsnsnnnnnans
Long Pipelines for Digested Sludge:

Additional LocationsS seeeacscassessnans e
Typical Minimum Tank Car Requirements cuisiiirsess
Typical Transit Times for Railroad

TranspOrtation s assssssssssnusvessanrsransssisrieens
Manpower Requirements for Railroad

TranspOrt wiueeesescransassmnsmmsssnssssnssnsacsanses
Tug Costs for Varlous Barge Capa01t1es ..... raaaa
Typical Barge Sizes and COStS .sueiessnssnsssannnns

CHAPTER 15

Wastewater Solids Storage Applicability ssssus s
Calculations for Digester Effluent Mass

Flow Rate from Equation 15=1 s .ievessssssssscssorse
Advantages and Limitations of Using Facultative
Sludge Lagoons for Long—-Term StOrage wssssssiseea
Sacramento Central Wastewater Treatment

Plant Volatile Reductions, Digested Sludge
Quantities and FSL Area LoadingS asassssevarsnnsnnr
Sacramento Central Wastewater Treatment

Plant FSL Design Data TR EEE R R R R R R T
Sacramento Central Wastewater Treatment

Plant FSL Sludge Inventory, Dry TONS .cesusnassnansas
Sacramento Central Wastewater Treatment

Plant Recycled FSL Supernatant Quality ..........
Sacramento Central Wastewater Treatment

Plant Comparison of Digested FSL and

Removed Sludge Analytical Data esescecsasscaansses
Sacramento Central Wastewater Treatment

Plant Odor Risk for 40 Acres of FSLs, Annual
Events (DayS) sesesarnnassnsseannannnnssannnassansa
Sacramento Regional Wastewater Treatment

Plant Ultimate Odor Risk for 124 Acres

of FSL, Annual Events (DayS) cesssnnsnvannasns enasen

xxxiii

Page
13- 8
14- 11
14- 12
14~ 30
14- 32
14- 32
14- 34
l14- 34
14- 52
14- 53
14—~ 54
14— 55
14- 56
15- 5
15- 16
15- 24
15- 33
15- 35
15— 35
15- 36
15- 37
15- 39
15- 41



LIST OF TABLES (continued)
Number Page

15-11 1978 Removed Sludge-Prairie Plan Land
Reclamation Project, The Metropolitan Sanitary

District of Greater ChiCago sisesvervrerenrnnnaa « 15—~ 44
15-12 1973/1974 Supernatant-~Praire Plan Reclamation

Project, The Metropolitan Sanitary District of

Greater Chicago +isevannsonosnencnnsnna ssavssnsess 15- 45

CHAPTER 16

16- 1 Effect of Polymer on Elutriation ..ieesssssasas se  16- 5
16~ 2 Effect of Supernatant RetUrN sissvveesecssssosenons 16- 6
16— 3 Estimated Increase in Wastewater Stream

Biological Treatment Capacity Required to

Handle Sidestreams From Various Solids

Treatment ProCeSSeS saensssvassersrrsarroressunnens 16— 7
16— 4 Possible Digester Supernatant Treatment

ProCeSSES wunssessnsnsssnennsnaannssa veemsssnsans 16— 10
16- 5 Chlorine Treatment of Dlgester Supernatant serass  16- 11
16—~ 6 Aerobic Digestion of Heat Treatment Liquor ...... 16— 13
16- 7 Activated Sludge Treatment of Thermal

Conditioning Liquor R R E R E R R E R R R N T 16- 14
16~ 8 Aerobic Biological Filtration of Thermal

Condition Liquor LR N I I R R I R I N RN O N B I O R B A I T A RO 16_ 15
16- 9 Chlorine Oxidation Treatment of Thermal

Conditioning Liquor Bo# & F 7 bk b b # 5 R B F F R A R E L NN e 16— 16

CHAPTER 17

17— l Thickening B 4 B & B & & 8 B B A B % B S S B @ N §E S E S SN KN N NS EEEEE 17_ 3
17- 2 Stabilization weeevrnnasnsanns R VA
17— 3 DiSinfeCtion E s e s F AN OEE RS R EF R EE PR RN T R E R AR E R 17_ 8
17_ 4 Conditioning LR I N A R N I A R B O O B N B N L N I A R I R 17_ 10
17“ 5 Dewatering ----- & B E ¥ EEAEEREw W om MR E TR N BN R F EeETSE 17“ 13
17- 6 Heat Drying swsscasssannsnns tessttresnersosnasses 17— 17
17- 7 High Temperature ProCeSS ssssssevscessssssanssnes 17— 22
17- 8 COMPOSEINg wssssrasnvonssansrsassnsnasansnsnnansnans 17= 27
17- 9 Miscellaneous Conversion ProcesSsSeS sasssssssseresss 17— 30
17_10 Transportation R N I T S I B O B I A I S R N A 17— 31
17“11 Storage § F B A B % B & N 4 B B K 4 B B A B & S S & L A S & d A S &R S SR w ® & & & m 17_ 32
17-12 Sidestreams sssensasssesasnararasanncasens iraenan 17- 36

CHAPTER 18

18- 1 Comparison of Current and Potential Sludge
Utilization to Commercial Fertilizer

Consumption in the United States .susesesssssnses 18- 3
18- 2 Examples of Communities Practicing Land
Utilization *® b & m b FowoE R REEE T R EFEN R E &SRS A SRS R 18_ 4

XXX1v



Number

19-
19-
19-
19-
19-

Uk W N

19~ 6

19- 7

19~ 8

19- 9

19-10
19-11

19-12

19-13

19-14

19-15

19-16

19-17

19-18
19-19

19-20

LIST OF TABLES (continued)

CHAPTER 19
Suitability of Sludges for Landfilling .sveseuecens
Sludge and Site ConditionNsS suwseevecenucavonnsens
Landfill Design Criteria cissessssenvniannnnennns

Leachate Quality From Sludge-Only Landfill ......
Landfill Equipment Performance

CharacteristicCS sissunssssnsnanas sE s ra st eavan .
Typical Equipment Type and Number as a Function
of Landfill Method and Site LoadinNg .eaesacssvnvss
Potential Environmental Problems and Control
PracticCes sueuwesasacsnsns Bt e s s e ssE R Bt e b n s
Surface Application Methods and Equipment for
Liquid SlUdQesS svsssssutsstesssesnscnsssmnnnnnsnas
Subsurface Application Methods and Equipment

for Liquid SlIUdQeS seersstssssssssssastssatseneans
Furrow Slope Evaluation seecssesssssssssersnnvvss
Methods and Equipment for Application of

Dewatered SludgesS .uiwwsnssvasnasasanaas eas s as e s e
Colorado Springs Population and Wastewater Flow
ProjecCtiONnS 4 .uuicecseronsoansmsenanenonsenncsss “ana

Colorado Springs Projected Cost of Sludge
Management SyStemM suiavssessssssrsssrssesorsanians
Colorado Springs Climatic Conditions Affecting
Sludge Disposal +.iass. P essmassEvesemaasanasaa R
Colorado Springs Dedicated Land Dlsposal/
Subsurface Injection System Design Data ....suua.
Sacramento Regional Wastewater Treatment Plant
Projected 1985 Wastewater Flow and Loadings ...«
Sacramento Regional Wastewater Treatment Plant
Projected Digested Sludge Production s.seeasasess .
Sacramento Test DLD Runoff Water Analysis ...... .
Sacramento Regicnal Wastewater Treatment Plant
Projected 1985 DLD Staffing Requirements «sussesse
Sacramento Regional Wastewater Treatment Plant
Projected Costs of Sludge Management System
Following Anaerobic Digestion sssssssanaeases e e

XXXV

Page
19- 7
19~ 9
19~ 15
19- 16
19- 19
19- 21
19- 23
19~ 30
19~ 31
19~ 33
19- 35
19- 40
19- 43
19- 44
19- 49
19- 51
19- 54
19- 55
19- 58
19~ 59



Number
1- 1
3- 1
3- 2
3- 3
3- 4
3- 5
3- 6
3= 7
3- 8
3- 9
3-10
4- 1
4- 2
4- 3
4- 4
4- 5
4- 6
5- 1
5- 2
5- 3
5- 4
5- 5

LIST OF FIGURES

CHAPTER 1

Classification of Treatment Disposal Options ....

CHAPTER 3
Criteria for System Selection +1eeeeeenenana treaas
Components for System Synthesis siviveeresnans s
Flowsheet Developed From Components for -
System Synthesis svesiesannananasass Pel et s erearasan
Parallel ElementsS ssussewssaasensa se st s e s an e

Candidate Base Alternatives for Eugene-

Springfield vvcivennnunnna e

" ¥ or ok oed BN

- 4 == &

Flowsheet for the Eugene-Springfield Sludge

Management System .eisnsnvaas

LI I B R )

% 2w om

Blank QFD for Chemically~Assisted Primary

Plant llllllll * & & & B b A A om bk ow R

QFD for Secondary Plant with Filtration

Contingency Planning Example

CHAPTER 4

LR R EE .

-----

& F &N R

QFD for Chemically-Assisted Primary Plant teeeaas

LI I I ]

Typical Relationship Between Peak Solids
Loading and Duration of Peak for Some Large

American Cities cusesnsesnas s

Peak Sludge Loads, St. Louis Study ....
Net GrOWth R.ate Curves LI B I I I B B B B L B e B B B I I R B R N RN )
Schematic for Sludge Quantity Example seswsessses

Sludge Wasting Methods .uuues

DESIgNS tnwesnaseaen veraay s

CHAPTER 5

------

NLEEL N B L O

VSS Production Data for Three Trlckllng Media

Typical Concentration Profile of Muncipal
Wastewater Sludge in a Continuously Operating

Gravity Thickener ..vuissvunans

L) LI N ]

Typical Gravity Thickener Installatlon
Cross Sectional View of a Typical Circular

Gravity Thickener .....cavaus

Operating Gravity Thickeners

XXxvi

llllll

RN ¥ E R F Ak E A K R P EoE

LI N )

LA B B L B I L D R R I 2 )

Annual O&M Man-Hour Requlrements - Gravity
Thlckeners * F E R R P E EREEEEFEEEEESEEAE NE &N NN AN N F N OE R
Annual Power Consumption - Continuous

Page
1- 3
3- 3
3- 4
3- 5
3- 12
3- 14
3- 17
3- 19
3- 22
3= 25
3- 30
4- 5
4- 6
4- 18
4- 20
4~ 26
4- 32
5- 4
5- 5
5- 6
5- 16
5- 17



Number

6- 1
6- 2

LIST OF FIGURES (continued)

Estimated June 1975 Maintenance Material Cost

For Circular Gravity Thickeners ....eeueecas faeaas
Typical Rectangular, Steel Tank, Recycle
Pressurization Dissolved Air Flotation

Thickener sawetivansstannssnensans e smaeasrEnaean
Float Concentration and Subnatant Suspended
Solids Versus Solids Loading of a Waste-Activated
Sludge - Without POlyMErS .usuiereensnsnsassaransas
Float Concentration and Subnatant Suspended
Solids Versus Solids Loading of a Waste—-Activated
Sludge - With POlymerS L I R R T B R R BN Y R I I R SR )
Effect of Hydraulic Loading on Performance in
Thickening Waste~Activated Sludge ...iiiviccannas
Float Concentration and Subnatant Suspended
Solids Versus Air-Solids Ratio With Polymer For

a Waste-Activated S1ludge sassvsestontvesssvennansns
Float Concentration and Subnatant Suspended
Solids Versus Air-Solids Ratio Without Polymer
For a Waste-Activated Sludge t.veessssrsaseransns
Annual O&M Man-Hour Requirements - DAF

ThiCKENELS seasssssssnasasersasasassssssnannssanns
Annual Power Consumption - Continuous Operating
DAF ThiCKENETS suesvasonssssrstasasssasnssssssasanass
Estimated June 1975 Maintenance Material Cost For
DAF ThiCKEeNELS sureetsenessnssssssssteassrssssnnes
Typical Disc Nozzle Centrifuge in the Field .....
Schematic of a Disc Nozzle Centrifuge ....cencnnn
Typical Disc Nozzle Pretreatment System seevsessee
Effect of Activated Sludge Settleability on
Capture and Thickening s sesssussssssssnssarasssnaa
General Schematic of Imperforate Basket
Centrifuge tueenssnsnssssnsnssnsasncsernns Gramnwa
Relative Influence of One Pocess Variable as a
Function of Feed Solids Content for Imperforate
Basket Centrifuge Holding All Other Process
Variables Constant sesusssasvscsansnsnassonnnanans
Schematic of Typical Solid Bowl Decanter
Centrifuge sussssvosnnssnssanncansasna s aeeanaa ..
Solid Bowl Decanter Centrifuge Installation .....
Estimated June 1975 Solid Bowl Decanter
Installation Capital COSt wuvevessssnorsnrunenesas
Annual O&M Requirements - Solid Bowl Decanter

Centrifuge c.ieesivnsnsnssnenernna chmneen ieswse .

Estimated June 1975 Maintenance Materlal Cost for

Solid Bowl Decanter Centrifuge euisuwesassnsasasssa
CHAPTER 6

summary of the Anaerobic Digestion Process ,.sses

Low-Rate Anaerobic Digestion SyStem .sssesecsesss

Xxxvii

Page
5- 18
5- 21
5- 25
5~ 26
5- 28
5- 29
5- 30
5- 37
5- 38
5- 39
5- 40
5- 41
5- 43
5- 44
5- 46
5- 48
5- 50
5- 51
5- 56
5- 58
5- 59
6- 5
6~ 8



6- 8
6- 9
6-10

6-11

LIST OF FIGURES (continued)

Single-Stage, High-Rate Anaerobic Digestion
System ... s AR B E A A E R nE s PE s s s e e rma s
Flow Diagram for the Torpey Process PP
Two-Stage, High-Rate Anaerobic Digester

--------

System L B I I I IR B &% & & % B 3§ & B & ¥ F & F 2w " E R EE SRS S LR I )
Carbon and Nitrogen Balance for a Two -Stage,
High~Rate Digestion System ....... Pesserea e s e

Effect of Recycling Digester Supernatant on the
Suspended Solids Flow Through an Activated
Sludge Plant cuvesvssssnvansmnsas
Anaerobic Contact ProCesSS sssesssesnssssnvsnnnnns
Two~Phase Anaerobic Digestion ProCeSS sesesssssans
Effect of SRT on the Relative Breakdown of
Degradable Waste Components and Methane
Production i & & § A 8 & 3 7 7 E S FFF 8 5 E e S8 BN RS kR R RE
Effect of Temperature and SRT on the Pattern

of Methane Production and Volatile Solids
BreakdOWNn . eussessnsatsssssnnnscsssncnstasnnsnnnnas
Effect of Solids Retention Time and Temperature
on Volatile Solids Reduction in a Laboratory-
Scale Anaerobic DigesSter ..sssvssasacnscns eeae s
Volatile Solids Reduction vs Temperature x SRT
for Three Types of Feed S1ludgesS svwessesnavsvasna
Effect of Temperature on Gas Production ..c.sssns
Relationship Between pH and Bicarbonate
Concentration Near 95°F (35°C) .uee.a- s eremnan .
Cylindrical Anaerobic Digestion TanksS sesssswesss
Rectangular Anaerobic Digestion Tank ssssssssesaa
Egg-Shaped Anaerobic Digestion Tank at Terminal
Island Treatment Plant, LOs Angeles .ssesssvsoreass
Schematic of the Heat Reservoir System for a
Jacketed Pipe or Spiral Heat Exchanger seseeiesas
Spiral Heat Exchanger Operating Off Secondary
Heat Loop at Sunnyvale, California sssesssssnecnss
Effect of Solids Concentration on the Raw Sludge
Heating Requirement ,ssssssscscanncaansnssnnsnnes
Circulation Patterns Produced by Draft Tube and
Free Gas Lift MiX€YrS iusessssnssanssasanannarsan -
Draft Tube and Free Gas Lift Pumping Rate carinea
Comparison of Lance and Draft Tube Mixing in
Clean Water .s.i.ceenccnsanrans Sk a st R R E R AR
Ef fect of Temperature on the Viscosity of

Water sevsvssssansssvsssssnssnnsnnsasssaraaneassas
Effect of Solids Concentratlon and Volatile
Content on the Viscosity of Digesting Sludge ....
TypeS of Digester COVEYES wussasrastsrassssssnsessss
Overall View of Four Digesters With Downes
Floating Covers at Sunnyvale, California ....sess
Typical Digester Supernatant Collection

System .ivivisvssnsssssssasrsssnnsssnnsnassasssens

xXxxviii

Page
6- 9
6- 10
6—- 12
6- 14
6- 15
6— 15
6—- 16
6— 21
6— 22
6— 27
6- 28
6—- 30
6—- 35
6- 43
6— 44
6~ 45
6~ 43
6~ 49
6- 51
6— 56
6— 57
6- 58
6- 60
6- 61
6- 64
6- 65
6- 68



LIST OF FIGURES (continued)

Digester Drain SySteM ..eveswcvsssriosnsnnananns .
Digester Washwater Cleaning by Cyclonic
Separators, Grit Dewaterers, and Static Screens

at Los Angeles County Carson Plant ...... sansseas
Energy Flow Through an Anaerobic Sludge Digestion
System & & & i A F O F A kT E R R T F RO TSR R EoA LIS B BN B BN BN B N I R )

Construction Costs for Anaerobic Digestion

Systems LI I I B A N B B B B DI I O R I I BN I I B IR N R I B R R R

Operating, Maintenance, and Energy Costs for

Anaerobic Sludge Digestion SyStemS sesuusescanses

Conceptual Design of an Anaerobic Sludge

Digestion SyStem ...veeecessnsansnsennnsesannnnas

Process Flow Diagram for a Conventlonal

Continuously Operated Aerobic DigeSter .scssvossse

Reaction Rate Kg Versus Anaerobic Digester

Liquid TemperatuUresS caesrsssesssnasssnsnnnsnnssessnsne

Effect of Solids Concentration on Reaction

Rate Kd & % % % F F & ¥ * F o & b oF kSN RE KR RN ERF A SRR R SR

Influence of Sludge Age and Liquid Temperatures
on the Oxygen Uptake Rates in Aerobic

Digesters LR B N I IS TR IR e AT N RN I I I D R I B B O B B A LN T N B N Y R )

Design Chart for Low Speed Mechanical Aerators
in Non-Circular Aeration Basins to Calculate
Energy Requirements for Meeting Oxygen

REQUILEMENES wruuvnnnnvsntonsnsasasntsasvnssannenns

Effect of Sludge Age on pH During Aerobic

DigeStiOl‘l ------- AR R R R R

Volatile Solids Reduction as a Function of
Digester Liquid Temperature and Digester Sludge

2 I

Summary of Results for Aerobic Digestion Design

EXampPle s esreessssvananrcscnamensan sEssEr s ameasnane

Lime Doses Redquired to Raise pH of a Mlxture of
Primary Sludge and Trickling Filter Humes at

Different So0lids ConcentratiOnNS .cueessscssmennsns

Change in pH During Storage of Primary Sludge

Using Different Lime DOSAGES wiuwrnwssuvnssorvansn

Effect of pH on Hydrogen Sulfide-Sulfide
Equilibrium LINE I IR IR TNY I N I I I I A B B L N R I B O B N L L N
Conceptual Design for a Lime Stabilization

FAacility ecuaeesscasacranansnnnnnnssnnnes Fra e

Schematic Diagram of a Chlorine Ox1datlon

System . esvesssarcnnsnnsnns PEu s R R st asaErERER P E R R
CHAPTER 7

Potential Pathogen Pathways toO Man sevsasssessns
Flow Scheme for Sludge Pasteurization With ......
Single~Stage Heat Recuperation .sssessssuvenssaannas

XXX1X

Page
6- 71
6- 72
6- 73
6~ 75
6- 76
6- 80
6- 85
6—- 87
6- 88
6- 89
6- 90
6- 91
6- 92
6- 98
6-106
6-107
6-108
6-125
6-129
7- 13
7- 15



7-15
7-16

7-17

LIST OF FIGURES (continued)

Energy Requirements for S1UAQe siseeneeancesnsess

Pasteurization SysStems ...ussscsssrssoncannsa e
Construction Costs for Sludge Pasteurization
Systems Without Heat RECOVELY suvuwsvssernsannanns

Construction Costs for Sludge Pasteurization
Systems With Heat RECOVELY sssissnnecacannsnennes
Labor Requirements for Sludge

Pasteurization SyStemS sevssessssstnsncannas reana
Maintenance Material Costs for Sludge

With Heat RECOVEILY .siswesssssonsssonsetasnanannans
Equipment Layout for Electron Beam Facility ...,
Electron Beam Scanner and Sludge Spreader .asssas
Schematic Representation of Cobalt-60 Irradiation
Facility at Geiselbullach, West Germany seseeeens
Gamma Radiation Treatment of Liquid Sludge Power

ReqUirementS ..... B ¥ N F B N B & 0 F ¥ 8 F O oa e ke el e s
Radiation Treatment of Dewatered Sludge - Power
Requj—rements ----- B W F K F R R F SRR NN SN R A RNy

Gamma Radiation Treatment of Ligquid Sludge -
Capital COSES wuunasvunssarmssassnssssssstnssnnsans
Gamma Radiation Treatment of Liquid Sludge Labor
Requirements ....-.. R Es E e a e e e serrar TR A e A rE e
Gamma Radiation Treatment of L1qu1d Sludge
Maintenance Material Supplies and COStS vswisses
Gamma Radiation Treatment Facility for Handling
25 Tons per Day or More of Dewatered Sludge ...+«
Gamma Radiation Treatment of Dewatered Sludge
Capital CoSt wcumeasvmnnssomrannns D,
Gamma Radiation Treatment of Dewatered Sludge-
Labor Requirements ssssessssmnrssanacnas csuaarareaaa
Gamma Radiation Treatment of Dewatered
Maintenance Materials and Supplies COSt svecveansns

CHAPTER 8

Basic Parameters for Evaluation of a Sludge.
Conditioning SyStem sw.iveeeassussunssssnnsnannasuns
Particle Size Distribution of Common

MaterialsS wueesseanntsnuasvanssnonsssssnsssnssnsos
Typical Concentration Profile of Municipal
Wastewater Sludge in a Continuously Operating
Gravity ThicKkener +iussscusasscannassansenassnsnnsa
Capital Cost of Ferric Chloride Storage and
Feeding FacilitiesS iueassnnsssasssnansnsssansnnan
Capital Cost of Lime Storage and Feeding
Facllltles N R E R R W ® & & B ow & & b & 4 B FE b F R RRAEE R
Ferric Chloride Storage and Feeding Operating and
Maintenance Work-Hour RequirementsS .isesssmacssss
Electrical Energy Requirements for a Ferric
Chloride Chemical Feed SYSLEM . iusevisserunsassss

xl

Page
7- 18
7- 19
7- 20
7- 21
7- 24
7- 28
7- 29
7- 34
7- 36
7- 37
7- 39
7- 40
7- 41
7~ 41
7- 42
7- 43
7- 44
8- 2
8- 3
8- 5
8~ 10
8- 11
8- 11
8- 12



Number

O
|
Db W

O
i
()]

0 ~J

LIST OF FIGURES (continued)

Lime Storage and Feeding Operation and
Maintenance Work=Hour RequirementsS +essessssesss
Electrical Energy Requirements for a Lime Feed
System s.cieaarensunsnnnsncnsnananas e saa caaaa
Polyacrylamide Molecule - Backbone of the
Synthetic Organic Polyelectrolytes suvesscsaoass

‘Typical Configuration of a Cationic

Polyelectrolyte in Solution sesssusosnrasennsnsns
Schematic Representation of the Bridging Model
for the Destabilization of Colloids by

POlYMErS seveansasancassnsnnvnnas srsmsesannanuan
Effect of Biological Solids on Polymer
Requirements in Belt Press Dewatering ..c.ssss s
Relative Influence of Polymer Addition on
Imperforate Basket Centrifuge Process

VariabPlesS seeenenssssssenannsnnnssmnmananssnnnne
Polymer Storage and Feedlng Operation and
Maintenance Work-Hour ReqUirementsS sassssesesseqs
Electrical Energy Requirements for a Polymer

Feed System ..... N E R R EE R s aAssEEEEassaaraLEnEEE s
General Thermal Sludge Condltlonlng Flow Scheme
for a Non-Oxidative Systeém ...cccevecansas caanea

General Thermal Sludge Conditioning Flow Scheme
for an Oxidative System o Bk % A 4 & F B F B F &8 & E 4§ FFSE R F R

CHAPTER 9

Schematic of Sludge Dewatering in a Drying Bed
System LN IS I IS I I I D D I B D N O L N B L L ) N A B EE R RES S &S
Typical Sand Drying Bed Construction .... ......
Typical Paved Drying Bed Construction ..ceesev..
Cross Section of a Wedge-Wire Drying Bed ...c.un
Estimated June 1975 Maintenance Material Cost
for Open Sand Drying BedS ,sse assssnassasnns .
1977 Flow Diagram of Burlington, Wisconsin
Wastewater Treatment Plant ...cescseecensesnnans
Flow Diagram of a Filtration System sssescsseaca
Cutaway View of a Drum or Scraper-Type Rotary
Vacuum Filter ...c.evcnans TRy
Operating Zones of a Rotary Vacuum Filt€r +ssssa
Cross Sectional View of a Coil Spring - Belt

Type - Rotary Vacuum Filter ...eeceienrscnnnnans .
Typical Coil Spring - Belt Type - Rotary Vacuum
Filter Installation seeessesssssassasssasasansnns
Cross Sectional View of a Fiber Cloth - Belt

Type - Rotary Vacuum Filter ....icucencssnenasss
Typical Fiber Cloth - Belt Type - Rotary Vacuum
Filter & & B 4 B & & % F B & F N F F §F N B EN SN kb b i & o od kSRR N SN RRAA

-

Rotary Vacuum Filter System .ssvessssrsssssrsanna

x1i

Page
8- 12
8- 13
8- 15
8- 17
8- 19
8- 24
8- 28
8- 29
8- 30
8- 32
8- 33
9- 4
9- 6
9- 6
9- 7
9- 13
9- 21
9- 25
9- 29
9- 29
9- 30
9- 31
9- 32
9- 33
9- 36



LIST OF FIGURES (continued)
Number Page

9-15 Rotary Vacuum Filter Productivity as a Function

of Feed Sludge Suspended Solids Concentration ... 9- 38
9~16 Sludge Cake Total Solids Concentration as a

Function of the Feed Sludge Suspended Solids

Concentration susssesasssssssssassssnansassasssnane 9- 39
9-17 Lakewood, Ohio Wastewater Treatment Plant Flow

Diagram s euavssssrnssssnnenssnsnsnssasssnssnssnnsasss 9- 40
9-18 Estimated June 1975 Capital Cost for Rotary Drum

Vacuum Filters ..icuesenanns f R b b e e E e e B 9- 42
9-19 Annual 0O&M Man-Hour Requlrements - Rotary Drum

Vacuum Fllters LI I T T R R I R I RN R R R A I R R R I R ) 9_‘42
9-20 Power Consumed by Rotary Drum Vacuum Filtration

ProceSS LIRS I N B IR N N I RN NN R B B B R R IR R I N R R R R R e L B B 9_ 43
9-21 Estimated June 1975 Annual Maintenance Material

Cost - Rotary Drum Vacuum Filter .......... ceaeen 9- 44

. 9-22 The Three Basic Stages of a Belt Press svasscssaaas 9~ 46
9-23 Alternative Designs for Obtaining Water Releases

with Belt Filter PreSSeS ssssscsassssansssnasnssana 9- 47
9-24 Typical Dewatering Performance of Belt Filter

PreSSEeS usssasssssntsssnassosrsscananssasanssnssas 9~ 48
9-25 Schematic Side View .0f a Recessed Plate Pressure

Filter o ® W B ¥ 8 8 % A2 F F R ¥ RERFFE R Rk FEE RN 9— 5‘3
9-26 Cross Section of a Fixed-Volume Recessed Plate

Filter Assembly aseeacscasssrsassnsassnscannsenasns 9- 53
9-27 Typical Recessed Plate Pressure Filter

Installation at Wassau, Wisconsin ...sssecossvssss 9~ 54
9-28 Cross Section of a Variable Volume Recessed Plate

Filter AssSembly sesvevssnsrtonansnsssnsncnarassanss 9- 55
9-29 Schematic of an In-Line Conditioning System For

Recessed Plate Pressure Filter ieeeecoceamnises v 9~ 58
9-30 Brookfield, Wisconsin Wastewater Treatment Plant

Flow Diagram .iicasssrssnsssssrorsannsnssvatsnnesse 9- 60
9-31 Performance Data for a Pressure Filter

Brookfield, WisScCONSin +.eeevvwerssssassuanrassncsss 9- 61
9-32 Estimated June 1975 Costs for Fixed Volume

Recessed Plate Pressure Filters .ceececenaennenna 9- 62
9-33 Annual O&M Man-Hour Requirements - Fixed Volume

Recessed Plate Pressure Filter .cscessncsonsascnan 9~ 63
9-34 Fixed Volume Recessed Plate Pressure Filter

Power CONSUMPLIiON swisuuwsssnsnsaassassaassnssasnas 9- 64

9-35 Estimated June 1975 Annual Maintenance Material
Cost-Fixed Volume, Recessed Plate Pressure

Filter & & ® B 8@ A % %N R RN AN w T EEFE RS E A AN A A A 9— 64
©9-36 System Schematic for One Type of Screw Press
SYStem srnaotttlticoioto--.---.-u----------f..-.- 9— 65
9-37 Cross Section View of a Twin-Roll Vari-Nip
PresSS .ivevenvnwssssesssssnsrrsnnnsscsaansasannsseas 9~ 66
-.9=38 Cross Section View of a Dual Cell Gravity
Filter 4 2 m &3 @ u s saEEEEEEE ke E S SN RS F N e 9_ 67

x1ii



Number
10- 1
10- 2
10- 3
10- 4
10- 5
10- 6
10- 7
11- 1
11- 2
11- 3
11- 4
11- 5
11- 6
11- 7
11- 8
11- 9
11-10
11-11
11-12
11-13
11-14
11-15
11-16
11-17
11-18
11-19
11-20

LIST OF FIGURES (continued)

Estimate of Energy Required to Dry Wastewater
Sludge as a Function of Dryer Feed Solids
Content .o vertessrnnnsnnanaas I I S I ses e
Schematic for Sludge Drying EXample s.weesessossss
Flash Dryer System (Courtesy of C.E. Raymond) ...
Schematic for a Rotary DIYETr .suevsvesssnnscaann fe
Jacketed Hollow-Flight Dryer (Courtesy Bethlehem
Corporation) «.eue... P e et s s e R Rt e
Toroidal Drying SYStem s esuvetesesnasnvrsnasososan
Schematic Of BEST PrOCESS suvenasssorstsasnernnnaa

CHAPTER 11

Basic Elements of High Temperature Processes ....
Effect of Excess Air and Excess Temperature

on Supplemental Fuel Requirements .s..cesseass s e
Effect of Dry Solids Heating Value and Sludge
Moisture on Capability for Autogenous

CombuStiON siwwssennasa N N R T Y
Effect of Sludge M01sture Content and

Combustible Solids Content on Supplemental

Fuel Consumption +eseeeaisssssnnmucnnanmannnnnns '
Hypothetical Wastewater Treatment Plant
Flowsheet LI B I N B B BN R N R R I B DN B B R D I R N Y I B IS RN CR B B N R
Cross Section of a Multiple-Hearth Furnace .«ses.
Shaft Cooling Air Arrangement in a
Multiple—Hearth Furnace #omom o omd oWk wa A e A R ER RN
Process Zones in a Multiple-Hearth Furnace .«..a«
Flowsheet for Sludge Incineration in a
Multiple-Hearth FUrNace ..susssssceesssraannnnnans
Multiple~Hearth Furnace Start-Up Fuel
REQUILrEMENES vassvnasssatanronnannssnsssrnssnnanans
Multiple~Hearth Furnace Construction

Cost ® ko & ¥ ¥ # kR R R E RN FE R R R R RS A e E A E B S S @ ERRE ¥
Multiple-Hearth Furnace Operating and
Maintenance Labor Requirements ....... e a e E ek
Multiple-Hearth Furnace Fuel

ReQUIremMENtS savsunsnstrcsonssasssssasssnsnsensana
Multiple-Hearth Furnace Electrical Power
Requirments seusssuvinenssassnsrsssannasssannnnssnnnce
Multiple-Hearth Furnace Maintenance Material
COStS venennncannnnnn cmerenw Cre st Er e E ARt R R
Heat Balance for the Recycle Concept

in a Multiple~Hearth FUrnace ..caoesesesns- P P
Cross Section of a Fluid Bed FUurnace ...eesess “uw
Flowsheet for Sludge Incineration in a Fluid

Bed Furnace lllll B momowom A FF T F R R RS NSRS DR

Fluid Bed Furnace Fuel Requirements .sesunancessee
Fluid Bed Furnace Electrical Power
Requirements 2 2 onor A momw A F Rk F R AR S S S A s SRR S A s s s

x1liii

Page
10- 6
10- 7
10- 17
10- 20
10- 23
10- 26
10- 29
11- 3
11- 8
11- 11
11- 12
11- 30
11- 33
11- 34
11- 35
11- 37
11- 41
11- 42
11- 44
11- 45
11- 46
11- 47
11- 49
11- 50
11- 52
11- 53
11- 54



Number

11-21
11-22

11-23
11-24

11-25
11-26
11-27
11-238
11-29

11-30
11-31

11-32

11-33

11-34

11-35
11-36

11-37
11-38
11-39
11-40
11-41
11-42
11-43

11-44
11-45

12-1

LIST OF FIGURES (continued)

Cross Section of an Electric Infrared Furnace ..

Flowsheet for Sludge Incineration in an
Electric Infrared FUYNACe s.vvnnens

Cross Section of a Cyclonic Furnace ..... e
Flowsheet for Sludge Incineration in a

Cyclonic FULNACE s .uueweeasanvsssainnennnnsa cons
Design Example: Heat and Material Balance

in a Fluid Bed FUrNACEe sssvusnvasnsn rrr e s
Comparison of Excess Air Requirements:
Incineration vs. Starved-Air Combustion ..... .
Flowsheet for Starved-Air Combustion in a
Multiple-Hearth FUurnace .....-.. Ve am e st s bt annana
Design Example: Starved-Air Combustion

in a Multiple-Hearth FUKNACE .csuessorsssorosnnnnnn
Typical Grate-Fired Waterwalled Combustion

Unit ® & & # ¥ & & % & & % ¥ oF FR ®R E NN NN BRSEE AN SRS AN B E & & & §F & & & @
Vertical Shaft Reactors ...ee«» Cisesmaazanura .

Autogenous Combustion Requ1rements for

CO Dlsposal & E & B & F F B E FFFF & R 48 & B &k § 8 & E & B K A KBS

Flowsheet for Co-Combustion Full Scale Test
at the Central Contra Costa Sanitary District,

CalifOrnNia@ .sseesassssassasensnssnnnsasnsnnnnsssns

Flowsheet for Co- Combustlon at the Western
Lake Superior Sanitary District, Duluth,

Minnesota @ @& & B % F b A & F % & B ¥ & F F 3 &S 9§ E RSN F AN EREEASEEEE

Cross Section of the Watergate Furnace for

Scum Incineration s ivssssasssasnrsssansssssnsns

JPL Activated Carbon Treatment System ..oas.. . s
Volatile Solids and COD Content of Heat

Treated Sludge R R R N N I I A A A ]

Flowsheet for High Pressure/High Temperature

Wet Alr Oxidation sievssessnsnnnnwnnns P

Wet Air Oxidation - Electrical Energy

RequrementS ® & & ® B & B 4 N & § S5 B N E EENEEE®S838 CRE I A I B )

React-O-Therm®™ on Sludge/Liguid Waste

DeStrUCthn & K Kk & B AT NN E RN R R E AR RS E &S E SRS

Modular Controlled-Air Incinerator

Conflguratlons R E SR EEEEF SR F # & w F % ¥ F & F ¥ F & 8 % 5 E 8

Pyro-Sol Limited Pyrolysis System tassareaassanua

Bailie Process Flowsheet wc.iceivavenrcncexe cE e e rh e

Wright-Malta Process Flowshee .iesiinensncannnsnes
Air EmiSSionS llllllllll B h o & 4 & & F §FE S & F AR EES

San Francisco Bay Area Quality Management
District: Auxiliary Fuel and Oxygen

Correction ----------- R R R I N AR A ]

CHAPTER 12

Effect of Solids Content on the Ratio of Wood
Chips to Sludge by VOlUME .siunsssssarsrsmennns

xliv

Page
11- 55
11- 56
11- 58
11- 59
11- 64
11- 66
11- 69
11- 82
11- 84
11- 87
11- 88
11- 90
11- 93
11- 97
11-101
11-105
11-106
11-108
11-109
11-111
11-112
11-113
11-114
11-115
11-126
12- 4



LIST OF FIGURES (continued)

Number Page
14- 2 Comparison of Behaviors of Wastewater Sludge and

Water Flowing in Circular Pipelines ..ceeesssses. ld4= 6
14~ 3 Friction Factor for Sludge, Analyzed as a Bingham

PlastiC cuuvsssssnnsnnsssassonnansansssennsnensns 14— 7
14~ 4 Friction Factors for Example Problem ..sueeseesess 14- 12
14- 5 Pressure Drops for Example Problem ..essvovsaenea 14- 13
14- 6 Viscometer Test of Sewage Sludge suweuweesvssarecss 14- 16
14- 7 Centrifugal PUMP scevsvransmnnns s e st sk m e aan s 14- 18
14- 8 Torque Flow PUMP seve st o numnnnnna PN R AL e s b 14- 19
14-12 Progressive Cavity PUMD +uveonnenunsa wrvesrraserns 14- 23
14-13 Diaphragm PUump ..... N Y sas  14- 25
14-14 Rotary PUMP s vusasrnase B T seanas 14= 27
14-15 Ejector Pump ...ue.va. P esa st s kN deanan e snanaan vaas 14— 28
14-16 Belt CONVEYOT .sssessnnnnanmeana sssasssrsnsrsavenwse 14— 38
14-17 Inclined Belt Conveyor FeatUresS .svessssesssssase 14~ 41
14-18 Flexible Flat Belt Conveyor ..... N N .
14-19 Screw CONVEYOY tenusrsmrsorarsassssasonsnansnsans 14- 42
14-20 Tabular CONVeyOr .seeessnssnmnnsonsssnnans senaaes 14— 43
14-21 Bucket Elevator ® % B A A N B 4 % R oA E RN S N SETTE AT RS *aan 14- 44
14-22 Pneumatic EjectOr ..c.sssvrsssasvnsnsesessssnsanses 14~ 45
14-23 Pneumatic CONVEYOTY vssusssessnsnsessssssecrsssssss 14— 45

CHAPTER 15

15- 1 Solids Balance and Flow Diagram-Design Example

Single-Phase Concentration and Displacement

StOTATUE +eveessnsassnrassssssorassssssnnnassnannns 15- 13
15~ 2 Effect of Various Operating Strategies on

Dewatering Unit Feed Rates .suisssssrsassssssnnassa 15- 17
15- 3 Proposed Design for Blending Digester--Sacramento

Regional Wastewater Treatment Plant ....ccuacen.. 15- 21

15- 4 26,000 Gallon Sludge Equalization Tank (Typlcal
of Two) Aliso Solids Stabilization Facility ..... 15- 22

15~ 5 Schematic Representation of a Facultative Sludge

Lagoon (FSL) ssessesnansnarwssassssssossasssnasaas 15— 25
15- 6 Typical Brush-Type Surface Mixer, Sacramento,

California sevans. s esaran s et s e ceeessans 15= 27
15- 7 Typical FSL Layout ..eussnaasnsss Ca st r e st e e 15- 29
15- 8 Typical FSL Cross Section ssevseesesannnnsnnas . 15- 29
15- 9 Layout for 124 Acres of FSLs--Sacramento Reglonal

Wastewater Treatment Plant ..eeennananss veesassas  15- 30

15-10 Sacramento Central Wastewater Treatment Plant

Surface Layer Monitoring Data for FSLs 5 to 8 ... 15 -34
15-11 Sacramento Central Wastewater Treatment Plant

1977 Fecal Coliform Populations for Various

Locations in the Solids Treatment-Disposal

ProCess i eevisr st asssnssnsnosnnnnnnnnnnsr PR N Y 15— 38
15-12 Typical Wind Machines and Barriers Sacramento,
Callfornla ® ® R W E R d RS &N S A E e ® W F L A 15_ 40

x1lvi



Number

12- 2

12-
12-

=R 6V)

12~
12-

o U

12- 7

12—~ 8
12- 9

12-10
12-11

12-12
12-13
12-14
12-15
12-16
12-17

12-18
12-19

12-20
12-21

12-22
12-23

13- 1

14- 1

LIST OF FIGURES (continued)

Locations for Temperature and Oxygen
Monitoring at One End of a Windrow or
Individual Aerated Pile ..
Sludge Composting Mass Balance Diagram ......
Temperature Profile of a Typical Compost
Windrow * & B & & & & & ® b 5 oF PR EEEE SRR ok oo
Turning a Windrow at Los Angeles Compost Site
Destruction of Pathogenic Organisms as a
Function of Time and Temperature During
Composting of Digested Sludge by the Windrow
Method wivivinenenensenasserssenns
Process Flow Diagram - Windrow Composting
Sludge - 10 MGD Activated Sludge Plant esssesnes
Configuration of Individual Aerated PileS .u.s..
Aeration Pipe Set-Up for Individual Aerated

Pile ®REFFRREE S E AR F R R T E S S F &R R SRR AR AR R

Configuration of Extended Aerated Pile i..uwvevsnnn

Destruction of Pathogenic Organisms as a
Function of Time and Temperature During
Composting of Undigested Sludge by the Aerated
Pile Method e & 8 ok W kN Ak R F R TN RS bk F o F W F R R e F

Odor Filter Piles at Beltsville .s.i.cereacenonnannss

Process Flow Diagram for the Extended Pile

Compost Sludge Facility - 10 MGD Activated Sludge

Plant W R kom @ R oh bk NN R R R F R A S A E A A RS E S AN EE S e XS R

Design Example Extended Aerated Pile

Construction llllllll L I U I I I B L B I I I I B L B B AR L L
Compost Piles Being Taken DOWN esessnaanssnsannsss
Finished Screened COMPOSt «xsearssornssenaannnnsss

Composting/Drying System - County Sanitary

Districts ~ Los Angeles ,..cruasa- Cam s hs e e
Composting Site Layout - Bangor, Malne ............

Cross Section of Aeration Pipe Trench Durham

Compost Pad Design # ¢ & 7 F N 5N &N 5 F S 5= LI B B B T B B B B B B

Typical Process Flow Schematic Confined

Composting SyStem suuwssoessssncansenns fmr e nae s

Partial Diagram Metro — Waste System -

Resource Conversion Systems, INC. sssvsosnensnaans
Typical Layout of a Dano Bio-Stabilizer Plant ....
BAV Bioreactor lllllllllll # % % & & & 4 # 4 F & ¥ ¢ & 4 F &£ 4 5 2 8B o*A

CHAPTER 13

Diagram of an Earthworm Conversion Process ......

CHAPTER 14

Approximate Friction Head-Loss for Laminar Flow

Of Sludge " ® koo ok ok R s ERA NS E s AR SR FE [N RS EN

x1lv

llllllll LI B B N B B I I IS R

LI 2

- E NS 8T RS

IIIII « 8 & & & & uw P E BN

Page

12- 7
12- 9

12-14
12-15

12-17

12-21
12-22

12-23
12-25

12-28
12-29
12-32
12-34
12-35
12-37

12-39
12-44

12-48
12-52
12-53

12-54
12-56



Number

14- 2

14- 3

14-
14~
14-
14-
14-
14-12
14-13
14-14
14-15
14-16
14-17
14-18
14-19
14-20
14-21
14-22
14-23

QO JO U

15- 1

15- 2
15- 3
15- 4
15- 5
15- 6
15-

15-
15-

O 0 ~J

15-10

15-11

15-12

LIST OF FIGURES (continued)

Comparison of Behaviors of Wastewater Sludge and
Water Flowing in Circular Pipelines s.vecesseeecss
Friction Factor for Sludge, Analyzed as a Bingham

PlasticC suvssss P heeae it n e cresseeenan e ras e
Friction Factors for Example Problem ....... evunn
Pressure Drops for Example ProblemMm siveceveans vene
Viscometer Test of Sewage Sludge .vveseesseconsns
Centrifugal PUMDP sussessaassssanannnnnnas Cerrea

Torque Flow PUMD tewiaussasssonsnnnonassssssnssns
Progressive Cavity PUMP suvsssuenwnnanns s ame e
Diaphragm PUMD s uuuarsens=a AN BNt it a e . s ' e
Rotary PUmp ssessonnnsnnnns N R T
EJeCtOr PUMP suvussnsnanansssnssssovssonsonnnesas
Belt CONVEYOr ecusncescassrssssssnsnnasnnnnana sasaan
Inclined Belt Conveyor FeatUresS .iuecessenennnsss
Flexible Flat Belt CONVeEYOr csusvesssssmrsmrsnnss
Screw CONVEYOY sssssssnsnrannssnasassnaansns saass

Tabular CONVEYOr asusvanssssssssnsssssssnssncensnn
Bucket Elevator 4 B E 8§ F & &0 B &SN E R Rk F R AR R R e
Pneumatic Ejector ...... BrrEE s s asars ey
Pneumatic CONVEYOY .uisessanassvanssnsassncnansnna

CHAPTER 15

Solids Balance and Flow Diagram-Design Example
Single-Phase Concentration and Displacement

Storage % % # 5 B & @ E N & @ N F N F T NN E WG # K ¥ % # 4 % ¥ §F & § A4 & & 5 & & 5N
Effect of Various Operating Strategies on
Dewatering Unit Feed Rates ........ creeserarasans

Proposed Design for Blending Digester--Sacramento
Regional Wastewater Treatment Plant see.evevesses
26,000 Gallon Sludge Equalization Tank (Typical

of Two) Aliso Solids Stabilization Facility .....
Schematic Representation of a Facultative Sludge
Lagoon (FSL) .svueesisrssrnancssnrnnnss sesatrasunnan
Typical Brush-Type Surface Mixer, Sacramento,

California .evesssssvensnunss carressesnraassran e
Typical FSL Layout siesaerananccnnannas s s ras s
Typical FSL Cross Section .eeuissvcntsorscsnanans

Layout for 124 Acres of FSLs--Sacramento Regional
Wastewater Treatment Plant ....cccecevscvecrssnsans
Sacramento Central Wastewater Treatment Plant
Surface Layer Monitoring Data for FSLs 5 to 8 ...
Sacramento Central Wastewater Treatment Plant
1977 Fecal Coliform Populations for Various
Locations in the Solids Treatment-Disposal

ProcesSs .sssssansnnenns TR R R R R R R Y T EEEEELEE
Typical Wind Machines and Barriers Sacramento,
California v %8 %S AR EE S E N R YR % w # % # & & & & & F 5 HR & ¥

xlvi

Page
14~ 6
14- 7
14- 12
14~ 13
14- 16
14- 18
14- 19
14- 23
14- 25
14~ 27
14~ 28
14- 38
14~ 41
14~ 42
14~ 42
14~ 43
14- 44
14~ 45
14~ 45
15- 13
15- 17
15- 21
15- 22
15- 25
15- 27
15- 29
15~ 29
15- 30
15 -34
15~ 38
15- 40




Number
15-13
15-14
15-15
15-16
15-17
15-18
l6- 1
16- 2
16~ 3
16- 4
16~ 5
16~ 6
17- 1
17- 2
17- 3
17- 4
17- 5
17- 6
18- 1

LIST OF FIGURES (continued)

Anaerobic Liquid Sludge Lagoons, Prairie Plan
Land Reclamation Project, the Metropolitan
Sanitary District of Greater ChicCago swsvevoseens
Plan View of Drying Sludge Lagoon Near West-
Southwest Sewage Treatment Works, Chicago sseeea..
Cross Section of Draw-~Off Box Area Drying Sludge
Lagoon Near West-Southwest Sewage Treatment
Works, Chicago sssrenanns P rr A vt r e st a e e
Cross Section of Drying Sludge Lagoon With
Slackline Cable Near West-Southwest Treatment
WOrks, Chicago wsusesssasssnmsneennns amran e Eon
Isometric of Sludge Storage and Truck Loading
Station, Joint Water Pollution Control Plant,

Los Angeles County, California ecesisssassssensneea
Storage Bin Discharge Control System, Joint Water
Pollution Control Plant, Los Angeles County,
California tivesvssseossorerssananannsanaas P

CHAPTER 16

Example of Sidestream Production sueesesscesosssse
Possible Treatment Scheme for Anaerobic

Digester Supernatant susessesssssasacssscsnnaaansnns
Aerobic Digestion of Heat Treatment, Batch

Tests LI I I I L BN B DN TN B NN BN BN AN BN N N BB BN BT B R R I R N I NS R R N R R NS B B IR R I O
Flow Diagram, Anaerobic Filtration of Heat
Treatment LiQUOT suse eesaesasrssassssnasnaresscns
Schematic Diagram of Plant for Processing Heat
Treatment LiQUOY suussnesss fh e b s T e R aE e e e
Chlorine Treatment of Heat Treatment

LigQUOT cissvnussssssvossvsssrssnsansansnsaancacsans

CHAPTER 17

Typical Bubbler Schematic With Air Purge
Capabilities w ow dom b B o @ E @ ok R RN E A S N RSSOk
Typical Bubbler Schematic With Diaphragm

Element # @ % om b & omokom ok kb FE F R RRE R R E RN FFS RS RS F s s S sE
Cylindrical Chemical Seal for Sludge Pressure
Measurement B ok % & % & & % & & % F B kBRSSO &N E S SRS S A AN E RS

Direct Reading Olfactometer (DRO) senwnsasssasnss
Aeration Control Graphic Panel and Console

Lights Set Manually on Graphic Panel ..ciriacases .

Incinerator-Digester Control Graphic Panel Lights

Controlled by Remote Valve Limit Switches .......
CHAPTER 18

The Release, Conversion, Forms and Uses of
Energy FromSlUdge o & & @ 4 & B F & 8 &8 F § & § S @ L S SRS F s a

xlvii

Page
15- 42
15~ 49
15- 50
15- 50
15- 55
15- 57
16- 2
16- 9
16-12
16-14
16-16
16-17
17- 42
17- 43
17- 52
17- 62
17- 69
17- 70
18- 10



Number
18- 2
18- 3
18- 4
18- 5
18- 6
18- 7
18- 8
19- 1
19- 2
19- 3
19~ 4
19- 5
19- 6
19- 7
19~ 8
19- 9
19-10
19-11

LIST OF FIGURES (continued)

Schematic of Combined Boiler/Condenser System
for Hot Water Production ...... S n N s e r s bbb
Process Schematic for Example of Energy Recovery
From Digester Gas .....eenxus namar s et Er e e s
Energy Flowsheet for Example of Energy Recovery
From Digester Gas .svevivusvsevssssscnansnnnn cenv e
Mean Molal Heat Capacities of Gases at Constant
Pressure (Mean Values From 77° tO T°F) cuseessesa
Flowsheet for Example of Energy Recovery From
Incinerator Flue Gas isessssensanranaas rasesnrans
Steam Conditions for Example of Recovery of
Energy From Incinerator of Flue Gas ssessssvinses
Energy Flowsheet for Example of Energy Recovery
From Incinerator Flue Gas ssvessesssssvsvaavsosnn

CHAPTER 19

Wide Trenching Operation, North Shore

Sanitary DiStricCt sseusecsunscsnenaseaccnannsanns
Dewatered Sludge Landspreading, Metropolitan
Denver Sewage Disposal District No. 1,

Denver, COloradO wiuwssaswisssanisssansassssnassssa
Flow Diagram Sludge Management System, Colorado
Springs, COlorado mw % e o2 F ok Rk R FF R R FE RS FS SRS
Overall Sludge Disposal Site Layout, Colorado

Springs, COloradO llllll oo owowowow oMb R F RS S F RN EF s NS
Sludge Application Rate-DLD System Colorado
Springs, Colorado sisvssvirassvannnssnnnnns )

Estimated Net DLD Area Requirements Sludge
Applied at 5 Percent Solids Concentration,
Colorado Springs, ColoradO wsssasssssssanssrsannse
Estimated Net DLD Area Requirements at Various
Sludge Concentrations, Colorado Springs,

Colorado .suevuns e T T ‘e
Sludge Application Rates by Subsurface Injectlon,
Colorado Sprlngs, ColoradO s esvnnssasnanssnansasnsass
Prototype Dredging Operation, Sacramento Regional
County Sanitation District .seeasessacscnss craens
Prototype Subsurface Injection Operations
Sacramento Regional County Sanitation

District A #f & & & 0 & & & & F 4 & 2 & X F R E 2 N LI B I B B I B I B N B I L L
Flow Diagram - Projected 1992 Normal Solids
Treatment and Disposal Operation, Sacramento
Regional Wastewater Treatment Plant sisevesesssas

x1lviii

Page
18- 12
18- 16
18- 18
18- 23
18- 27
18- 28
18- 32
18- 4
19- 36
19~ 41
19- 42
19- 45
19- 46
19- 47
19- 48
19~ 50
19- 52
19- 53



ACKNOWLEDGEMENTS

This design manual was prepared as part of the Technology
Transfer Series of the Center for Environmental Research
Information, U.S. Environmental Protection Agency, Cincinnati,
Ohio. Development, coordination and preparation were carried
out by Brown and Caldwell, Consulting Engineers, Walnut Creek,
California, with the assistance of Environmental Technology

Consultants, Inc., of Springfield, Virginia. Technical review
and coordination were provided by the Office of Water Program
Operations, USEPA, Washington, D.C. Additional technical

review and contributions were provided by Regions V and IX of
the USEPA, by the Metropolitan Sanitary District of Greater
Chicago, and by the Technical Practice Committee of the Water
Pollution Control Federation. USEPA project officers on this
manual were Dr. Joseph B. Farrell, Municipal Environmental
Research Center, and Dr. James E. Smith, Jr., Center for
Environmental Research Information, Cincinnati, Ohio.

x1ix



EPA 625/1-79-011

PROCESS DESIGN MANUAL
FOR
SLUDGE TREATMENT AND DISPOSAL

Chapter 1. Purpose and Scope

U.S. ENVIRONMENTAL PROTECTION AGENCY

Municipal Environmental Research Laboratory
Office of Research and Development

Center for Environmental Research Information
Technology Transfer

September 1979




CHAPTER 1

PURPOSE AND SCOPE

1.1 Purpose

The purpose of this manual is to present an up-to-date review
of design information on all applicable technologies available
for treatment and disposal of municipal wastewater solids.
Wastewater solids include grit, scum, screenings, primary
sludges, biological sludges, chemical sludges, and septage.

The Federal Water Pollution Control Act Amendments of 1972
({Public Law 92-500) and the Clean Water Act Amendments of 1977
(Public Law 95-217) require levels of municipal wastewater
treatment sufficient to meet the congressional mandate of
cleaning up the nation's waterways. Through the USEPA
Construction Grants Program, financial incentives have been
provided to assist publicly owned treatment works (POTWs) in
meeting these requirements. Federal and state requirements
impact both effluent gquality and treatment alternatives,
utilization, and disposal of wastewater solids.

The tasks associated with managing municipal wastewater solids
are neither simple nor cheap. In providing higher 1levels
or additional treatment of wastewaters, greater volumes of
wastewater solids are produced. The combination of greater
volumes of sludges, mixtures of various sludges, and more
restrictive management requirements have complicated the solids
management options available to the design engineer. These facts
require both the design engineer and the operations personnel
to give serious consideration to the interdependence of both
the liquid and solids portions of the treatment facility. The
need for sound wastewater solids management is significant.
Typically, solids processing and disposal costs can account for
20 to 40 percent of the total operating and maintenance cost of a
treatment facility (1). Thus, there is strong incentive to
utilize the most appropriate and cost-effective alternatives
available.

This manual supersedes the USEPA Process Design Manual for Sludge
Treatment and Disposal, EPA 11-74-006, published in 1974. Since
1974, new wastewater solids processing techniques have developed,
existing techniques have matured, and operating experience and
data are available. Current legislation, solids management
requirements, and advances in sludge treatment and disposal
technologies warrant this revision.




1.2 Scope

This maqual has been prepared for use by professionals engaged in
the d§51gn and approval of municipal wastewater solids treatment
and disposal systems. Design information presented includes:

® Origins, gquantities, and characteristics of municipal
wastewater treatment plant solids;

® Process descriptions, including theory and appropriate
design criteria;

® FEnergy requirements;

® Public health and environmental considerations;
® Cost and performance data; and

® Design examples.

Some material is not included because it has been presented
elsewhere. A section on sanitary landfills has been omitted
because an EPA manual of this subject has been published recently
(2). The treatment of land utilization is abbreviated because an
EPA Design Seminar publication is available (3).

1.3 Process Classification

The manual is divided into 19 chapters, with 15 chapters
devoted to sludge processes. Additional chapters cover general
considerations, design approach, and sludge properties.
Figure 1-1 depicts the basic classification by process. It
should be noted that processes within classifications overlap
to some extent. As an example, stabilization, disinfection,
and disposal also take place during high temperature processing.
The processes, as they appear on Figure 1-1, should be read in
left-to-right sequence; they do not, however, necessarily appear
in a treatment system in the order shown. Figure 1-1 is arranged
to display sludge treatment and disposal options rather than to
suggest any particular order of operations.

1.4 References

1. USEPA. Construction Costs for Municipal Wastewater Treatment
Plants 1973-1977. Office of Water Program Operations.
Washington, D.C. January 1978.

2. USEPA. Process Design Manual: Municipal Sludge Landfills.
Environmental Research Information Center, Office of Solid
Waste, Cincinnati, Ohio 45268. EPA~-625/1-78-010, SwW-705.
October 1978.

3. USEPA. "Principals and Design Criteria for Sewage Sludge
Application on Land." Sludge Treatment and Disposal Part 2.
Technology Transfer, Cincinnati, Ohio 45268. EPA-625/4~78~
012. October 1978.




L GENERAL CONSIDERATIONS — DESIGN APPROACH

i PRODUCTION

HIGH TEMPERATURE MISCELLANEOUS DISPOSAL i
AND PROPEATIES rmcxemnc_] STABILIZATION _| DISINFECTION Lcormmonmc | oewaTERING Lrnoczssss | oAvin | comrosTing PROCESSES ]\muunou TOLAND |
- yheesi i B ]
] | | | [ i | I I | i !
DRYING 8EDS
ANAEROBIC INORGANIC E:g(')"oﬁns INCINEAATION
CHEMICAL CROPLANO
WINDROW FiXATION LANDFILL

DIGESTION
PRIMARY GRAVITY THERMAL
—
AEROBIC CENTRIFUGE
DIGESTION ORGANIC
FLOTATION CHEMICAL

j! FORESTS
R
{— SECONDARY VACUUM STARVED AIR LaNo !j
FILTER COMBUSTION AERATED PILE ENCAPSULATION ¥ RECLAMAT(ON

i
i GRIT, SCUM
‘, SCREENING §

LIME
CHEMICAL TREATMENT

HEAT AND
FUEL

ELUTRIATION

\ \ THERMAL

BELT
FILTER

FILTER
PRESS

CO-0ISPOSAL =
STRAINERS / ~ - —

EARTH WORM
MECHANICAL CONVERSION

TRANSPORTATION
e

I\

STORAGE 4
SIDESTREAM
_ TREATMENT

A

INSTRUMENTATION [

INTERFACING

FIGURE 1-1

CLASSIFICATION OF TREATMENT
AND DISPOSAL OPTIONS



EPA 625/1-79-011

PROCESS DESIGN MANUAL
FOR
SLUDGE TREATMENT AND DISPOSAL

Chapter 2. General Considerations

U.S. ENVIRONMENTAL PROTECTION AGENCY

Municipal Environmental Research Laboratory
Office of Research and Development

Center for Environmental Research Information
Technology Transfer

September 1979




CHAPTER 2

GENERAL CONSIDERATIONS

2.1 Introduction and Scope

Non-technical factors can heavily influence the planning, design,
construction, and operation of solids management systems, and
these non-technical considerations must be faced from the day a
project 1is conceived. Non-technical factors include legal and
regulatory considerations, as well as other issues, such as
public participation.

2.2 Legal and Regulatory Considerations

The thrust of this section is to describe the intent and effects
of federal legislation and to provide a reference list which
features the most current criteria. Where state and 1local
requirements may be involved, they are so noted.

2.2,1 Effect of Effluent Discharge Limitations
on Wastewater Solids Management

The Federal Water Pollution Control Act of 1972 (PL 92-500)
established levels of treatment, deadlines for meeting these
levels, and penalties for violators. For plants discharging to
surface waters, effluent requirements are expressed in permits
issued by the National Pollutant Discharge Elimination System
(NPDES). NPDES permits have generally mandated the upgrading of
existing treatment plants or the construction of new plants to
provide higher levels of treatment and reliability.

The law, while providing direction toward the goal of a cleaner
environment, has created problems for designers and operators of
wastewater treatment plants. Higher 1level treatment generally
means a greater mass and volume of solids to be managed. Solids
treatment systems not only must handle more material but must do
so more effectively. Solids not captured therein are returned to
the wastewater treatment process and can potentially degrade
effluent quality and defeat the very purpose of the law. Thus,
stricter discharge 1limits have had the effect of making solids
treatment and disposal more important, more difficult, and more
expensive.



2.2.2 Restrictions on Wastewater Solids Treatment

Wastewatep solids must be managed so that laws and regulations
are not violated. Air emissions' limits and nuisance prohibi-
tions are of particular importance.

2.2.2.1 Air Emissions Limits

The Clean Air Act Amendments of 1970 (PL 91-604) and 1977
(PL 95-95) contain provisions for regulating point source
emissions, for example, emissions from incinerators. USEPA
has promulgated several regulations in response to this
legislation. The most restrictive are the New Source Review
reqgulations (40 CFR 51-18) and Prevention of Significant
Deterioration (40 CFR 52-21) regulations. New Source Review
(NSR) regulations apply in areas where allowable levels for any
pollutant are exceeded. The regulations affect any new source
which, after installation of an air pollution control device,
could emit >50 tons per year (45 t/yr) of the offending pollutant
(controlled emission) or which could emit >100 tons per year
(91 t/yr) of the offending pollutant were there no pollution
control device or were the existing device to fail (uncontrolled
emission). These sources are prohibited unless their emissions
can be compensated for by the reduction of emissions from other
sources within the same area. This compensation clause is known
as the Emissions Offset Policy. Relaxation of the Emissions
Offset Policy is being considered for certain categories of
resource recovery projects. Presently, few urban areas exceeding
200,000 population meet all national air gquality standards.
Therefore, NSR regulations will apply to almost all urban plants,
particularly larger ones.:

Prevention of Significant Deterioration (PSD) regulations apply
primarily to areas which are presently meeting air quality
standards. They affect 28 major stationary source categories
with potential uncontrolled emissions exceeding 100 tons per year
(91 t/yr) and any other source with potential uncontrolled
emissions of over 250 tons per year (227 t/yr). Such sources are
allowed provided they use Best Available Control Technology
(BACT) to treat gaseous discharges and provided the emissions of
specified pollutants do not increase at rates greater than set
forth by regulatory schedules.

The Clean Air Act also requires "state implementation plans™®
(SIPs) to regulate all significant point sources, including new
sources. SIPs generally limit emissions, establish emissions
offset policies, require reporting, and establish penalties and
administrative procedures. State or regional boards usually
administer the permit system.

Historically, air emissions limits have affected incinerators

more than other wastewater solids treatment processes. However,
air emission limits can affect any solids treatment system.

2-2



Examples include sludge drying processes and the burning of

gases from anaerobic digesters either by flaring or in internal

combustion engines. USEPA has already issued New Source

Performance Standards for sludge incineration (40 CFR-60-150) and

"Amendments to National Emission Standards" (40 CFR 61-52).

These establish particulate air pollution emission standards and

limit mercury emissions from incinerators and dryers of wastewater
treatment plant solids. Chapter 11 contains further information

on air pollution regulations.

2.2.2.2 Nuisances

Courts have ordered municipalities to pay damages or cease
operation when wastewater solids treatment processes have been
proven to be the source of nuisances such as noise and odor.
In some cases, judgments have resulted in the permanent shutdown
of plants containing expensive equipment. Since most NPDES
permits specify that treatment plant operations be nuisance free,
this is a goal which designers and operators must strive to
achieve.

2,2.2.3 State and Local Requirements

When state and local regquirements are more stringent than
federal requlations, the state and local conditions govern. Air
Pollution Criteria are the most striking example of this.
The criteria are particularly restrictive in California, where
local nitrogen oxide (NOy) regulations may require that new
stationary reciprocating engines above a certain size be eguipped
with catalytic converters (l). As another instance of local
controls, deed restrictions and local ordinances effectively
prevent sludges produced at the Easterly Plant in Cleveland,
Ohio, from being processed on the plant site (2).

2.2.3 Laws and Regulations Governing Wastewater
Solids Utilization and Disposal

2.2.3.1 Federal Water Pollution Control Act

The Clean Water Act of 1977 (PL 95-217) contains two major
provisions for wastewater solids utilization and disposal.
Section 405 requires USEPA to issue guidelines and regulations
for the disposal and reuse of wastewater solids. Guidelines and
regulations to be issued in the next few years are expected to
limit the quantity and kinds of toxic materials reaching the
general public by setting limits on the gquantity and quality
of sludge distributed for public use or applied to lands where
crops are grown for human consumption. The methods by which
sludge is applied to land are expected to be controlled to meet
aesthetic requirements, and groundwater protection will probably

2-3



be required at wastewater solids disposal sites. The degree
of spabilization or disinfection for sludge is expected to be
specified, along with monitoring and reporting requirements
and design criteria. The guidelines and regulations will
probably rely on the fact that wastewater solids may endanger
the public and the environment if not properly managed,

apd that requisites for use must be stricter than those for
disposal.

The other major provision is intended to encourage sludge
utilization. This provision, Section 307, requires pretreatment
of industrial wastes if such wastes inhibit wastewater treatment
or sludge utilization. This should increase the potential for
sludge reuse. )

2.2.3.2 Resource Conservation and Recovery Act

The Resource Conservation and Recovery Act (RCRA) of 1976
(PL 94-580) requires that solid wastes be utilized or disposed of
in a safe and environmentally acceptable manner. Wastewater
solids are included by definition in provisions relating to solid
waste management, USEPA 1is currently developing guidelines
and criteria to implement the provisions of this act. These
guidelines and criteria will fall into three general categories:
(a) treatment and disposal of potentially hazardous solid
wastes (wastewater solids are expected to be excluded from this
category in most if not all cases); (b) criteria and standards
for colid waste disposal facilities; and (c) criteria defining
the 1limits for solid waste application to agricultural 1lands.
USEPA will issue the guidelines and criteria that relate to
municipal sludge management under joint authority of RCRA and
Section 405 of the Clean Water Act.

2.2.3.3 Toxic Substances Control Act

The Toxic Substances Control Act of 1976 (PL 94-469) authorizes
USEPA to obtain production and test data from industry on
selected chemical substances and to regulate them where
they pose an unreasonable risk to the environment. This
act, 1in combination with other federal 1legislation cited
(PL 95-217 and PL 94-580), should help reduce the amount of
pollutants discharged to the municipal system from manufacturing
processes, Of particular significance to wastewater solids
utilization is the fact that the act prohibits the production of
polychlorinated biphenyls (PCBs) after January 1979 and the
commercial distribution of PCBs after July 1979, PCBs can be
concentrated in wastewater sludges ‘and are a chemical constituent
of concern in meeting proposed utilization criteria. Sludge PCB
levels should decrease once PCBs no longer enter the waste
treatment system.



2.2.3.4 Marine Protection, Research and
Sanctuaries Act

Several large cities, including New York and Philadelphia,
as well as some smaller cities in the New York - New Jersey area,
dispose of wastewater solids by barging them to the ocean.
The 1977 amendments to the Marine Protection, Research,
and Sanctuaries Act of 1972, as well as other laws and
regulations prohibit disposal of "sewage sludge" by barging
after December 31, 1981. In addition, no federal construction
funds are available for wastewater solids treatment and disposal
systems that include any type of ocean disposal, either by barge
or pipeline. Therefore, no further coverage of ocean disposal
will be made in this manual.

2.2.3.5 Environmental Policy Acts

The National Environmental Policy Act of 1969 requires that
the federal government consider environmental effects of many
actions. Municipal wastewater treatment systems, including
solids treatment, utilization, and disposal systems are covered
by this act because of their potential effect on the environment
and because they are funded by federal construction grants. Most
states have similar policy acts. The acts, which require reports
and hearings, assure that the environmental consequences of
proposed operations are considered, and also provide the designer
with a useful forum to develop public response (see Section
2.3.6). They do, however, usually lengthen the facility planning
and design process.

2.2.3.6 State and Local Reuse and Disposal
Requirements

While most states and municipalities follow federal guidelines,
many may formulate more restrictive measures. For example,
localities that apply sludge to land on which food crops are
grown may wish to analyze their sludges more frequently than
required by federal guidelines or limit sludge application rates
more severely. Many state and local regulatory agencies are
presently awaiting the issuance of federal guidelines before
finalizing their requirements.

2.2.4 The Comprehensive Nature of Section 405
of the Clean Water Act

As 1indicated, Section 405 of the Clean Water Act of 1977
(PL 95-217) requires USEPA to promulgate regulations governing
the issuance of permits for the disposal of sewage sludge
relative to Section 402 NPDES permits and to develop and publish
from time to time regulations providing guidelines for the
disposal and utilization of sludge. These regulations are to

2-5



identify uses for sludge, specify factors to be taken into
account 1in determining the measures and practices applicable to
each such use or disposal (including publication of information
on costs) and identify concentrations of pollutants which
interfere with each such use or disposal.

This broad authority to issue regulations covering different
sludge management practices has been viewed as a mechanism to
allow USEPA to bring together all of the requlations that have
been or will be issued under various legislative authorities for
controlling municipal sludge management at a single location in
the Code of Federal Regulations, under the joint authority of
Section 405. Therefore, regulations on air emission controls
will be 1issued under the joint authority of Section 405 of the
Clean Water Act and various sections of the Clean Air Act;
regulations on land disposal and land application under joint
authority with the Resource Conservation and Recovery Act;
regulations on ocean disposal under joint authority with the
Marine Protection, Research and Sanctuaries Act, and so
forth. Regulations covering practices not influenced by other
authorities (for example, home use, give-away or sale of sludge
derived products) could be 1issued solely under the broad
authority of Section 405.

Thus, all regulations related to management of municipal
wastewater solids will be issued, administered, and enforced
under the umbrella of Section 405. Sludge management facilities
and practices will therefore be approved or disapproved along
with KPDES permits.

2.3 Other Non-Technical Factors Affecting
Wastewater Solids Management

2.3.1 Availability of Construction Funds

Construction of municipal wastewater solids treatment and
disposal facilities is usually financed with public money.
Currently, federal funds are used to pay for 75 percent of
grant-eligible construction costs. State contributions vary.
In addition, PL 95-217 gives projects using innovative and
alternative technologies, for example, sludge utilization and
energy recovery, a 15 percent advantage in cost-effectiveness

comparisons over projects using conventional technology. They
are also given a 10 percent bonus (to 85 percent) on federal
construction grants (3). Innovative technologies can also be

replaced with 100 percent funding if they fail within two
-years. Thus, federal and state grant fund requirements may
influence to a considerable degree the sludge management system
chosen and the way a system is designed. . Cost-effective design,
careful and conservative cost estimating, and clear explanations



to decision-makers of the rationale for selected treatment and
disposal systems will assist greatly in obtaining federal and
state construction funds.

Design engineers should refer to the USEPA Construction Grants
Manual for federal grant requirements (4). In many states
these requirements are supplemented by state regulations.

Occasionally, a governmental agency may declare certain features
of a design to be ineligible for grant funding. Sometimes
these declarations are in direct contradiction with the design
engineer's opinion regarding their necessity. The designer
should be aware of these potential conflicts of opinion and
submit full documentation and justification along with the
request for funding. The design year for full loading, special
loading allowances, system reliability requirements, and facility
flexibility allowances are important parts of this documentation.

2.3.2 Special Funding Requirements

The designer must be aware of special conditions associated
with federal and state grant funding, such as "buy American"
provisions, "or equal" clauses, affirmative action in employment,
and special auditing and cost control requirements.

Competitive bidding 1is required for public works construction
contracts. Equipment specifications for these contracts must be
carefully written to assure that the resulting installation
satisfies the treatment and disposal requirements at minimum life
cycle costs. Where the designer knows of no equal to a specific -
needed item, he should document the need for such equipment and
assure compliance with funding restrictions prior to putting
the specification out to public bid. USEPA has recognized the
designer's need to achieve better control over the eguipment
to be used for wastewater treatment systems and is proposing to
issue regulations which allow pregualification of critical
equipment items. TS

2,3.3 Time Span of Decisions

Frequently, several years elapse from the choice of a specific
process to the operation of that process. This time is usually
spent in the necessary work of completing environmental hearings,
detailed designs and regulatory reviews, and arranging for

funding, construction, and start-up. Furthermore, mos t
facilities must be operated for close to life expectancy to avoid
waste of construction funds. During this extended time span,

technology may improve, new laws may be passed, new regulations
may be 1issued, and economic factors may change. The engineer
must consider these possibilities for change in decision making.
He should favor .processes that are sufficiently flexible to
remain useful in the face of changing technology, regulations,
economics, and sludge characteristics.

2-7



2.3.4 Uncertainties

The selection of a specific process normally hinges on its
cost in comparison with the cost of competing processes.
Uncertainties make cost comparisons difficult. For example,
consider two competing processes, one labor-intensive, the
other requiring expensive chemicals. There are uncertainties as
to how many man-hours will be needed per ton ¢f sludge, what
chemical additions will be required, and what future cost trends
will be. It is often difficult to predict whether labor or
chemicals will be more severely affected by inflation. Labor
productivity also must be predicted. Given these uncertainties,
it may be necessary to say that "Process A is probably more
cost-effective," rather than "Process A is more cost-effective."
Cost uncertainties are usually greater for processes that are not
widely used. There are also uncertainties in the quality of
solids that will be produced. For instance, if incineration is
selected on the basis of previous dewatering unit production
of a cake with 35 percent solids, but only 20 percent solids is

actually obtained, then the cost of incineration may become
excessive.

Experience at Kenosha, Wisconsin, where one of the first
filter presses for sludge in the United States was 1installed,
illustrates the difficulties of making accurate cost estimates.
Pilot testing indicated that an optimal lime dose would be equal
to 12 percent of the sewage solids fed. In addition a ferric
chloride dose equal to 3 percent of the sewage solids fed was
required. Full-scale operating experience, however, indicates
a 17 percent lime dose 1is required; therefore, lime costs are
40 percent greater than anticipated. Also, in this plant, only
part-time operator attention was anticipated, because- the
units were fully automated. 1In practice, full time operation is
reguired. Maintenance costs, assumed to be nominal, have

instead been significant, averaging about $3 per ton of dry
'solids (5).

Whenever possible, the engineer should investigate full-scale
working systems to determine actual operating conditions and
operating and maintenance costs, If there is insufficient
full-scale operating experience to estimate these conditions
and costs with confidence, the design engineer must make liberal
allowances for uncertainties.

2.3.5 The Design Team

Many factors are important in selecting and designing sludge
treatment and disposal processes, for example, capital costs,
operating strategies, and environmental effects. Different
individuals have different perspectives on wastewater solids

2—-8



management. These individuals should be heard. Therefore,

a "design team" concept is helpful. The design team should
include:

® Those involved in the day-to-day design effort; that is,
the design staff.

®¢ An advisory committee composed of those who are not
involved in the day-to-day design effort but who must
operate and administer the wastewater solids management
system or whose services are required to implement the
design; for example, treatment plant operators, public
works directors, grant administrators, regulatory
officials, engineering reviewers including value
engineers, and special consultants. The advisory
committee serves in a policy-making and review role.

The advisory committee should be made aware, through clear
and accurate reporting, of all aspects of sludge management

alternatives, including the design staff's evaluations and.
recommendations.

The design staff should expect criticism and gquidance from the
advisory committee. If a proposal or criticism appears to have
merit, it should be evaluated with respect to its effect on the
solids treatment and disposal scheme. If it does not, the
consequences of incorporating it into the design should be
clearly explained.

A better project will be achieved by an early exchange of views.
While responding to criticism may cause delays early in the
project, delays are small in terms of both time and cost compared
with those that would be experienced were dissatisfaction to
surface late in the proiject.

2.3.6 Public Involvement

Public involvement in environmental decision making 1is not
only wise, it is mandatory. The National Environmental Policy
Act of 1969, the Clean Water Act of 1977 (PL 95-217), and the
Resource Conservation and Recovery Act of 1976 (PL 94-580) all
require public involvement mechanisms and activities. Acceptance
of the project by residents of the community and a working
relationship between the public and the design team is essential.
Experience has shown that programs are more easily accepted
if the public understands what they are.

The relationship between the design staff and the public is
similar in many ways to that between the design staff.and the
advisory committee. The public also serves in a policy-making
and review role; it should be made aware of all aspects of
sludge management alternatives and should provide criticism and
guidance to the design staff. A means of educating the public

2-9



and creating a dialog between the public and the design staff
must be established. Mechanisms for accomplishing this are the
mass media, bulletins, public hearings, and presentations to
interested groups.

Special efforts should be made to involve groups and individuals
who, from past experience, have demonstrated an interest in
environmental affairs or those who are likely to be directly
affected by the proposed project. Developing a list of
interested persons and organizations for formal and informal
notifications and contacts is a good way to ensure public
participation. The group might consist of:

® TIocal elected officials.

® State and local government agencies, including planning
commissions, councils of government, and individual
agencies.

® State and local pdblic works personnel.

5

® (Conservation/environmental groups.

@ Business and industrial groups, including Chambers of
Commerce and selected trade and industrial associations.

® Property owners and users of proposed sites and
neighboring areas.

® Service clubs and civic organizations, including the
League of Women Voters.

® Media, including newspapers, radio, and television,

Public participation programs are discussed in detail in two
recent publications (6,7).

2.3.7 Social and Political Factors Affecting
Waste Export

For metropolitan areas, potential sludge disposal studies
generally include land disposal in some form by export to 1low
population open space. Even if these spaces are located in the
same political Jjurisdiction, local opposition towards accepting
the wastes of "others" is often intense. If the proposed export
is to another political jurisdiction, the opposing forces are
generally so great as to effectively preclude this option.

It is often hoped that such opposition can be overcome by public
participation and education. However, the social and political
factors at work have been demonstrated to be remarkably immune to
such efforts.



These comments are not intended to preclude export options but as
a caution to designers not to be so swayed by the economic and
technical advantages of such plans that inadequate attention is
given to alternatives which have a greater possibility of being

implemented.
2.4 References
1. Rule 213. South Coast Air Quality Management District.

9420 Telstar Avenue, El1 Monte, California, 91731. Effective
October, 1976.

Ungar, A.T. and D. Patrick. "Cleveland Pushes to Meet
Strict Effluent Limitations."” Water & Wastes Engineering.
Vvol. 15, p. 57, (February 1978).

USEPA. Innovative and Alternative Technology Assessment
Manual, Draft Copy. Office of Water Program Operations.
Washington, D.C., 20460. EPA 4-30/9-78-009.

USEPA. Municipal Wastewater Treatment Works Construction
Grants Program References, (with updating supplements).
Office of Water Program Operations. Washington D.C., 20460.

Nelson, O.F. "Operational Experiences with Filter
Pressing." Deeds and Data. Water Pollution Control Federa-
tion. p. 5, March 1978.

Water Pollution Control Federation. Public Information
Handbook. Washington, D.C., 1977.

USEPA. Process Design Manual, Municipal Sludge Landfills.
Technology Transfer. Cincinnati, Ohio, 45268. EPA-625/
1-78-010. October 1978.




EPA 625/1-79-011

PROCESS DESIGN MANUAL
FOR
SLUDGE TREATMENT AND DISPOSAL

Chapter 3. Design Approach

U.S. ENVIRONMENTAL PROTECTION AGENCY

Municipal Environmental Research Laboratory
Office of Research and Development

Center for Environmental Research Information
Technology Transfer

September 1979




CHAPTER 3

DESIGN APPROACH

3.1 Introduction and Scope

This chapter presents a methodology for the design of wastewater
solids management systems. Topics discussed include systems
approach, process selection logic, mass balance calculations,
concept of sizing equipment, contingency planning, and other
general design considerations such as energy conservation and
cost-effective analysis.

3.2 Systems Approach

Overall wastewater treatment plant performance is the sum of the
combined performances of the plant's linked components. The
actions of one component affect the performance of all the
others. For example:

® Materials not captured in solids treatment processes
will be returned in the sidestreams to the wastewater
treatment system as a recirculating load. This load may
cause a degradation in effluent quality, an increase 1in
wastewater treatment costs, and process upsets.

® Failure to remove and to treat solids at the same rate
as they are produced within the wastewater treatment
system will eventually cause effluent degradation and
may lncrease wastewater treatment operating costs.

® Hydraulic overloads resulting from inadequate solids
thickening can cause downstream solids treatment
processes (such as, anaerobic digestion) to operate less
effectively.

® The addition of chemicals to the wastewater treatment
process for purposes of nutrient and suspended solids
removal will increase the quantity and alter the
characteristics of solids which must be treated and
disposed.

It is important to understand the relationship between process
parameters and the performance of processes, for example, how
thickener feed rate affects thickener performance. It is equally
important to understand how individual processes affect one
another when combined into a system, for instance, how the

3-1



performance of the thickener affects digestion and dewatering.
Interactions between the processes in a system are described in
this chapter. :

3.3 The Logic of Process Selection

Wastewater treatment and wastewater solids and disposal systems
must be put together so as to assure the most efficient
utilization of resources such as, money, materials, energy, and
work force in meeting treatment requirements. Logic dictates
what the process elements must be and the order in which they go
together.

A methodical process of selection must be followed in choosing a
"resource-efficient and environmentally sound system from the
myriad of treatment and disposal options available. The basic
selection mechanism used in this manual is the "principle of
successive elimination," an iterative procedure in which less
effective options are progressively culled from the list of
candidate systems until, only the most suitable system or systems
for the particular site remain.

The concept of a "treatment train" has been propounded as a
result of a systems approach to problem solving. However,
this concept is useful only if all components of the train are
considered. This includes not only sludge treatment and disposal
components, but wastewater treatment options and other critical
linkages such as sludge transportation, storage, and side stream
treatment. The successful devlopment of a treatment train from
a collection of individual components depends on a rigorous
system selection procedure, or logic. For large plants, system
selection is complex and a methodical approach is required.
Progressive and concurrent documentation of the procedure 1is
mandatory in that 1t prevents a cursory dismissal of options.
For smaller plants (that is, <1 MGD) the system choices are often
necessarily more obvious and the selection procedure is usually
shorter and less complex.

The general sequence of events in system selection is:
1. Selecting relevant criteria. >
2. Identifying options.
3. Narrowing the list of candidate systems.
4

. Selecting a system.

3.3.1 Identification of Relevant Criteria
Criteria for system selection must be pinpointed prior to system

synthesis. A listing of potential criteria for consideration is
shown on Figure 3-1. The list is not necessarily complete and

3=-2



FLEXIBILITY

® ABILITY TO RESPOND TO:
® NEW TECHNOLOGY
® CHANGING REGULATIONS
® CHANGING LOADS
® EXPAND IN GRADUAL INCREMENTS

IMPLEMENTABILITY

® SITES AVAILABLE !
® SYSTEM LEGAL

® FINANCING ASSURED

® TECHNOLOGY AVAILABLE

RELIABILITY 9 ;
w
® VULNERABILITY TO DISASTERS z i
® PROBABLE FAIL RATE S COMPATIBILITY
® BACK-UP REOUIREMENTS =1
® REQUIRED OPERATOR ATTENTION 8 l ® WITH EXISTING LAND USE PLANS
® VULNERABILITY TO STRIKES il ® WITH AREA WIDE WASTEWATER,
w SOLID WASTE AND AIR POLLUTION
SIDESTREAM EFFECTS i PROGAMS
@ PRODUCES SIGNIFICANT SIDESTREAMS } ® WITH EXISTING TREATMENT
| FACILITIES
TRACK RECORD :
®NUMBER OF US. INSTALLATIONS
@ PERFORMANCE DATA
DIRECT ENERGY DEMANDS
« OPERATION DEMANDS w DIRECT COSTS AND BENEFITS
’ ® CONSTRUCT{ON DEMANDS 8 ® CAPITAL COSTS
® OFFSETTING ENERGY RECOVERY g ® OPERATING AND MAINTENANCE COSTS
3 ® REVENUES
INDIRECT ENERGY DEMANDS N o BENEF1T/00ST RATIO
o
¢ ENERGY TQ PRODUCE CHEMICALS 4 INDIRECT COSTS AND BENEFITS
® ENERGY TO TRANSPORT MATERIALS b ;
® CREDITS FOR USE OF PRODUCTS w ® CHANGE IN LAND VALUES

N WHICH NEED LESS ENERGY TO
PRODUCE
| I

® REMOVAL OF LAND FROM TAX ROLLS
® CHANGE IN CROP PRODUCTIVITY

ECONOMIC IMPACTS

PUBLIC HEALTH

® PATHOGENIC ORGANISMS
® TOXIC ORGANICS
® HEAVY METALS

EFFECTS ON SOtL

® DRAINAGE
® STABILITY
® PRODUCTIVITY

EFFECTS ON WATER QUALITY

¢ GROUNDWATER
® SURFACE WATER
& MARINE ENVIROMENT

EFFECTS ON AIR QUALITY

¢ AEROSOLS
¢ ODORS

EFFECTS ON BIOTA

® TERRESTIAL
® FRESH WATER
* MARINE

EFFECTS ON NATURAL RESOURCES

® DEPLETION OF RESOURCES
#® RESTORATION OF RESOURCES

SOCIAL EFFECTS

® DISPLACE HOUSING AND BUSINESSES

® ENHANCEMENT OR DEGRADATION
OF CONTIGUOUS AREAS

® GROWTH INDUCEMENT

SAFETY

® EFFECT OF CONSTRUCTION
AND OPERATION ON PUBLIC

® EFFECT OF SLUDGE TRANSPORTATION
ON HIGHWAYS

ENVIROMENTAL IMPACTS

FIGURE 3-1

CRITERIA FOR SYSTEM SELECTION

ADMINISTRATIVE BURDENS

® LEVEL OF EFFORT

® MARKETING RESPONSIBILITIES

® RESOLUTION OF JURISDICTIONAL
DISPUTES

® PUBLIC RELATIONS

*(g€°€°€ UOT3IOAS

2anpa20oad uoT13loaTas wajisds o9yl ul pasn Ar3usanbasqns oaae

uoT3isanb uUT 23TS Yoed I0J IURADTIA POWDIP BRTIAIJITIAD

998)

*19y3joue

[\ g
OO0
=
Ocng’r
ol
oa"
(D<
Jom
[0y
o
P go
[o}Ne]
[afllat
§ t+
m‘Dg
ﬂx()
(Dmm
o 3
mro
~ 0
M MM
3 <
S o
pe 0
5 0. 0
=T
N H
-9 0
50w
LQH‘P"‘
:ﬁ'
o0
o9 "
o<
a O
n 3>
W)
g =
R o
< o+
(Dl—‘
S <
o ,
20
o 0 g
ot
o +h
V.
55"1
omg O
Coa
SR
rrﬁ-m
B -
[ e RN e
@

*3pNTOUT 03 USTM A3yl UYOTUM BTIIDITIAD Iayzo putj Aeu sasuueTd

ayL




PRIMARY
JEDIMENTATION SECONDARY TREATMENT TERTIAAY TREATMENT EFELUENT RECEIVER

{ b i

AIVER
ACTIVATED SLUDGE NITROGEN REMOVAL
s . LAKE
CHEMICALLY TRICKLING FILTER ACTIVATED CARSON OCEAN
PUMPING PRELIMINARY ASSISTED DISINFECTION l RECLAMATION PROJECT
TREATMENT REC ] PHOSPHOROUS REMOVAL
; PLAIN
—— STABILIZATION POND FILTRATION
CHEMICALLY ASSISTED
INTERFACES
THICKENING STABILIZATION DISINFECTION CONDITIONING DEWATERING
LIME THERMWAL VACUUM FILTER
. . o
DA CHLORINE CHEMICAL CHEMICAL 8ELT FILTER
GRAVITY ANAEROBIC DIGESTION HEAT PHYSICAL FILTER PRESS
CENTRIFUGE AEROBIC DIGESTION IARADIATION ELUTRIATION CENTRIFUGE
DRYING BEDS
DRYING LAGOONS
STRAINERS
HIGH MISCELLANEOUS
TEMPERATURE CONVERSION
DRYING PROCESSES COMPOSTING - PROCESSES
A S— — —
FLASH INCINERATION ] CHEMICAL FIXATION
! RDTARY STARVED-AIR CONFINED ENCAPSULATION
f,.._......mw-———-_—_:..-___- COMBUSTION
: TOROIDAL UNCONF INED EARTH WOAM
!.._.,_...__N_VWV O ) WET AIR CONVERSION
i SOLVENT EXTRACTION OXIDATION
L MULTIPLE EFFECT
UTILIZATION DISPOSAL ON LAND FINAL INSTITUTION
— FOREST INDUSTRY
PR ROy LANDFILL OTHER INDUSTRY
AGAICULTURE DEOICATED LAND DISPOSAL FARMS
HOUSEHOLD .
FOREST PEAMANENT LAGOONS METRO
LAND RECLAMATION . LOCAL
o et et 3 STATE
FEDERAL
' OTHERS

FIGURE 3-2

COMPONENTS FOR SYSTEM SYNTHESIS

3.3.2 1Identification of System Options

Candidate systems are synthesized from an array of components,
such as these shown on Figure 3-2, Wastewater and solids
management components are listed as a reminder that all
components of the train must be considered. Figure 3-3
illustrates how Figure 3-2 can be used to develop a specific flow
sheet. Process streams can be drawn on copies of the master

3-4



drawing.

desired.

Relevant information such as solids concentrations and
mass flow rates can be entered directly on the flow sheet,

if

The advantages of using arrays such as Figure 3-2 are

that nearly all potential options are identified and process
streams are clearly displayed.

RAW SEWAGE

4 ()

PRELIMINARY
TREATMENT

SCREENINGS
AAM PRIMARY SLUDGE

i

PRIMARY
SEDIMENTATION

SECONDARY TREATMENT

TEATIARY TREATMENT

f

r

i

EFFLUENT RECEIVER

- L RIVER

r ACTIVATEO SLUDGE  [— 1 NITROGEN REMOVAL LAKE

CHEMICALL:ﬁ | TRICKLING FILTER I ACTIVATED CARBON e A Y OCEAN

ASSISTED ] | ,—»{ msmrzc‘noﬂ,——— —_— RECLAMATION PROJECT
] RBC | |poseroRous REMovAL] |
* STABIIZATION POND I FILTRATION I
R GHEMICALLY ASSISTED !
Sl biutel ettt S ) T —— PROCESS

i INTERFACES
|

N RAW WASTE ACTIVATED SLUDGE soum
TREATED OECANT LIQUOR/FILTRATES
DECANT LIOUOR i
r |
THICKENING STABILIZATION DISINFECTION CONDITIONING | DEWATERING | ——————— -
LIME peds |  THERMAL VACUUM FILTER r L N, — BIOLOGICAL _j
| = ¥ 1 (] » TREATMENT [T
L DAF CHLORINE CHEMICAL CHEMICAL BELT FILTER ;
© GRAVITY ANAEROBIC DIGESTION HEAT PHYSICAL FILTER PRESS WASTE SLUDGE |
| CENTH!FUGE_J AEROBIC DIGESTION IRRADIATION HLUTRIATION CENTRIFUGE
DRYING BEDS [T
ORYING LAGOONS
H STRAIERS
-
COWBINED PRIMARY SLUDGE AND THICKENED WAS o |
STORAGE
DEWATERED SLUDGE
MISCELLANEOUS
TEMPERATURE CONVERSION
ORYING PROCESSES COMPOSTING  PROCESSES
. [T — AU, e
FLASH INCINERATION faemmm CHEMICAL FIXATION
ROTARY STARVED-AIR CONFINED ENCAPSULATION
e s COMBUSTION Fawe - - - R
TOROIDAL UNCONFINED EARTH WORM
WET AIR — CONVERSION i
SOLVENT EXTRACTION DXIDATION e e}
MULTIPLE EFFECT asH
TRUCK HAUL
E
- {
f—————
UTILIZATION DISPOSAL ON LAND FINAL INSTITUTION f
- i i —
ey FOREST INDUSTRY
RESOURCE RECOVERY ) LANDFI'L—lr OTHER INDUSTRY
AGRICULTURE E DEDICATED LAND DISPOSAL FARMS
—— e HOUSEHOLD - KEY:
PEAMANENT LAGOONS ¥/ METRO B
LA === WASTEWATER
STATE p— SLUDGE
FEDERAL
OTHERS ——+am—:  SIDESTREAMS

FLOWSHEET D

FIGURE 3-3

EVELOPED FROM COMPONENTS FOR

SYSTEM SYNTHESIS

3-5



3.3.3 System Selection Procedure

The process selection procedure consists of (1) developing
treatment/disposal systems which are compatible with one another
and appear to satisfy local relevant criteria, and (2) choosing
the best system or systems by progressive elimination of weaker
candidates, Related to these are the concepts of base and
secondary alternatives.

3.3.3.1 Base and Secondary Alternatives
A base alternative 1is defined as a wastewater solids management
system which, during evaluation, appears able to provide reliable
treatment and disposal at all times under all circumstances for
sludges., It therefore meets the prime criterion of reliability.
It must also satisfy the following seven conditions:

1. It must be legally acceptable. .

2. Sites for processing and disposal operations must be
readily available.

3. Environmental and health risks must be sufficiently low
to satisfy the public and all agencies having
jurisdiction.

4, It must be competitive with cost to other alternatives on
a first-round analysis.

5. The necessary equipment and material must be readily
avallable.
6. The contractor must be able to begin construction

immediately following design and have the system
operational almost immediately after construction.

7. Financing of the system must be straightforward and
assured.

A secondary alternative 1s defined as a wastewater solids
management system which does not meet the prime criterion of
reliability, that is, the system cannot accept all of the sludge
under all circumstances all of the time. This does not mean
secondary alternatives _are without value; they may in fact be
used to great advantage in tandem with base alternatives and
may 1in fact accept a greater quantity of sludge than the base
alternative. As an example, a city's horticultural market may be
insufficiently developed to accept all of the city's sludge all
of the time; therefore, horticulture cannot be considered a base

disposal alternative. However, 1t may cost less to release the
sludge to horticulture than to dispose of it by means of city's
base disposal alternative, for example, landfilling. The

3-6



city should therefore make every effort to dispose of as many
solids as possible via horticulture, the secondary alternative.
However, should the secondary alternative fail or be interrupted
for any reason, the sludge going to the secondary system must be
readily and quickly diverted back to the base alternative, which
must remain fully operational and thus immediately capable of
receiving the entire sludge flow.

3.3.3.2 Choosing a Base Alternative: First Cut

The purpose of the first cut is to rapidly and with minimum
effort produce a list of candidate base alternatives which
are technically feasible and reasonably cost-effective. The
alternatives must be environmentally acceptable and implementable
in the time frame of the project. Analyses are qualitative at
this stage. The first cut involves determination of:

l. Practical base disposal options.

2. Practical base solids treatment systems.

3. Practical treatment/disposal combinations.

Determination of Practical Base Disposal Options

The method of solids disposal usually controls the selecticn of
solids treatment systems and not vice versa. Thus, the system
selection procedure normally begins when the solids disposal
option is specified.

In the first cut, feasible base disposal alternatives and
relevant criteria are set up in matrix form. An example is shown
in Table 3-1. Feasible alternatives are those which appear to be
suitable for the situation at hand. Obviously inapplicable

alternatives would not be included in this matrix. Only those
criteria which the planner see's as critical for the site at hand
should be considered in this first cut. Other, less critical

criteria can be considered in subsequent iterations, where more
in-depth investigation is needed for each of the candidate
processes.

For the hypothetical situation described in Table 3-1, nine
utilization/disposal options are considered feasible and are
set up for evaluation. The criteria most important to the site
are judged to be reliability, environmental impacts, site
availability and cost. Base disposal alternatives are judged to
be practical only if they satisfy all the relevant criteria.
In Table 3-1, utilization of sludge on private agricultural land
is an unacceptable base disposal alternative. Reasons for this
might be insufficient acreage or a lack of assurance that the
farmers would accept all of the sludge. Alternatives which would
seem to satisfy relevant criteria for base disposal alternatives
are utilization on public agricultural land, landfill, and

3-7



dedicated land disposal. Before considering these, however, one
must determine what combinations of solids treatment processes
make sense for the site in question.

TABLE 3-1

EXAMPLE OF INITIAL SCREENING MATRIX FOR
BASE SLUDGE DISPOSAL OPTIONS

Relevant criteria

Acceptable

Utilization/disposal Environmental Site for base
options Reliability impacts =~ availability Cost alternative

Bag-market as . a b

fertilizer a X X X 0O
Agricultural land

(private) ] X X X e}
Agricultural land

(public) X X X X X
Forested land (pri-

vate) 0] X 0 0] O
Forested land (public) X X 0 0 e}
Give to citizens

(horticulture) 0 X X X (¢]
Combine with commer-

cial topsoil o] X X X 0O
Dedicated land dis-

posal X X X X X

Landfill X X X X X

O
]

unacceptable.

acceptable.

-
"

Determine Practical Base Tfeatment Systems

Table 3~2 illustrates process compatibility matrix for treatment
alternatives. Incompatible processes and processes which are not
applicable in given locations are eliminated. The combination of
drying beds and mechanical dewatering, for example, 1is considered
incompatible because both dewatering and drying take place on the
drying bed; mechanical dewatering is not needed. On the other
hand, the combination of incineration and mechanical dewatering
of unstabilized sludge is generally compatible, but for the
hypothetical case investigated 1is ruled out because of air
pollution considerations. After first-cut analysis, seven base
treatment options are considered feasible and are further
evaluated.

Determine Practical Base Treatment/Disposal Combinations

Practical base treatment and disposai'combinations are
then combined in a matrix, which 1is subjected to further

3-8



culling. Table 3-3 shows the matrix of base treatment/disposal
combinations made by bringing forward the base disposal and
treatment options from Tables 3-1 and 3-2. = Incompatible
combinations and systems ruled out by local constraints are then
eliminated. For example, undewatered wastewater solids are
not generally disposed of in landfills. An example of local
constraints is the ruling out of applying lime stabilized sludge
on agricultural lands because of already high soil pH.

TABLE 3-2

EXAMPLE OF PROCESS COMPATIBILITY MATRIX

Digestion options Undigested sludge options
Anaerobically or Lime Thermally Wet air
aerobically digested Not stabilized stabilized conditioned oxidation
Final processing Mechanically Not Mechanically Not Mechanically Mechanically Mechanically
step dewatered dewatered dewatered dewatered dewatered dewatered dewatered
No further processing X2 X ob o] X ;ac @
Drying beds o] X ] ] ] o] o]
Heat dry X o] o] o] ¢] o] ]
Pyrolysis o] (o] (] o] o] (] o]
Incineration 0 o] 7] o o 2 0
Compost X o} X o} o} [¢] l¢]
3 = generally compatible.
bO = generally not compatible.
cﬂ = generally compatible, but ruled out by local constraints.
Treatmgnt optigns
Digested sludge options Undigested sludge options
Not Lime
Mechanically Mechanically Not mechanically Mechanically stabilized,
Viable local Mechanically dewatered, dewatered, mechanically dewatered, dewatered, mechanically
disposal options dewatered heat dry compost dewatered drying beds composted dewatered
Agricultural land 5
(public) X X X X X X ¢b
Landfill X x o¢ o X X X

Dedicated land disposal X X [o} X X X Id

aX - generally compatible.
b .
$ - generally compatible, but ruled out by local considerations.

c0 - generally not compatible.

The number of candidate base treatment/disposal systems 1is thus
reduced. For the hypothetical case of Table 3-3, sixteen systems
remain for further evaluation.



3.3.3.3 Choosing a Base Alternative: Second Cut

The purpose of second-cut analyses is to further reduce the list
of candidate systems. Analyses are more quantitative than in the
first cut, but the level of effort used to investigate each
option is not yet intensive. Information used in the second cut
is general and readily available, for instance, equipment cost
curves which are not site-specific, areawide evaluation of soils,
geology, hydrology, topography and land use, and general energy
costs.

One approach 1is to set up a numerical rating system for the
remaining candidate systems, such as that shown in Table 3-4.
The list of criteria to be considered may be expanded beyond
those critical criteria used in first cut analyses to encompass
the full range of criteria listed on Figure 3-1, or any fraction
of it., This follows the principle that as the list of candidate
process narrows, each will be analyzed in greater detail.

TABLE 3-4

EXAMPLE OF NUMERICAL RATING SYSTEM FOR
ALTERNATIVES ANALYSIS

Ratings of alternatives

Alternative 1 Alternative 2 Alternative 3 Alternative 4 . . . Alternative n
Relative Tmmmm————
Categories and criteria weighta ARb WRS AR WR AR WR AR WR WR
Effectiveness
- Flexibility 3 4 12 6 18 9 27 S 15 6 18
~ Reliability 5 3 15 5 25 5 25 2 10 2 10
- Sidestream effects 3 10 30 9 27 5 15 6 18 7 21
- Track record 2 S 10 7 14 4 8 9 18 6 12
Compatibility
- With existing land use
plans 2 8 16 8 16 8 16 ? 14 . - . 4 8
- With areawide wastewater,
solid waste and air
pollution programs 3 3. 9 3 18- 3 3 S 15 .. . 7 21
- With existing treatment '
facilities 4 5 20 ] 20 6 24 8 32 . . . 3 12
Economic impacts
~ Net direct costs 4 7 28 8 32 ] 32 9 36 . . . 7 28
-~ Net indirect
costs 1 8 8 9 9 6 6 3 33 . . . 8 8
Environmental impacts
- Public health S 7 35 6 30 4 20 6 30 . - . 7 35
Administrative burdens
- Llevel of effort 1 4 4 6 6 5 5 7 7 . - - 4 4
- Marketing respons-
ibilities 2 5 10 5 10 4 8 7 14 . - . 9 18
~ Resolution of juris-
dictional disputes 1 3 3 4 4 4 4 4 4 . - . 2 2
- Public relations 2 4 8 2 4 5 10 5 10 . . . 3 6
Total weighted alternative -
ratingd - - ' 1,576 - 1,430 - 963 - 840 . . . - 1,317

Relative importance of criteria as perceived by reviewer; scale, O to 5; no importance rated zero, most important rated 5.

bAlternative rating. Rates the alternatives according to their anticipated performance with respect to the various criteria;
scale 0 to 10; least favorable rated zero, most favorable rated 10.

CHeighted rating. Relative weight for each criteria multiplied by alternative rating.

4 : N
Sum of weighted ratings for each alternative.

w
1

10



In the second cut, subjective judgments are combined with
technical measurements. Numerical values are assigned to all
criteria for all alternative systems. The planner's perception
of the relative importance of each criterion is indicated on a
rating scale, say of 0 to 5, with highest ratings given to
criteria the planner considers to be of greatest importance,
and the lowest to those of least important. For example,
if reliability 1is highly valued for the site in guestion,
reliability may be assigned a relative weight of 5.

Next, each alternative system is rated according to 1its
anticipated performance with respect to the various criteria,
again by using a rating scale, say 0 to 10. An alternative which
rates favorably 1is given high scores; one which rates less
favorably is given lesser scores. For example, an alternative
which 1s not dependable may be rated at 2 with respect to
reliability.

The relative weight is then multiplied by the alternative rating
to produce a weighted rating for each criteria/alternative
combination. For the examples described in the previous two
paragraphs, the weighted rating for the alternative in question
with respect to reliability is 5 x 2 = 10.

Finally, the weighted ratings are summed for each alternative to

produce a total or overall rating. Systems with lowest overall
ratings are eliminated, with higher rated systems carried forward
for further evaluations. 1In the example shown in Table 3-4,

Alternatives 3 and 4 are eliminated and Alternatives 1, 2, and n
are carried forward.

3.3.3.4 Third Cut

The third cut uses the same methodology as the second, but
the number of alternatives remaining is more limited; typically
to a maximum of 3 to 5--and the analysis 1is more detailled.
Information may include:

® Analyses of potential sludge disposal sites (soils,
geology, and groundwater).

® Local surveys to determine marketability of sludge and
sludge by-products.

® Possible effects of industrial source control/
pretreatment programs on process viability and quality of
sludge for disposal.

® Data oriented literature search.

® Detailed analysis of effect of candidate systems on the
environment (air, water, land).

3-11



e Information developed from site-~specific pilot work.
® Mass balances.
® Energy analyses.

e Detailed cost analyses.

3.3.3.5 Subsequent Cuts

Subsequent cuts are even more detailed. Analyses are repeated
until the optimum base treatment/disposal alternative 1s defined.

3.3.4 Parallel Elements

By means of the procedure discussed above, a base alternative is
selected. However, the optimum system may include more than just
this base alternative. A number of parallel elements may be
involved which provide flexibility, reliability, and operating
advantages. For example, the base alternative for the system
depicted on Figure 3-4 1is thickening, anaerobic digestion,
storage in facultative sludge lagoons, and spreading of 1liquid
sludge on agricultural 1land. Parallel elements cosnsist of
the application of liquid sludge on forest land and drying
beds followed by distribution for horticultural purposes. If
horticultural and forest land outlets were each large enough to
accept all of the sludge under all circumstances and at all
times, three base alternatives are then available. If not, the
forest land and drying beds/horticulture applications would be
considered secondary alternatives.

BASE ALTERNATIVE

4 —" A

SPREAD ON
. ANAEROBIC | FACULTATIVE | o
——  THICKEN el JGESTERS [ " AGOON VAGRICl:_LAlNTDURAL
— :
o DRYING [ | HORTI-
»| BEDS CULTURE
PARALLEL
SYSTEMS
APPLICATION
- ON
> FOREST
- LAND
FIGURE 3-4

PARALLEL ELEMENTS

3~-12



The concept of providing for more .than one base alternative may
at first seem contradictory but a given base alternative might
not always be reliable because unpredictable events might occur.
For example, new owners of farmland may decide they do not wish
to accept sludge, or a disaster or strike could interrupt one
method of transporting sludge to its ultimate destination. To
minimize risks, therefore municipalities may wish to provide more
than one base alternative. The selection procedure presented in
Section 3.3.3 has the advantage of clearly depicting which is the
second or even third most desirable base alternative.

Parallel base alternatives are more common in large systems,
which are generally located in urban areas where land 1s scarce
than in small plants, which are usually located in rural areas
where land is more plentiful and temporary storage and disposal
options therefore more numerous. Large plants may maintain two
or three base alternatives to ensure solids disposal. Since this
may increase the cost of operation, it leads to the observation
that very large systems do not necessarily benefit from economies
of scale when it comes to wastewater solids disposal.

3.3.5 Process Selection at Eugene, Oregon

Eugene, a city of 100,000 people, is located at the southern end
of the agricultural Willamette Valley in Western Oregon. The
Metropolitan Wastewater Management Commission (MWMC) was formed
in 1977 to implement the findings of a facility planning effort
which called for the construction of a regional sewage treatment
plant. The plant, to be constructed on the site of the existing
Eugene plant, will serve the whole metropolitan area. This area
is composed of the cities of Eugene, Springfield, and urbanized
portions of Lane County. '

Regionalization and upgrading of the plant to meet a 10/10 summer
effluent standard for BODg and suspended solids prior to
discharge to the Willamette River, means that sludge quantities
are dramatically increased. The plant is to serve a population
of 277,000 by the year 2000. Design average dry weather flow is
49 MGD (2.15 m3/s), wet weather flow is 70 MGD (3.07 m3/s), and
peak wet weather flow is 175 MGD (7.67 m3/s).

The plant will use an activated sludge process, with flexibility
for operation in plug, step, contact stabilization, or complete
mix modes. Provision is also made for the addition of mechanical
flocculators in the secondary clarifiers and tertiary filtration
if either or both prove desirable at a later date.

It was decided early that sludge thickening would be economical,
regardless of the sludge management system which would eventually
be used. Consequently, two existing thickeners, one gravity and
one flotation, will be retained for thickening primary sludge,
waste-activated sludge, or a combination of the two.



A key provision in the selection of a suitable sludge management
system was that the system be fully operational by the time the
wastewater treatment system 1s started up. This seemingly
straightforward condition was complicated by the fact that
planning for the sludge system did not start until design of the
wastewater treatment plant was already under way. This meant
that the sludge management system would be forced to fit 1into
an already developed plan for the wastewater treatment facility
(which is by no means unusual).

As a first cut, sludge disposal options were immediately
developed and screened for acceptability as part of a base
alternative, using a matrix similar to that developed 1in
Table 3-1. Practical treatment systems were identified from a
process compatibility matrix similar to Table 3-2. Practical
disposal/processing combinations were then developed in a matrix
form (as in Table 3-3). Physically incompatible or otherwise
unsuitable combinations were eliminated in this matrix. A
flowsheet was then prepared for the remaining options, with
necessary intermediate storage and transport requirements added
in. The flowsheet of alternatives for Eugene second cut analysis
is shown on Figure 3-5,

oy
THICKENED
PRIMARY
RAW
SLUDGE

THICKENED
SECONDARY

AAW
SLUDGE

DIGESTED
SLUDGE
ALTERNATIVES

RAW
Si

LUDGE
ALTERNATIVES
1 <3 >
il 1
DIGEST DIGEST N
PRIMARY SECONDARY |
|

LIME
STABILIZE

MECHANICALLY MECMANICALLY
DEWATER DEWATER

TR E EJ:& g
|

VLT — 1.

{ Pvaous:] % INCINERAYIONf%
Eﬁtﬂ:ﬁ

LANDFILL

SLUDGE SLUDGE

- 1

SOLIDS
STORAGE
BASINS

SOLIDS
STORAGE
BASING

COMPOST

5 DRYIN
PRYING BEDS ANC STORE

]EClNERATIDN

e

THULK

“DLO - DEDICATED LAND DISPOSAL

FIGURE 3-5

CANDIDATE BASE ALTERNATIVES FOR EUGENE-SPRINGFIELD

3-14



It is worth noting that utilization on agricultural land could
not be considered as a base alternative despite the large
agricultural acreage north of Eugene and the fact that the new
regional plant is on the north side of the city. It would have
been a requisite that MWMC own sufficient farmland (2,000 to
3,000 acres) to  accept all of the sludge generated. The cost
of purchasing such acreage was deemed unacceptably high;
furthermore, there was opposition to converting private land to
public land. Thus agricultural utilization was not considered
further in the search for a base alternative.

The second cut analysis was more gquantitative. Information used
was general and readily available. For example, costs were taken
from current cost curves, and certain environmental impacts
were assessed from projects with similar disposal systems and
soil/groundwater conditions. With numerical data established
for each criterion, a rating table was produced similar to that
of Table 3-4. The data were developed by the project engineers,
but the ratings were analyzed extensively by the Citizens
Participation Committee (CPC) on sludge management which had been
recruited from the population at large at the very beginning of
the project. The committee was composed of various vested
interest groups, representatives of government agencies and
private unaffiliated citizens who were interested in the project.

Systems with the lowest total ratings were then eliminated.
Incineration was found to be unacceptable primarily because
it would impact the already limited dilution capacity available
during the summer in the trapped valley airshed of Eugene;
pyrolysis was eliminated primarily because of its perceived
inability to meet the construction deadline for plant start-up;
and lime stabilization with disposal to landfill was eliminated
primarily on a cost-effective basis. At the end of the second
cut analysis, all alternatives which could accommodate raw
sludges were eliminated, since, as indicated, most raw sludge
options (incineration, pyrolysis, lime stabilization) were not
viable and there was a strong desire to make use of existing
digesters. A decision was made to combine primary and secondary
sludge in order to avoid the cost and problems of constructing
and operating separate systems for each.

The same methodology used in the second cut was used in the
third; however, data used 1in the analysis were more site
specific, so that economic and environmental comparisons could be
better refined. As examples:

® Actual routes were selected to off-site facilities;
river crossings were defined, and decisions were made on
routing pipes under bridges or jacking under freeways.

® For disposal at the local sanitary landfill, estimates
were made of (1) the contribution of the sludge to
landfill leachate production and subsequent marginal
leachate treatment costs to be passed back from the

3-15



Lane County Solid Waste Division to MWMC, and (2) the
actual net volume of landfill required for sludge
disposal, allowing for sludge consolidation.

® For dedicated land disposal, seasonal water tables and
detailed groundwater migration patterns, as well as
private well locations and depths were determined.

¢ Estimates were made of comparative nitrate loadings which
would eventually reach the Willamette River from treated
landfill 1leachate discharge; from groundwater migration
from dedicated 1land disposal; and from filtrates from
mechanical sludge dewatering (which 1is subsequently
discharged with the effluent),

® Transportation modes were analyzed in detail and costed
for various sludge solids concentrations and transport
routes and distances.

These detailed analyses still left a number of viable base
alternatives. At this point, other 1less tangible factors
were considered. These were (1) that the chosen base
alternative(s) be compatible with desired secondary alternatives,
and (2) that flexibility and reliability be provided through the
use of parallel systems. After intensive screening, it was
decided that two base alternatives would be used: spreading of
liguid sludge on dedicated land and open-air drying followed
by landfill disposal. Both alternatives included force main
transport of digested sludge from the regional treatment plant to
a remote sludge management site, where the sludge was to be
stored in facultative sludge lagoons. Liquid sludge would be
spread on dedicated land at the sludge management site. Dried
sludge would be trucked to landfill. Operations associated with
disposal (spreading, drying, and landfilling) would be carried
out during dry weather. These systems provide the desired
flexibility and reliability and are compatible with preferred
secondary alternatives,

Several variations of sludge utilization on land were adopted
as secondary alternatives, since there was a strong feeling
that sludge should be used beneficially. The alternatives of
particular interest to the Eugene-Springfield area included
agricultural use on private farm land, use for ornamental
horticulture, in nurseries and public parks, and use in a mixture
with commercial topsoils in landscaping. Sludge would be
provided to these outlets as the market demands. Variable demand
is particularly important in Oregon's Willamette Valley, where
prolonged winter rainfall and summer harvesting schedules control
the timing of agricultural sludge use.

The flowsheet for the Eugene system is shown on Figure 3-6.

3-16



PRIMARY GRAVITY

SLUDGE THICKEN ] LONG
I ¥ i DISTANCE FACULTATIVE DEDICATED
= AaERORIS #~  STORAGE _ - LAND
WASTE — A PIPELINE LAGOONS DISPOSAL®
ACTIVATED | FLOTATION ' N

SLUDGE THICKENER

TRUCK
DR ING —>  LANDFILL

e AT SLUDGE MANAGEMENT SITE
® ON PRIVATE FARMLAND

a CITIZEN PICK-UP AT SLUDGE SNUNPENEN———
MANAGEMENT SITE

TRUCK

¥y

.
AGRICULTURE

e e

A
- HORTICULTURE

FIGURE 3-6

FLOWSHEET FOR THE EUGENE-SPRINGFIELD
SLUDGE MANAGEMENT SYSTEM

The ability to use base facilities and equipment for desired
secondary alternatives was a major consideration in selecting the
base system. In Eugene, the force main, sludge lagoons, and
application equipment to be used for dedicated land disposal
of the liquid sludge are also required for agricultural use.
Trucks to transport ligquid sludge from the sludge management site

to agricultural sites will, however, be an additional expense for
the secondary alternatives.

It is hoped that eventually all sludge can be utilized on
land. As indicated, however, in Table 3-5, full agricultural
utilization of sludge is estimated to be more costly than either
of the pure disposal options. This is because more equipment is
needed to transport sludge to and spread it on the agricultral
sites than is needed for the pure disposal options. Thus, as of
1979, any system which even partially incorporates agricultural
utilization will be more costly than pure disposal options. This

could change if the farmers can be persuaded to pay for the
sludge.

TABLE 3-5

ESTIMATED COSTS OF ALTERNATIVES FOR EUGENE-SPRINGFIELD

Total annual cost,

Sludge form Alternative million dollars
Liquid Dedicated land disposal only 1.03
Agricultural utilization only ) 1.53
Dried Landfill only 1.14
Agricultural utilization only 1.32

3-17



At the time this manual was written (1979), MWMC was involved in
public hearings aimed at selecting a suitable sludge management
site.

3.4 The Quantitative Floﬁ Diagram

Overall system performance 1is the sum of the combined
performances of the system's linked processes. This is nowhere
more clearly expressed than on a Quantitative Flow Diagram (QFD).
The QFD is used to estimate loadings to the various wastewater
treatment, solids treatment, and solids disposal processes. The
QFD is the starting point for understanding process interactions
and is nothing more than a materials balance. Although balances
can be struck for components like nitrogen, phosphorus and
chemical oxygen demand, the most useful balances are those
for suspended solids. The QFDs to be presented here are for
suspended solids. Each flowsheet has its own unigue set of
balance equations. In the following pages, mass balances for a
specific, rather simple flowsheet are derived, thus illustrating
the technique. The mass balance equations are then summarized
in tabular form. Mass balance equations for a more complex and
more common flowsheet are later presented, without derivation.
Two worked QFDs are presented as examples. The intent is to
demonstrate the usefulness of the method.

3.4.1 Example: QFD for a Chemically Assisted
Primary Treatment Plant

The flowsheet for a chemically assisted primary wastewater
treatment plant with anaerobic digestion and mechanical
dewatering of the sludge is shown on Figure 3-7, In this
example chemicals are added to enhance: the sedimentation process.
Sidestreams from the digester and dewatering units are recycled
to the primary sedimentation basin. The calculation is carried
out in a step-by-step procedure:

1. Draw the flowsheet (as on Figure 3-7).

2. Identify all streams. For example, stream A contains raw
sewage solids plus chemical solids generated by dosing
the sewage with chemicals. Let the mass flow rate of

solids in Stream A be equal to A 1lb per day.

3. For each processing unit, identify the relationship of
entering and leaving streams- to one another in terms of
mass. For example, for the primary sedimentation tank,
let the ratio of solids in the tank underflow (E) to
entering solids (A + M) be equal to Xg. Xg is actually

3-18



an indicator of solids separation efficiency. The
general form in which such relationships are
expressed is:

mass of solids in stream ©
mass of solids entering the unit

Xg =

For example, Xp = K~$—§, Xy =

@G

. The processing unit's

performance is specified when a value is assigned to Xg.

DEGRITTED SEWAGE

SOLIDS
SOLIDS
GENERATED
BY CHEMICAL
A ADDITION
M PRIMARY . B
| SEDIMENTATION P> EFFLUENT
E
SOLIDS
- GESTIO J - DESTROYED
T: anT| PIGESTION (CONVERTED
SUPERNATANT CONVERTED
WATER)
K
P 5 CONDITIONING
s DEWATERING | CONDITION
L
TO ULTIMATE
DISPOSAL
FIGURE 3-7

BLANK QFD FOR CHEMICALLY-ASSISTED
PRIMARY PLANT

3-19



Combine the mass balance relationships so as to reduce
them to one eguation describing a specific stream in
terms of given or known quantities. In the calculation
to be presented, expressions will be manipulated until E,
the primary solids underflow rate, can be expressed in
terms of A, Xg, Xy, XN, Xp, and Xg, quantities which the
designer would know or assume from plant influent surveys,
knowledge of water chemistry and an understanding of the
general solids separation/destruction efficiencies of the

processing involved. The calculation is carried out as
follows:
a. Define M by solids balances on streams around the

primary sedimentation tank:

E
A+ M (3-1)

Xp =

Therefore,

- E_ _ -
M = X A (3-2)

b. Define M by balances on recycle streams:

M =N+ P | (3-3)
N = XNE | (3-4)
P = Xp(S + K) (3-5)
S = XgK (3-6)

Therefore,
P = Xp(l + Xg)K (3-7)
K+ J +N=E | (3-8)
Therefore,

K=E-J-N=E - XgE - Xy\E = E(1l - X3 - Xy) (3-9)

and

P = XpE(l - X3 - Xy)(1 + XS) (3-10)
Therefore,

M = E[Xy + Xp(l - X3 - Xn) (1 + Xg)1 (3-11)



c. Equate equations (3-2) and (3-11) to eliminate M:

E

A (3-12)

E = . S " . -
1
Xg N - Xp(l- X3 - XN) (1 + Xs)

E is now expressed in terms of assumed or known
influent solids loadings and solids separation/
destruction efficiencies.

Once the egquation for E 1s derived, equations for other streams
follow rapidly; in fact, most have already been derived. These
are summarized in Table 3-6.

TABLE 3-6

MASS BALANCE EQUATIONS FOR FLOWSHEET OF FIGURE 3-7

A

E — l P - o
%, " Xy - Xp (1-X-X) (1 + X)

M=% -a
E

B = (1-Xy) (A + M)

J = X E

N = XE

K = E(1-X -X)

5 = XK

P =X, (1+ XK

L =K (1+ Xg)(1-Xp)




DEGRITTED SEWAGE

SOLIDS SOLIDS
2 LID
99.000 . GENERATED
A 110,000 BY CHEMICAL
ADDIT
409,000 DDITION
M - PRIMARY B
1 SEDIMENTATION EFFLUENT
56,030 Xg = 0.90 26,503
E
418,527
SOLIDS
N DIGESTION J DESTROYED
-—r- Xy =0.25 55> (CONVERTED
X = 0.0 104,63 TO GAS AND
N WATER)
9 ‘
313,895
DEWATERING
P , Xp =015 g S_ CONDITIONING
56,030 59,640 CHEMICALS
XS = 0.19
L
317,505
TO ULTIMATE
DISPOSAL
ALL QUANTITIES ARE
EXPRESSED IN POUNDS
PER DAY
1 Ib/day = 0.454 kg/day
FIGURE 3-8

QFD FOR CHEMICALLY-ASSISTED
PRIMARY PLANT

w
I

22



Figure 3-8 1is a worked example in which all solids flow rates
are calculated. For this example the following information was
provided:

a. Based on estimates from facility planning studies,
average influent suspended solids loading 1is
299,000 pounds per day (136 t/day). Alum is added to
the degritted raw sewage to increase capture. The
chemical solids generated as the result of alum
addition is estimated at 110,000 pounds per day
(50 t/day). The latter figure is derived from pilot
work at Seattle, Washington, where the ratio of new
solids generated/solids in untreated raw sewage was
0.37/1 when alum (Alp(S04)3°14H20) additions of
110 to 125 mg/l were added to raw wastewater (1).
Therefore, A = 299,000 (1 + 0.37) = 409,000 pounds
per day (185 t/day).

b. Primary sedimentation solids capture is 90 percent of
the sum of sewage solids, chemical solids and recycle
solids which enter the basin. Note that solids
capture as usually computed (sewage solids basis
only) is only 84.4 percent, i.e.,

effluent suspended solids

(1= influent sewage solids ) 100
_ 46,503 _
(1 2557566) 100 = 84.4 percent

c. Twenty-five percent of the suspended solids fed to
the digestion system are destroyed, i.e., converted
to gas or water (Xz = 0.25). The number assumed is
somewhat less than the usual value used (0.30-0.40),
since the biodegradable fraction of digester feed in
this instance is low because of the large proportion
of chemical solids present.

d. Digesters are not supernated (Xy = 0.0).

e. Solids capture in the dewatering units is 85 percent
(Xp = 0.15). k

f. Conditioning chemicals are 19 percent by weight
of digested sludge fed to the dewatering units
(Xg = 0.19).

When all loadings are expressed quantitatively and superimposed on
the flowsheet, the designer can begin to develop a feel for the

process. The effects of recycle loading and individual process
efficiencies on overall process performance can be assessed by
manipulation of the variables. Calculations can be done very

3-23



rapidly when the mass balance equations (presented in Table 3-6)

are set up for solution on a computer or a programmable
calculator.

The investigator must exercise judgment in estimating the various
process efficiencies (Xg). For example, one should assume
reduced efficiencies for primary sedimentation if recyle streams
contribute large quantities of solids to the sedimentation tank,
since recycled solids tend to be less easily removed than fresh
solids from the sewer system. Their mere presence in the recycle
stream is an indication of the difficulties in separating them.

3.4.2 Example: QFD for Secondary Plant with Filtration

The example just worked was relatively simple. Figure 3-9 shows
a more complex system--secondary aerobic biological treatment
followed by filtration. Mass balance equations for this system
are summarized in Table 3-7. For this flowsheet the following
information must be specified.

a. Influent solids (A).

b. Effluent solids (Q), that is, overall suspended solids
removal must be specified.

c. Xg, Xgr Xg, XN+ Xrs and Xg are straightforward
assumptions about the degree of solids removal,
addition or destruction.

d. Xp, which describes the net solids destruction
reduction or the net solids synthesis 1in the
biological system, must be estimated from yield

data (see Section 4.3.2.4). A positive Xp signifies
net solids destruction. A negative Xp signifies net
solids growth. In this example 8 percent of the

solids entering the biological process are assumed
destroyed, i.e., converted to gas or liquified.

Note that alternative processing schemes can be evaluated simply
by manipulating appropriate variables. For example:

a. Filtration can be eliminated by setting Xgr to zero.
b. Thickening can be eliminated by setting Xg to zero.
c. Digestion can be eliminated by setting Xj to zero.

d. Dewatering can be eliminated by setting Xp to zero.

€. A system without primary sedimentation can be
simulated by setting Xp equal to approximately
Zzero, e.g., 1 x 1078, Xg cannot be set equal
to exactly zero, since division by Xg produces
indeterminate solutions when computing E.

3-24



DEGRITTED SEWAGE

SOLIDS
« TREATMENT @
A ' CHEMICALS
299,000 D » SOLIDS DESTROYED
10,831 OR SYNTHESIZED
* . * 20367 IR
SECONDARY ‘
M PRIMARY 8 REACTOR/ c
FILTRATION, Q
SEDIMENTATIO e S .
77,794 Xg = 0.65 NaEase | SO MK | O (57,667 | XR =070 [T7300 % T CUENT
- Xp = 0.08
F
G
10,034 66,892
E THICKENING
261438 RICKENL
G
H
{ 56,858
Y
N DXIGESSI(CJ)SN ) SOLIDS DESTROYED
SR N = 0. : » (CONVERTED TO
4 15415 X = 0.35 107,904 GAS AND WATER)
K
184,978
P DE)‘("I’DAI(E)R;'ONG - s CONDITIONING
22,012 Xt = 0.19 35,146 CHEMICALS
L
198,111 ALL QUANTITIES ARE
EXPRESSED IN POUNDS
TO ULTIMATE , PER DAY
DISPOSAL 1 Ib/day = 0.454 kg/day

FIGURE 3-9

QFD FOR SECONDARY PLANT WITH FILTRATION

A set of different mass balance equations must be derived
if flow paths between processing units are altered. For example
the equations of Table 3-7 do not describe operations 1in
which the dilute stream from thickener (stream G) 1is returned
to the biological system instead of the primary sedimentation
tank.



TABLE 3-7

MASS BALANCE EQUATIONS FOR FLOWSHEET OF FIGURE 3-9

. Q _
A - (== )y - Xp)
E =
% -a - B8 (y)
E
Where o = X (1 - X; - X (L + Xg) + XN
(L = X) (1 - X))
B = < -
E
y=XG+0L(l-XG)
BAz(l—XE)E
Xg
0
c = 0
l‘—XR
D = X.B
Q
F=BE - ~
I =X,
G = X.F
H= (1-X)F
J = X; (E + H) |
K= (1-X; - X)(E + H
L =K (1 + XJ) (1 - Xp)
M=§ -Gc-a
E
N = Xy (E + H)
P=XP (l’+»XS)K
X
R
R =,— Q
1-Xg
S = XgK

w
|

26



3.5 Sizing of Equipment

The QFD described in the previous section can be an important aid
to a designer in predicting long-term (i.e., average) solids
loadings on sludge treatment components. This allows the
designer to establish such factors as operating costs and
quantities of sludge for ultimate disposal. However, it does not
establish the solids loading which each equipment item must be

capable of processing. A particular component should be sized to
handle the most rigorous loading conditions it 1is expected to
encounter, This loading is usually not determined by applying

steady-state models (e.g., QFD calculations) to peak plant loads.
Because of storage and plant scheduling considerations, the rate
of solids reaching any particular piece of equipment does not
usually rise and fall in direct proportion to the rate of solids
arriving at the plant headworks. Consider a system similar in
configuration to that shown on Figure 3-9. If maximum solids
loads at the headworks (Stream A) are twice the average value,
it does not necessarily follow -that at that instant maximum
dewatering loads (Stream K) are twice the average dewatering
load.

To pursue this further, consider the design of a centrifuge
intended to dewater anaerobically digested primary and secondary
sludge at a small treatment plant. The flow scheme is similatr to
that shown on Figure 3-9., The plant is staffed on only one shift

per day, seven days per week. The digesters are complete-mix
units equipped with floating covers. Because of the floating
covers, digester volume can vary. Secondary sludge 1s wasted

from the activated sludge systems to a dissolved air flotation
thickener prior to digestion whenever operators are available to
operate the thickener.

As 1indicated, the average loadings to the centrifuge can be
defined by the QFD, but computation of the necessary centrifuge
capacity requires analysis of both the load dampening effect of
the storage in the digesters and the plant operating schedule.
During periods of peak plant solids loadings, loads to the
dewatering units may be attenuated by storing portions of the
peak loadings within the digester. This can be done by either
mechanism 1 or mechanism 2 below, acting either singly or in
concert.

1. Digester volume 1is 1increased by allowing the digester
floating cover to rise.

2. Solids are allowed to concentrate and thus accumulate
within the digester (See Chapter 15, Section 15.2.2.2 for
example of storage by mechanism 2).

The effect of both mechanisms 1 and 2 is storage within the
digester of part of the load which would otherwise go to the
centrifuge. Thus peak dewatering loads will not be 2.5 times
the average when peak solids mass withdrawn from primary and

3-27



secondary sedimentation tanks are 2.5 times the average, but
something less, for example, only 1.4 times the average value.
The degree of load dampening is a direct function of the size and
operating configuration of the digester.

Since the centrifuge will only operate when attended, the
"design" loading must account for this factor. The centrifuge
must be either capable of processing, during one shift, all the
sludge which must be extracted from the digester during the peak
day (for example, 1.4 times average quantity) or the operators
must dewater sludge for longer than one shift per day. A
judgment would be needed at this point whether to pay for
increased equipment capacity or operator overtime to handle the
peak loads. With no operator overtime, the "design" centrifuge
capacity would have to be 1.4 x 24/8 = 4.2 times the average
daily digested sludge production to account for both the effect
of sludge peaking, storage volume and only one operations shift
per day.

Note that the dissolved air flotation thickener would need to be
designed for 24/8 x 2.5 = 7.5 times the average daily rate of
waste activated sludge production if it 1is assumed no upstream
storage is available for dampening thickener loadings, the
thickener itself has no storage capacity, and the thickener 1is
only operated one shift per day.

The foregoing example shows the influence of solids peaking,
storage volume and operating strategy on the selection of
design loadings for a particular sludge handling process.
Several other factors are important in selecting the capacity a
unit must have, including:

e Uncertainties. When systems are designed without the
benefits of pilot or full-scale testing, actual sludge
guantities and characteristics as well as efficiencies of
the sludge handling system components may not be known

with certainty.  The degree and potential significance
of the uncertainties must be considered when developing
design criteria. This usually has the effect of

introducing a safety factor into the design so that
reliable performance can be obtained no matter what
conditions are encountered in the full-scale application.
The magnitude of the safety factor must be determined by
the designer, based on his judgement and experience.

e Eqgquipment reliability.‘ Greater capacity or parallel
units must be specified if there 1is reason to believe
that downtime for any particular units will be high.

e Sensitivity of downstream components. If losses 1in
efficiency of a particular sludge handling component
at peak loading conditions would cause problems for
downstream processes, this upstream process should

3-28



be designed conservatively. Conversely, 1f reduced
efficiency could be tolerated, design need not be so
conservative,

3.6 Contingency Planning

As 1indicated previously, flexibility to cope with unforeseen
problems 1is highly desirable in any wastewater solids management
system. Such problems and possible solutions include:

® Equipment breakdowns. Downtime may be minimized by
having maintenance people on call, by advance purchase of
key spare parts, by providing parallel processing units
and by making use of storage.

® Solids disposal problems. These may include closures of
landfills, unwillingness of current users to further
utilize sludge, failure of a process to provide a sludge
suitable for utilization, strikes by sludge transporters,
and 1inability to dispose o0f sludge due to inclement
weather, Disposal problems can be reduced by providing
long~-term storage and/or more than one disposal
alternative.

® Sludge production greater than expected. 1In some
instances this may be dealt with by operating for more
hours per week than normal or by using chemicals to
modify sludge characteristics, thus increasing solids
processing capacity.

Because of these factors, it 1is desirable to have more than one
process for sludge treatment and disposal. Often it 1is possible
to add considerable flexibility with modest 1investment. Backup
or alternative wastewater solids treatment processes often have
higher operating costs per ton of sludge processed than the
primary processes. This is acceptable if the alternative process
is not frequently needed and can be provided at minimum capital
cost.

3.6.1 Example of Contingency Planning for Breakdowns

Assume the plant is a 10 MGD activated sludge facility with
sludge thickening, anaerobic digestion, and digested sludge
dewatering as shown on Figure 3-10. Pertinent design detalils
include:

l. The waste activated sludge (WAS) thickener can be
operated with or without polymers. If polymers are used,
a more concentrated sludge can be produced. WAS can be

diverted to the headworks 1f the WAS thickener is removed
from service.



WASTE ACTIVATED SLUDGE WHEN THICKENER IS INOPERATIVE

‘__*.———4————_ e —— o—

PRELIMINARY PRIMARY ACTIVATED
W —— : . DISINFECTION,
\‘?\/;‘;STE TREATMENT SEDIMENTATION ‘ B SLUDGE DISCHARGE
THICKENER FEED
SIDESTREAM 9,000 Ib/day
1,000 Ib/day 1.0% SOLIDS
GRIT, ETC. 108,000 gpd
SLUDGE
THICKENER
SIDESTREAM PRIMARY UNDERFLOW
800 Ib/day PRIMARY SLUDGE ONL | THICKENED W.A.$:(8,000 Ib/day)
o 10,000 ib/day - e T NO POLYMER
ﬂ? Ce .- = - — = |7 5.0% SOLIDS 3.5% SOLIDS
24,000 gpd 27,000 gpd
PRIMARY SLUDGE + W.AS. WITH POLYMER
18,000 Ib/day 4.5% SOLIDS
2.5% SOLIDS 21,000 gpd
86,000 gpd
‘ - S ‘ - = GAS (7,000 Ib/day)
i | |
DIGESTER DIGESTER
1 2
; DIGESTED SLUDGE (11,000 Ib/day)
DEWATERING DEWATERING
UNIT UNIT
1 2
— | S
D

DEWATERED CAKE {10,200 Ib/day)

33.9 yd3 @ 17% SOLIDS
SLUDGE OR
STOCKPILE [ = = 26.2 ydS @ 22% SOLIDS
TO LANDFILL

VIA 16 yd 3 TRUCK

1 lb/day = 0.454 Kg /day
1gpd = 0.00378 m3/day
1yd3 = 0.765 m3

FIGURE 3-10

CONTINGENCY PLANNING EXAMPLE



. Two complete-mix digesters with floating covers are

provided. Each digester has a net volume of
610,000 gallons (2,310 m3) at minimum cover height.
Net volume at maximum cover height 1is 740,000 gallons
(2,803 m3), thus total digester storage volume is
2 (740,000-610,000) = 260,000 gallons (984 m3). The
digesters are not supernated;

Two dewatering unlts are provided. Each unit, when fed
at 90 gpm (40.8 m 3/hr) can produce a 22 percent solids
cake,. When the dewatering units are fed at 110 gpm
(49.9 m /hr) a 17 percent solids cake is produced. The
units are fed at 90 gpm (40.8 m3/hr) unless conditions
dictate otherwise. The bulk density of each cake 1is
65.5 pounds per cubic foot (l,050 kg/m

The cake 1is trucked to ultlmate disposal. Each truck
holds 16 cubic yards (12 m3) of cake.

A dewatered sludge storage area of capacity 750 cubic
yards (574 m3 ) 1s available.

Weekends are 2.7 days long (from 5 p.m. Friday toc 8 a.m.

~Monday).

All units available:

2 (610,000 gal)

Digester detention time ~ (24,000 + 27,000) gpd

= 24 days.

Dewatering operation:

a. Weekly sludge feed = 7 (24,000 + 27,000 gpd)
= 357,000 gallons (1,350 m3).

b. Hourly throughput = 2 x (90 gpm) (60 min/hr)
= 10,800 gal per hr (40.8 m3/hr).

357,000 gal
10,800 gal/hr

c. Operation is carried out over
= 33 hours per week.

d. 26.2 cubic yards (20.0 m3) of 22 percent solids
sludge cake 1is produced each day.

If dewatering is not operated over the weekend then
51,000 gpd (2.7 days) = 138,000 gal (522 m3) of digested
sludge must be stored in the digesters during this

period. Available storage which can be obtained
by letting the floating cover rise 1is 260,000 gallons
(983 m3). Therefore digester storage capacity 1is

adequate for weekend storage, including 1long (3.7 day)
weekends.



4. Truckloads required to haul dewatered cake = 20:2 yd3/day
' 16 yd3/truck

= 1.6 truckloads per day (ll per week).

In summary, the dewatering operation can be carried out 1in
a normal 5-day, 8-hour-per-day week. Time is available for
start-up and shutdown and for providing good supervision.
Digester detention time is more than adequate for good digestion.

Casg B. Thickener is out of service. All other units are
avallable, Waste activated sludge is diverted to the plant

headworks and is subsequently removed in the primary
sedimentation tank. : .

1. Digester detention time = 2 (610,000 gal) 14 days;

86,000 d
short, but tolerable. ! 9P

2. Dewatering operation:

a. Weekly sludge feed = 7 (86,000 gpd) = 602,000 gal
(2280 m3).

b. Hourly throughput. At 90 gallons per minute,
throughput is 10,800 gallons: per hr (40.8 m3/hr). At
110 gallons per minute, throughput is 13,200 gallons
per hr (49.9 m3/hr).

c. Operating hours required. At 90 gallons per minute
602,000 gal

(40.8 m3/hr), required operating hours =

10,800 gph
= 56 hours per week. This requires substantial
overtime or a second shift. At 110 gallons per

minute (49.9 m3/hr), required operating hours =
602,000 gal ’
13,200 gph

amount of overtime required.

46 hours per week. This reduces the

d. If the dewatering units operate at 90 gallons per
minute 40.8 m3/hr), 26.2 cubic yards per day
(20.0 m3/day) of 22 percent cake is produced.
Operation at 110 gallons per minute (49.9 m3/hr)
produces 33.9 cubic yards per day (25.9 m3/day) of
a 17 percent solids sludge cake.

3. If dewatering units are not run on weekends, 86,000 gal/
day x 2.7 days = 232,000 gallons (878 m3) must be stored
in the digesters. Digester storage capacity is adequate
for normal weekends, but not long weekends.

4, For 22 percent cake, 11 truckloads per week are regquired.
For 17 percent cake, 15 truckloads per week are required.

3=-32



In summary, loss of the ‘thickener reduces digester detention
time, increases required dewatering unit operating time and the
amount of trucking required for disposal of cake. The operation
can be managed, but with more difficulty. This example also
illustrates the value of the thickener.

Case C. One digester‘is out of service. All other units are
operating:

610,000 gal _
. 24,000 + 27,000 gpd ~ 12 days.
This is only marginally adequate. By using polymers in
the thickener, assume waste activated sludge thickness

is increased from 3.5 to 4.5 percent. Detention time is

610,000 gal _ .
24,000 + 21,000 gpa ~ 14 days, still short,

but an improvement.

1. Digester detention time =

increased to

2. Dewatering operation. This 1is not greatly affected by
loss of the digester. "It can still be operated with a
single shift and a 22 percent cake can can be produced.

3. Weekend storage. Without polymer addition to
the thickener, required storage volume is 2.7 days
x 51,000 gpd = 138,000 gallons (522 m3), One digester
(130,000 gallons or 492 m3) has inadequate storage
and a dewatering machine must be run part of the
weekend. If polymer is used, re%uired storage = 2.7
X 45,000 = 122,000 gallons (462 One digester is
marginally adequate for storage.

4. Eleven (11) truckloads per week are requlred to transport
the sludge cake,

In summary loss of a digester can be compensated for by using
polymer in the thickener.

Case D. One dewatering machine is out of service. All other
units are available.

1. Digestion is not affected.
2, Dewaterihg operation. Try the following alternatives:

a. Feed rate 90 gallons per minute (40.8 m3/hr)

. . . _ 51,000 gpd _
Required voperatlng, time = g3 gpm (60 min/hr) 9.4
hours per day, every day, excluding start-up and
shutdown time. ‘

b. Feed rate is 110 gallons per minute. Required

. . _ 51,000 gpd _
operating time = TI0 gpm (60 min/RT) 7.8 hours/day,

every day, excluding start-up and shutdown time.

3-33



¢. Try adding polymers to thickener and maintaining a
110 gallons per minute feed rate to the dewatering
units. Required operating time = 45,000 gpd
i °P E 110 gpm (60 min/ht)
= 6.8 hours per day, every day, excluding start-up

and shutdown times.

3. Wegkend digester storage is not an issue as dewatering
units must be run seven days a week.

4. Eleven (ll) truckloads are required to transport

22 percent cake, 15 truckloads are required for
17 percent cake.

In summary, loss of one dewatering unit will require operation of
the remaining unit for seven days a week. overtime costs will be
high.

Case E. Truck strike lasting a month. Assuming 22 percent cake,
sludge, accumulates at about 25 cubic yards (19 m3) a day. The
sludge storage area stockpile must, therefore, be able to store
about 25 (30) = 750 cubic yards (570 m3) of sludge to avoid major
problems due to the strike. Odors from the stockpile could be
a problem.

Conclusion: The system as designed should be able to handle
contingencies.

3.7 Other General Design Considerations

3.7.1 Site Variations

Characteristics such as size and location of the plant and
solids disposal sites strongly influence the nature and cost of
treatment and disposal systems. '

e Disposal may often be accomplished on land, thus
eliminating expensive dewatering, provided adequately
sized sites are within reascnable distances from the
treatment plant. However, dewatering is usually reguired
if the amount of land available for sludge disposal is
limited or if the sludge must be trucked long distances
for disposal. Sufficient land also permits long-term
storage in faculative lagoons, which can also provide
some inexpensive disinfection.

e Zoning regulations are different for different sites.

e Locations near waterways and railroads provide
opportunities for barge and rail transportation of
sludges and supplies. :

3-34



® OStructures are less costly if foundation conditions are
good. Quite often, however, wastewater treatment plants
are located in valley bottoms, tidelands, or reclaimed
landfills where expensive foundations are required.

® Costs'for labor, electricity, freight on chemicals, and
trucking can vary markedly from one region to another.

Because of these variations, the best alternative for one site is
often not the best at another site. Also, reported capital and

opgrating costs from one site must be carefully adjusted before
being used at another site.

3.7.2 Energy Conservation

As fossil fuel supplies become more scarce and more expensive,
energy conservation becomes increasingly important. The designer
should employ energy-efficient processes and recover energy from
sludges and sludge by-products, where practical.

The following points should be considered in the design of
energy—-utilization processes:

e Energy from high temperature sources 1is generally more
useful than energy derived from low temperature sources,
since it can be put to a wider variety of uses.

® The evaporation of water in dryers and furnaces, consumes
large amounts of energy. Such processes should therefore
be provided with a well-dewatered sludge. Inert
materials such as, chemicals or ash used to condition
sludge for dewatering are, however, also energy consumers.

e Energy required for digestion and thermal conditioning is
minimized where thickening 1is used to reduce the water
content of process feed sludges.

e Trucking energy can be reduced if haul distances are
short and the sludge is well-dewatered.

e Energy is required for the manufacture and transportation
of chemicals. Therefore, chemicals should be added in
minimum amounts that are consistent with good operation.
Whenever possible chemicals should be employed which
require the least energy to produce and transport.

e Costs saved by reducing peak energy demands can be
subtantial. In some instances, a treatment plant's
electrical bills are largely determined by peak energy
loadings, as opposed to total energy consumed. The
designer should actively seek solutions to reduce
peak energy demand. Energy recovered from sludge and
sludge-derived fuel can be used for this purpose.

3-35



L] Motpps should be accurately sized. Motors are most
efficient when operated near capacity. However, motors

in wastewater treatment plants are frequently operated
far below capacity.

® Where anaerob;c digester gas 1is utilized, gas storage
should be provided to minimize wastage.

° Rgcy;lg loads from solids treatment processes should be
mln;mlzed. .Recycled loads increase the power and
chemical requirements of wastewater treatment processes.

The desygner should always keep in mind, however, that true
economy 1s not found by minimizing specific uses of energy, but
by minimizing overall costs.

Energy recovery is discussed in Chapter 18. Energy costs for
many of the sludge treatment and disposal options are contained
in chapters describing those options. A 1978 publication (2)

contains more detailed guidance on making energy-effective
analyses.as well as a great deal of information on primary energy
consumption, the electricity and fuel consumed directly at the
treatment plant and secondary energy consumption, the energy
required to manufacture chemicals used in sludge treatment.

3.7.3 Cost-Effective Analees

One of the decisive factors in process selection is cost. Cost
analyses must be carried out so that all alternatives are
evaluated on an equivalent basis. EPA has issued guidelines for

cost-effective analyses (3). Monetary costs may be calculated in
terms of present worth values or equivalent annual values over a
defined planning period. Capital and operating and maintenance
costs must be considered in the evaluation. Indirect costs
should be included such as loss of property taxes when private
land is acquired and incremental costs which the wastewater
treatment facility must bear when sidestreams are returned to
them, Credits for such items as crops and recovered energy
should be taken where appropriate. The discount rate to be used
in the analysis 1s established annually by the Water Resources
Council. All construction cost data is referenced to a specific
location and year using cost indices such as the Engineering
News-Record Construction Cost Index, the EPA Sewage Treatment
Plant Index, or the EPA Sewer Construction Cost Index. Inflation
in costs and wages are not considered in the analyses, since it
is assumed all prices will tend to change over time by the same
percentage.

Cost-effective analysis for sludge treatment and disposal
systems has been discussed in somewhat greater detail in a
1979 publication (4). Present worth and equivalent annual
value calculations are discussed in References 5 and 6, among
others.

w
l

36



TABLE 3-8

SOLID PROPERTIES CHECKLIST

l. Origin and type
2. Quantity
3. Concentrations
4, Chemical compqs?tion and biologicai properties including
biodegradability
5. Specific gravity
6. Rheological properties (e.g., viscosity)
7. Settling properties
8. Dewatering properties
9. Fuel value
10. Suitability for utilization or disposal without further

processing

TABLE 3-9

PROCESS DESIGN CHECKLIST

1. Description of process
Details of works, schematic drawing, logical location in overall
sludge treatment flowsheet.

2. Process Theory

3. Current status
Number of suppliers; usage in USA; good and bad experience and potential
for avoiding problems; advantages and disadvantages with respect to
competing processes.

4, Design criteria
Process loadings (solids and hydraulic); pilot scale investigations
(when to make them, methods, costs, limitations); special considerations
(solids origin}.

5. Instrumentation specific to the process.
6. Operational considerations: Flexibility.
7. Energy impacts
Primary and secondary requirements.
Potential for energy recovery.
8. Actual performance data and case histories.
9. Public health and environmental impacts.
10. Solids production and properties,
11. Sidestream production and properties.
12. Cost information
Construction/operation (tie to ENR and EPA Construction Cost Indexes):
constraints (site-specific). Break down costs by category (labor,

electricity, etc.) so that adjustments can be made for different
conditions.




3.7.4 Checklists

The following checklists provide information a designer must

have to design wastewater solids treatment and disposal systems.
Three checklists are provided.

l .

A Solids Properties Checklist appears in Table 3-8, This
checklist summarizes required information concerning raw
solids entering the solids treatment system and solids
produced in the various processes and operations.

A Process Design Checklist appears on Table 3-9. This
checklist describes information necessary to select and
design sludge treatment and disposal processes.

A Public Health and Environmental Impact Checklist
appears in Table 3-10. This checklist summarizes key
interactions that must be resolved between proposed
process and the surrounding environment.

TABLE 3-10

PUBLIC HEALTH AND ENVIRONMENTAL
IMPACT CHECKLIST

1. Control of vectors (bacteria, parasites, virus, flies, rats)

2. Odor

3. Air pollution

4. Groundwater contamination

5. Surface water contamination (by run-off)

6. Soils contamination

7. Land use

8. Social—economic

9. Utilization (sludge or byproducts used beneficially)

10. Occupational safety

11. Risk

of accidents involving the public

12. Control of potentially hazardous substances

13. Effects on biota including transfer and accumulation of pollutants
in the food chain

14. Use of material resources




Designers should refer frequently to these checklists to assure
that all relevant topics are given proper consideration during
planning stages and system design. An extensive series of
checklists dealing with wastewater solids management has also
been prepared for EPA (4). The checklists are intended to serve
as aids for the review of facility plans, for preparation of
designs and specifications and the writing of operations and
maintenance manuals.

3.8 References

1. Brown and Caldwell. West Point Pilot Plant Study: Volume

IV, Chemical Treatment. Prepared for the Municipality of
Metropolitan Seattle. Seattle, Washington 98101. December
1978.

2. USEPA. Energy Conservation in Municipal Wastewater Treatment.
Office of Water Program Operations. Washington, D.C., 20460.
EPA 4-30/9-77-011. March 1978.

3. Federal Register. "Cost-Effectiveness Analyses." 40 CFR 35-
Appendix A. September 1975.

4, USEPA. Evaluation of Sludge Management Systems: Evaluation

Checklist and Supporting Commentary. (in draft). Office of
Water Program Operations. Washington, D.C. 20460. August 1,
1978,

5. Grant, E.L. and Ireson, W.G. Principles of Engineering
Economy. Fourth edition. New York; Ronald Publishing Co.
1964

6. Peters, M.S. and Timmerhaus, K.D. Plant Design and Economics
for Chemical Engineers. New York. McGraw-Hill Book Co.
1962.



EPA 625/1-79-011

PROCESS DESIGN MANUAL
FOR
SLUDGE TREATMENT AND DISPOSAL

Chapter 4. Wastewater Solids Production
and Solids

U.S. ENVIRONMENTAL PROTECTION AGENCY

Municipal Environmental Research Laboratory
Office of Research and Development

Center for Environmental Research Information
Technology Transfer

September 1979




CHAPTER 4

WASTEWATER SOLIDS PRODUCTION
AND CHARACTERIZATION

4,1 Introduction

This chapter principally discusses the quantities and properties
of sludges produced by primary biological and chemical wastewater
treatment processes, Screenings, grit, scum, septage, and
other miscellaneous wastewater solids, including the sludge
produced in the treatment of combined sewer overflows, are
discussed briefly.

4.2 Primary Sludge

Most wastewater treatment plants use primary sedimentation to
remove readily settleable solids from raw wastewater. In a
typical plant with primary sedimentation and a conventional
activated sludge process for secondary treatment, the dry weight
of primary sludge solids is roughly 50 percent of that for the
total sludge solids. For several reasons, primary sludge is
usually easier to manage than biological and chemical sludges.
First, primary sludge 1is readily thickened by gravity, either
within a primary sedimentation tank or within a separate gravity

thickener. In comparison with biological and many chemical
sludges, primary sludge with low conditioning requirements can be
mechanically dewatered rapidly. Further, the dewatering device

will produce a drier cake and give better solids capture than it
would for most biological and chemical sludges.

4.,2.1 Primary Sludge Production

4.2.1.1 Basic Procedures for Estimating
Primary Sludge Production

Primary sludge production is typically within the range of 800 to
2,500 pounds per million gallons (100 to 300 mg/l) of wastewater.
A basic approach to estimating primary sludge production for a
particular plant is by computing the quantity of total suspended
solids (TSS) entering the primary sedimentation tank and assuming
an efficiency of removal. When site-specific data are not
available for influent TSS, estimates of 0.15 to 0.24 pound per
capita per day (0.07 to 0.11 kg/capita/day) are commonly used
(1). Removal efficiency of TSS in the primary sedimentation tank

4-1



is usually in the 50 to 65 percent range (2). An efficiency of
60 percent is frequently used for estimating purposes, subject to
the following conditions:

e¢ That the sludge 1is produced in treatment of a domestic
wastewater without major industrial loads.

e That the sludge contains no chemical coagulants or
flocculents.

® That no other sludges--for example, trickling filter
sludge--have been added to the influent wastewater.

e That the sludge contains no major sidestreams from sludge
processing.

As an example, 1f a designer estimates the TSS entering
the primary clarifier as 0.20 pound per capita per day
(0.09 kg/capita/day, and the removal efficiency of the clarifier
as 60 percent, the estimated primary sludge production 1is
0.12 pound per capita per day (0.054 kg/capita/day).

If relevant data are available on influent wastewater suspended
solids concentrations, such data should, of course, be used for

design purposes. Estimates of TSS removal efficiency in primary
sedimentation tanks may be refined by use of operating records
from in-service tanks or by laboratory testing. The "Standard

Methods" dry weight test for settleable matter estimates under
ideal conditions the amount of sludge produced in an ideal
sedimentation tank (3). Sludge production will be slightly lower
in actual sedimentation tanks.

4,2.1.2 Industrial Waste Effect

Suspended solids removal efficiency 1n primary sedimentation
depends to a large extent on the nature of the solids. It
is difficult to generalize about the effect that industrial
suspended solids can have on removal efficiency, but an example
illustrates that the effect can sometimes be dramatic. At
North Kansas City, Missouri, a municipal plant serves residential
customers and numerous major industries, including food
processing, paint manufacturing, soft-drink bottling, paper
manufacturing, and grain storage and milling. Raw wastewater
entering the plant had a. 15-day average suspended solids
concentration of 1,140 mg/l that was attributable to the
industries. Primary sedimentation removed 90 percent of these
solids. The quantity of primary sludge was, therefore, about
8,000 pounds per million gallons (1,000 mg/l) of wastewater
treated. This value 1is several times the normal one for
domestic wastewater. On two of the 15 days, removal exceeded
14,000 pounds per million gallons (1,700 mg/l) (4).

4-2



4.2.1.3 Ground Garbage Effect

Home garbage grinders can significantly increase the suspended
solids load on a wastewater treatment plant. These solids are
largely settleable. Estimates of the increased primary sludge
resulting from the use of garbage grinders range from 25 percent
to over 50 percent (1,5,6).

4.2.1.4 Other Sludges and Sidestreams

Operating experience shows clearly that the amount of sludge
withdrawn from the primary sedimentation tank is greatly
increased when sludge treatment process sidestreams such as
digester supernatant, elutriate, and filtrates or centrates
and other sludges like waste-activated are recycled to the
primary sedimentation tank. Quantifying the solids entering and
leaving the primary clarifier by all streams is an important tool
for estimating primary sludge production when recycled sludges
and sludge process sidestreams contribute large quantities of
solids.

4,2,1.5 Chemical Precipitation and Coagulation

When chemicals are added to the raw wastewater for removal
of phosphorus or coagulation of nonsettleable solids, large
quantities of chemical precipitates are formed. The quantity of
chemical solids produced in chemical treatment of wastewater
depends upon the type and amount of chemical(s) added,
chemical constituents in the wastewater, and performance of the
coagulation and clarification processes. It is difficult to
predict accurately the quantity of chemical solids that will
be produced. Classical jar tests are favored as a means for
estimating chemical sludge quantities. The Qgquantities of
suspended solids and chemical solids removed in a hypothetical
primary sedimentation tank that is processing wastewater which
has been treated by 1lime, aluminum sulfate or ferric chloride
addition are estimated in Table 4-1.

4.2.1.6 Peak Loads

Peak rates of primary sludge production can be several times the
average. Peak solids production levels also vary from one plant
to another. Four studies of primary sludge production rates are
summarized and presented here.

At Ames, Iowa, (9) the wastewater 1is basically of domestic
origin. A university contributes about 30 percent of the
volumetric and mass loads. Storm runoff is collected and Kkept
separate from the domestic wastewater. For 21 years of record,
the suspended solids loads 1n the peak month of each year were
divided by the yearly average, The average of these ratios

4-3



was 1.37. The average for comparison of peak days and peak
months over ten years of record was 1.59. Thus, in a typical
year, the maximum daily flow would be about 1.37 x 1.59, or
2.2 times the average. The maximum day's sludge production
was, therefore, expected to follow a similar pattern and was
estimated to be 2.2 times the average value.:

TABLE 4-1

PREDICTED QUANTITIES OF SUSPENDED SOLIDS AND CHEMICAL
SOLIDS REMOVED IN A HYPOTHETICAL PRIMARY SEDIMENTATION TANK (7,8)

Chemical addition®

No chemlcgl

Sludge type addition Lime® Alumd Iron®

Suspended solids, lb/mg 1,041 1,562 1,562 ‘ 1,562
Chemical solids, lb/mg - 2,082 362 462
Total sludge production, lb/mg 1,041 3,644 1,924 2,024
(kg/cu m) (0.13) (0.44) (0.23) (0.24)

®Assumes 10 mg/1 influent phosphorus concentration (as P) with
80 percent removed by chemical precipitation.

bAssumes 50 percent removal of 250 mg/1 influent TSS in primary
sedimentation.

€125 mg/l Ca(OH), added to raise pH to 9.5.
9154 mg/1 A1,(504)3 - 14 H0 added.
©84 mg/1 FeCl; added.

Note: Assumes no recycle streams (for example, recycle of waste-activated
sludge to primary sedimentation, digester supernatant, etc.).

Secondary solids production would be cut from 833 lb/mg without
chemical addition to 312 1lb/mg with chemical addition in this
hypothetical plant.

A study conducted in 1936 used data from Chicago, Cleveland,
Columbus, Syracuse, Rochester, and several other large American
cities (10) to show a typical relationship between peak raw
sewage solids loads entering a plant and duration of time that
these peaks persist. This relationship is shown graphically
on Figure 4-1. The curve is appropriate for large cities with a
number of combined sewers on flat. grades. The peaks occur at
least partly because solids deposited in the sewers at low flows
are flushed out by storm flows.

Data were collected over a five-year period from the West Point
plant at Seattle, Washington and used in a 1977 study (l11l). Peak
primary sludge loads of four- to ten-day durations were compared
with average loads. The duration of four days was selected
because 1t appeared to be highly significant .to digester
operations at this plant, and because loads tended to drop after
about four days of heavy loading. The highest four-day primary

4-4



“sludge production was more than four times the normal production
from the plant's service area. Main contributors to the peak
load were: ‘ ‘

¢ Solids deposits 1in the sewers. These deposits were
resuspended during high flows and carried to the
treatment plant, The computer-operated storage system,
which minimizes combined sewer overflows, apparently
contributed to solids deposition/reentrainment.

¢ Storm inflow. ' Measurements of TSS -in storm drainage
fluctuate widely but often show over 200 mg/l suspended
solids. A large portion of the West Point service area
contains combined sewers.

e Sludge conditioning and dewatering. Problems in these
processes have caused the sidestreams to contain more
solids than usual.

a) 500

<

@]

o

%

< 400

[a]

w

@)

<

od 300

w

>

<

o

— 200

P4

w

(&)

E .

w 100 ] ] I | | J
0 5 10 15 20 25 - 30

DURATION OF PEAK LOAD, days

FIGURE 4-1

TYPICAL RELATIONSHIP ‘BETWEEN PEAK SOLIDS LOADING
AND DURATION OF PEAK FOR SOME LARGE AMERICAN CITIES (10)

The fourth study, done in 1974, discussed two plants in
St. Louis, Missouri (12). ‘The graphs shown on Figure 4-2
illustrate the variation in daily waste primary sludge production
as a fraction of the average waste primary sludge production with
duration of that production rate for the eight months that data

4-5



were taken. Both of these plants have significant industrial
loads, and both serve large areas of combined storm and sanitary
sewers.

-
ik
[o]
S8
513 5.0 — 5.0 [~
[S117]
b ~
q
9|z By BISSELL POINT LEMAY
Lz 40 - 4.0 -
olw B
ol :
q
3|z
z g 30 3.0
Qe A
g A
=
wlz 20 - 20 |
8l< cH c
s) = B
A - A =8
> |2 MAXIMUM = C MAXIMUM 25
23 10 IMinimum 10 FMINIMUM c
i - LTIV R — G
E‘z C E e IR B B
w 8 A
‘Z’ w o LB | l I J 0 J
zle 0 2 4 6 8 0 2 4 6 8
2ls
q
5 § CONSECUTIVE DAYS CONSECUTIVE DAYS
ElZ
KEY: A — A AVERAGE OF RESULTS C — C RESULTS FROM
OF EIGHT MONTHS THE LEAST EXTREME
B — B MOST EXTREME OF THE EIGHT MONTHS
RESULTS RECORDED
IN ALL OF THE
EIGHT MONTHS

FIGURE 4-2

PEAK SLUDGE LOADS, ST. LOUIS STUDY (12)

4,2.2 Concentration Properties

Most primary sludges can be concentrated readily within the
primary sedimentation tanks. Several authors claim that a five
to six percent scolids concentration is attainable when sludge 1is
pumped from well-designed primary sedimentation tanks (2,10,13,
14). However, values both higher and lower than the five to



siX percent range are common. Conditions that influence primary
sludge concentration include:

e If wastewater is not degritted before it enters the
sedimentation tanks, the grit may be removed by passing
the raw primary sludge through cyclonic separators.
However, these separators do not function properly with
sludge concentrations above one percent (15).

e If the sludge contains large amounts of fine nonvolatile
solids, such as silt, from storm inflow, a concentration

of well over six percent may sometimes be attained
(11,16). ‘

e Industrial loads may strongly affect primary sludge
concentration, For example, at a plant receiving soil
discharged from a tomato canning operation, a primary
sludge with a 17 percent solids concentration, of which
40 percent 1is volatile, was recorded. Normal primary
sludge at this plant had a solids concentration of
from five to six percent solids (60 to 70 percent
volatile) (17).

® Primary sludge may float when buoyed up by gas bubbles
generated under anaerobic conditions. Conditions
favoring gas formation include: warm temperatures;
solids. deposits within sewers; strong septic wastes;
long detention times for wastewater solids in the
sedimentation tanks; lack of adequate prechlorination;
and recirculating sludge liquors (18). To prevent the
septic conditions that favor gas formation, it may be
necessary to strictly limit the storage time of sludge in
the sedimentation tanks. This is done by increasing the
frequency and rate of primary sludge pumping (19).

e If biological sludges are mixed with the wastewater, a
lower primary sludge concentration will generally result.

4.2.3 Composition and Characteristics

Table 4-2 lists a number of primary sludge characteristics.
In many cases, ranges and/or "typical" values are given. 1In the
absence of recirculating sludge process sidestreams, the percent
of volatile solids in the primary sludge should approximate the
percent volatile suspended solids 1in the influent wastewater.
A volatile solids content below about 70 percent usually
indicates the presence of storm water inflow, sludge processing
sidestreams, a large amount of grit, sludge from a water
filtration plant that was discharged to the sanitary sewer, low
volatile solids from industrial waste, or wastewater solids that
have a long detention time in the sewers.

4-7



Characteristic

pH

Volatile acids,
tic acid

mg/l as ace-

Heating value, Btu/lb (kJ/kg)

Specific gravity of individ-
ual solid particles

Bulk specific gravity (wet)

BOD5/VSS ratio
COD/VSS ratio
Organic N/VSS ratio

Volatile content, percent by
weight of dry solids

Cellulose, percent by weight
of dry solids

Hemicellulose, percent by
weight of dry solids

Lignin, percent by weight of
dry solids

Grease and fat, percent by
weight of dry solids

Protein, percent by weight
of dry solids

Nitrogen, percent by weight
of dry solids

Phosphorus, percent by weight
of dry solids

Potash, percent by weight of

TABLE 4-2

PRIMARY SLUDGE CHARACTERISTICS

Range of values

64

60

Typical

value

- 8 6
- 2,000 500
- 10,000 -
10,285

7,600

- 1.4
- .02
.07

- 1.1 -
- 1.6 -
- 0.06 -
- 93 77
- 80 65
- 40
- 40
- 15 10
- 3.8
- 3.2
- 5.8
- 30 -
- 35 -
- 30 25
- 28 -
-4 2.5
- 2.8 1.6
-1 0.4

Comments

Reference

Depends upon volatile content,
and sludge composition, re-
ported values are on a dry
weight basis,

Sludge 74 percent volatile.
Sludge 65 percent volatile.

Increases with increased grit,
silt, etc.

Increases with sludge thickness
and with specific gravity of
solids.

Strong sewage from a system of
combined storm and sanitary
sewers.

Value obtained with no sludge re-

cycle, good degritting; 42
samples, standard deviation 5.

Low value caused by severe storm
inflow.

Low value caused
waste.

by industrial

Ether soluble
Ether extract

Expressed as N

Expressed as Pp05. Divide
values as P205 by 2.29 to
obtain values as P.

Expressed as K20. Divide
values as K30 by 1.20 to
obtain values as K.

21

22
22
22

22

11

17

23

23

1 Btu/lb = 2.32 kJ/kg

Primary sludge alwayé contains some grit, even when the
processed through degritting.
screenings are comminuted and returned to the wastewater flow,

wastewater has

been

4-8

Where



the fragmented screenings appear in the primary sludge. Smaller
plaSth and rubber items that pass through screens also appear in
the primary sludge. - -

Primary sludge typically contains over 100 different anaerobic
and facultative species of bacteria (24). Sulfate-reducing
and oxidizing bacteria, worm and fly eggs, and pathogenic
microorganisms are typically present.

4.3 Biliological Sludges

4.3.1 General Characteristics

Biological sludges are produced by treatment processes such as
activated sludge, trickling filters, and rotating biological
contactors. Quantities and characteristics of biological sludges
vary with the metabolic and growth rates of the various micro-
organisms present in the sludge. The quantity and quality of
sludge produced by the biological process is intermediate between
that produced in no-primary systems and that produced 1in
full-primary systems 1in cases when fine screens or primary
"sedimentation tanks with high overflow rates are used.
Biological sludge containing debris such as grit, plastics,
paper, and fibers will be produced at plants lacking primary
treatment. Plants with primary sedimentation normally produce
a fairly pure biological sludge. The concentrations and,
therefore, the volumes of waste biological sludge are greatly
affected by the method of operation of the clarifiers.
Biological sludges are generally more difficult to thicken and
dewater than primary sludge and most chemical sludges.

4.3.2 Activated Sludge

4,3,2.1 Processes Included

Activated sludge has numerous variations: extended aeration;
oxidation ditch; pure oxygen, mechanical aeration, diffused
aeration; plug flow; contact stabilization, complete mix, step
feed, nitrifying activated sludge; etc (2). This manual does not
discuss lagoons in which algal growth 1is important or lagoons
that tend to accumulate wastewater solids or biological solids.
These methods, however, can be used for predicting activated
sludge production in highly loaded aerated lagoons where the
bacteria are maintained in solution. '

4,3.2.2 Computing Activated Sludge Production -
Dry Weight Basis

The quantity of waste-activated sludge (WAS) is affected by two
parameters: the dry weight of the sludge and the concentration
of the sludge. This section describes how the dry weight of
activated sludge production may be predicted.

4-9



Basic Predictive Equations

The most important variables in predicting waste-activated sludge
production are the amounts of organics removed 1n the process,
the mass of microorganisms in the system, the biologically inert
suspended solids in the influent to the biological process, and
the loss of suspended solids to the effluent.

These variables can be assembled into two simple and useful
equations: ,

Py = (Y)(Sr) - (kd)(M) (4-1)

WAST = Py + INV - Eq (4-2)
where:

Py = net growth of biological solids (expressed as volatile

suspended solids {[VSS}), lb/day or kg/day;

Y = gross yield coefficient, 1lb/lb or kg/kg;

Sy = substrate (for example, BODg) removed, lb/day or
kg/day;

kg = decay coefficient, day‘l;

M = system inventory of microbial solids (VSS) micro-

organisms, lb or kg;

WASp = waste-activated sludge production, lb/day or kg/day;

INV = non-volatile suspended solids fed to the process,
lb/day or kg/day;

Ep = effluent suspended solids, lb/day or kg/day.

These eguations, as stated or with slight variations, have been
widely used. Equation 4-1 dates back to 1951 (25). However,
different terms and symbols have been used by various authors in
expressing Equations 4-1 and 4-2. Table 4-3 summarizes some of
the terminology that has evolved. The technical literature
reflects some inconsistency 1in terminology with the term "M."
Test results reported by various authors and presented 1in
Table 4-3 were derived on the basis of "M" defined as mixed
liguor VSS only.

To use Equation 4-1, it 1is necessary to obtain values of Y and
kg. While Table 4-4 summarizes several reported values for these
parameters, 1t 1is best to determine Y and kg on an individual
waste stream whenever possible, : ‘



As used in this chapter

TABLE 4-3

ALTERNATE NAMES AND SYMBOLS FOR EQUATION (4-1)

Other symbols for OCther common names for
Symbol Name Dimensions similar quantities similar quantities
Py Biological solids Mass AX.,, dX/dt, A, S, Accumulation, net growth,
production Time gM/dt, Rg excess microorganisms
production
Y Gross yield Mass a, Kg, C Yield coefficient, synthesis
coefficientd@ Mass coefficient, growth-yield
coefficient
Sy Substrate removal Mass dr/dt, S, B, Fi, R Food, utilization, load
Time
ka Decay constant 1 b, Kg, Kg Endogenous respiration,
Time maintenance energy,
auto-oxidation
M Microbial solids Mass S, X, Xy Microbial mass, solids under
inventory aeration, snlids inventory,

mixed liquor solids

8The letter Y has also been used for the net yield coefficient P,/sy. The net yield
coefficient is quite different from the gross yield coefficient.

To use

Equation 4-2, it 1s necessary to estimate Iyy,

non-volatile influent solids, and Eq, effluent suspended solids.
The following are generally included within the term Iyy: '

Non-volatile solids in influent sewage, including recycle
sludge liquors.

Chemical precipitates--for example, aluminum phosphates--
when alum is added to the activated sludge process.

Stormwater solids that are not removed 1in previous
processes (36).

Normal non-volatile content of the activated sludge.
In the absence of sludge liquors, chemical precipitates,
and stormwater, activated sludge will be about 80 percent
volatile (less in extended aeration) at most municipal
treatment plants.

To compute Ep, a small value such as 10 mg/l TSS should be

used.

The following sections discuss several factors that can influence
the production of waste-activated sludge. Section 4.3.2.3 1is a
detailed example of how sludge quantities should be computed.

4-11



TABLE 4-4

VALUES OF YIELD AND DECAY COEFFICIENTS FOR
COMPUTING WASTE-ACTIVATED SLUDGE

Gross yield Decay Type of Scale of Temperature, Sludge age, BOD_. removal
Reference coefficient® coefficient wastewater plant Aeration o days calculation
25 0.5 0.055 Primary effluent Bench Air 19 - 22 2.8 - 22 Influent
26 0.70 0.04 Primary effluent Pilot- Oxygen Not stated 1- 4 Influent minus
effluent
26, 27 0.867 0.06 Primary effluent Full Air 18 - 27 1.2~ 8 Influent minus
effluent
28, 29 0.73 0.075 Primary effluent Pilot Air 10 - 16 1 - 12 Influent minus
effluent
30 0.94 0.14 Primary effluent {wastewater Pilot RAir 15 - 20 0.5 - 8 Influent minus
includes dewatering scluble ef-~
liquors) fluent
31 0.73 0.06 Primary effluent Pilot Oxygen 18 - 22 2.5 - 17 Influent minus
a effluent
32 0.5 Not calculated Primary effluent (military Pilot Air 0o- 7 Long Influent
(negligible) base)
12 0.74 0.04 Primary effluent (much in- Pilot Oxygen 17 - 25 2.1 - 5 Influent minus
dustry) soluble ef-
fluent
30 1.57 0.07 Raw degritted including de- Pilot Air 15 - 20 0.6 - 3 Influent minus
watering liquors soluble ef-
fluent
33 1.825 0.20 Raw degritted Bench Air 4 - 20 1 -3 Soluble in-
fluent minus
soluble ef-
fluent
d
34 0.65 0.043 Raw degritted Bench Air 20 - 21 11 and up Influent minus
effluent
34 0.70 0.048 Raw degritted Bench Air 20 - 21 Longd Influent minus
effluent
34 0.54 0.014 Raw degritted Full Air Not stated Longd Influent minus
effluent
35 1.1 0.09 Raw Full Air Not stated 1.1 -2.4

Influent minus
effluent

3Gross yield coefficient Y, 1b (kg} VSs/lb (kg) BOD.

Decay coefficient k

a’

-1
days

c . . . :
Mean cell residence time or sludge age Gm, measured as mass of mixed liquor

VSS divided by biological solids production Px
somewhat different if total system inventory of VSS (mixed liquor VSS plus

in clarifiers) is used rather than just mixed liquor VSS.

dExtended aeration.

Note that coefficients may be
vSss

Note: BAll values in this table are for an equation of the type Py = Ys,y - kgM (equation 4-1)

Effect of Sludge Age and F/M Ratio

Equation

sludge age (8p).

Py =

(Y) (sg)

1 + (kg)(8p)

where 8 =

'ﬂz
*

= sludge age,

days.

(4-1) can be rearranged to show the effect

of the

(4-3)



Similarly, Equation 4-1 can be rearranged to show the effect of
the food-to-microorganism ratio (F/M):

(kd)(sr)
Px = (Y)(Sr) - —(~C‘2—)(—E-;7M‘)- (4"'4)
where:
Cyp = coefficient to match units of s, and "F" in F/M; if sy,
is BOD5 removed (influent minus effluent), then C3 is
BODs removal efficiency, about 0.9;
F/M = food-to-microorganism ratio;

BODs applied daily
VSS (mass) in system

As 8, increases and F/M decreases, the biological solids
production Py decreases. Sludge handling is expensive, and costs
can be reduced by using high values of 8, or low values of F/M.
However, there are offsetting cost factors, such as increases in
the aeration tank volume needed, oxygen requirements for the
aerobic biological system, etc, Also, as seasons change, so
may the optimum 6; and F/M for maximum wastewater treatment
efficiency. Therefore, it 1is desirable to be able to operate
across a range of conditions. Obviously, trial-and-error
calculations are required to determine the least costly system.

Effect of Nitrification

Nitrification is the bio-oxidation of ammonia nitrogen and
organic nitrogen to the nitrite and nitrate forms. Compared with
processes that are designed for carbonaceous (BODg, COD) oxida-
tion only, stable nitrification processes operate at long sludge
ages (8p) and low food-to-microorganism ratios (F/M). Also,
nitrification processes are often preceded by other processes
that remove much of the BODg and SS. As a result, activated
sludge 1in a nitrification mode generally produces less waste-
activated sludge than conventional activated sludge processes.
However, there 1s an additional component to nitrification
sludge, the net yield of nitrifying bacteria, ¥Yy. This may be
estimated at 0.15 pounds SS per pound of total Kjeldahl nitrogen
(organic plus ammonia) removed (37). Yy varies with temperature,
pH, dissolved oxygen, and cell residence time. However, detailed
measurements of YN are not ordinarily regquired for sludge
facility design because the yield of nitrifying bacteria is
small, For example, if ¥y is 0.15 and if the nitrifying process
removes an ammonia nitrogen concentration of 20 mg/l and an
organic nitrogen concentration of 10 mg/l then nitrification
would add 0.15 x (20+10) = 4.5 milligrams of nitrifying bacteria
per liter of wastewater (38 pounds per million gallons). These

4-13



guantities are small compared to other sludges. In single-stage
nitrification processes, the sludge production figures must also
include the solids produced from the carbonaceous oxidation,
computed at the 8, and F/M of the nitrifying system.

Effect of Feed Composition

The type of wastewater that 1s fed to the activated sludge
process has a major influence on the gross yield (Y) and

decay (kg) coefficients. Many industrial wastes contain
large amounts of soluble BODg but small amounts of suspended
or colloidal solids. These wastes normally have lower Y

coefficients than are obtained with domestic primary effluent.
On the other hand, wastes with large amounts of solids, relative
to BODg, either have higher Y coefficients or require adjustments
to reflect the influent inert solids. Even among soluble wastes,
different compositions will cause different yields. '

Effect of Dissolved Oxygen Concentration

Various dissolved oxygen (DO) levels have been maintained in
investigations of activated sludge processes. Very low DO
concentrations--for example, 0.5 mg/l--in conventional activated
sludge systems do appear to cause increased solids production,
even when other factors are held constant (38). However,
there 1is vigorous disagreement concerning solids production at

higher DO levels., Some investigators state that use of pure
oxygen instead of air reduces sludge production. This 1is
attributed to the high DO levels attained through the use of pure
oxygen (39,40). Other investigators in recent well-controlled

investigations have concluded that 1if at least 2.0 mg/l1 DO 1is
maintained in air-activated sludge systems, then air and oxygen
systems produce the same yield at equivalent conditions (such as
food-to-microorganism ratio) (41, 42).

Effect of Temperature

The coefficients Y (gross yield) and kg (decay) are related to
biological activity and, therefore, may vary due to temperature
of the wastewater. This variation has not been well documented
in pilot studies and process investigations. One study obtained
no significant difference due to temperature over the range
39° to 68°F (4°to 20°C)(33). However, others have observed
significant differences within the same temperature range.
Sometimes a simple exponential ("Arrhenius") equation is used for
temperature corrections to Y and kg. For instance, it has been
stated that chemical and biochemical rates double with an 18°F
(10°C) rise in temperature. Exponential equations have been
found to be accurate for pure cultures of bacteria, but are quite
inaccurate when applied to Y and kg for the mixed cultures
found in real activated sludges (43, 44).

4-14



For the design engineer, the following guidelines are recommended
until such time as process investigations and research efforts in
this area provide more consistent and reliable information:

e Wastewater temperatures in the range of from 59° to 72°F
(15° to 22°C) may be considered to be a base case. Most
of the available data are from this range. Within this
range, there is no need to make temperature corrections.
Any variations in process coefficients across this
temperature range are likely to be small in comparison to
uncertainties caused by other factors.

¢ 1If wastewater temperatures are in the range of from 50°
to 59°F (10° to 15°C), the same kg value as for 59° to
75°F (15° to 22°C) should be used, but the Y value should
be increased by 26 percent. This is based on experiments
that compared systems at 52°F (11°C) and 70°F (21°C). 1In
these tests, kg was the same, but Y was 26 percent
higher. (On a COD basis, Y was found to be 0.48 at 38°F
[11°C] and 0.38 at 56°F [21°C]) (45).

e If wastewater temperatures are below 50°F (10°C),
increased sludge production should be expected (46), but
the amount of 1increase cannot be accurately predicted
from available data. Under such conditions, there is a
need for pilot-scale process investigations.

e If wastewater temperatures are above 72°F (22°C), values
of the process coefficients from the range 59° to 72°F
(15° to 22°C) may be used for design. The resulting
design may be somewhat conservative. ‘

Effect of Feed Pattern

Various feed patterns for the activated sludge process include
contact stabilization, step feeding, conventional plug-flow, and
complete-mix. For design purposes, 1t appears to be best to
ignore the feed pattern when estimating solids production.

Computing Peak Rate of Waste-Activated
Sludge Production

Peak solids production occurs because of unfavorable combinations
of the elements in Equations 4-1, 4-3, and 4-4, presented
previously:

Py

(Y)(sy) - (kg) (M) (4-1)

(Y) (sy)
1 + (kg)(8n)

PX = (4_3)



(kg) (sg)

Py = (Y)(sg) - (C) (F/My | | (4-4)

All of these equations predict that solids production (Py)
increases with increases in s, and F/M and decreases with
increases 1in the mass of organisms and 8. Also Pyx increases
if the gross yield coefficient (Y¥Y) increases or if the decay
coefficient (kg) decreases. Each of these factors that tend to
increase Py willl occur, within limits, in practice. To compute

peak solids production, the following conditions should be
assumed:

e Peak substrate removal (sy). If high efficiency of
biological wastewater treatment 1is maintained at peak
pollutant loading, then s, represents organics removal
at maximum load. If sy 1is computed on a BODg removal
basis, then the maximum BODg removal should be used.
The duration of peak solids production will match the
duration of the peak load. Data have been published
for several plants showing variations in BODg loads
(12,47,48,49). ‘

e Minimum value of 85 or maximum F/M. This allows the
operator to select 8, or F/M to obtain the best possible
effluent. The design average condition may be F/M = 0.3,
but an operator may obtain better results at F/M = 0.5
for some specific conditions at a particular treatment
plant.

e Maximum likely value of Y.
¢ Minimum likely value of kg.

Also, a temperature allowance should be made if wastewater
temperatures below 59°F (15°C) may occur during peak loads.

Solids inventory reductions are an additional type of non-steady
state condition that the designer should anticipate. It is
occasionally necessary for treatment plant operators to reduce
the mass of microorganisms (M) in the liquid treatment process by
wasting activated sludge. Wasting activated sludges helps the
operator to maintain a constant F/M in the face of reduced BOD
loadings. The wastewater-BOD5 load can drop rapidly if a
treatment plant serves vacation areas or 1industries., Wasting
activated sludge also allows the operator to take aeration tanks,
clarifiers, etc., out of service to limit solids on clarifiers,
and to prevent major loss of solids to the effluent and to
inhibit the growth of undesirable microorganisms such as
scum-causing actinomycetes (50). Further, by reducing M, the
operator can more readily optimize bioflocculation, thereby

minimizing effluent solids, and can control air or oxygen
requirements.



To accomplish the desired inventory reduction, solids handling

facilities must have the capacity to accept the wasted solids.

For wastewater treatment plants without major known BODg and SS

loading variations, allowance should be made in designing solids

processing facilities for the wasting of an additional two percent
of M per day and lasting up to two weeks. Such plants include

those serving stable domestic populations. Industrial loads

would be either small or unusually stable.

For plants with major seasonal variations in loads, allowance
should be made for wasting an additional five percent of M per
day and lasting for up to two weeks. Such plants serve resort
areas, college towns, etc. A similar allowance should be made
for plants that practice nitrification during only part of
the year. Lastly, for plants with major weekday-to-~weekend
variations of over 2 to 1 in BODg load, and medium or high
food~-to-microorganism ratios of over 0.3 during the high loads,
allowance should be made for a one-day sludge wasting of up to
25 percent of M. The plant should also be able to handle wasting
of five percent of M per day and lasting for two weeks. Plants
in this category serve major industrial systems, large office
complexes, schools, and ski areas.

Since 1inventory ‘reductions are not generally practiced during
peak loading periods, these above-discussed capacity allowances
should be added to average solids production.. The maximum rate
of waste-activated sludge production is determined by whichever
is greater: production during peak loading or the sum of average
production plus inventory reduction allowances.

Occasionally, sludge is wasted in a pattern so that M increases
at some times and decreases at others. An example of such a
pattern is -the withdrawal of WAS only during the daytime. The
Tapia, California, Water Reclamation Plant uses this pattern to
obtain good process control (51). Use of such patterns will, of
course, increase the maximum rate at which WAS must be removed.

Measurements of Sludge Yield Coefficients

Pilot studies and full-scale operating records can provide
better data for establishing sludge production design criteria
than any general compilation of data from other locations.
Measurements of the sludge yield coefficients are of two basic
types. First, both the gross yield Y and the decay kg may be
determined. Second, observed net yields alone may be used.

Equations 4-1, 4-3, and 4-4 are used when the food-to-
microorganism ratio F/M and the sludge age, 8, may be expected
to vary in the prototype plant, To use these equations, it 1is
necessary to determine the two sludge yield coefficients, Y



and kg. To establish these two coefficients, solids production
must be measured under at least two different conditions of F/M
and 6p. Equation 4-1 can be rearranged slightly to Equation 4-5:

Py Sy

o= Y ) - kg (4-5)
where:

Py/M = net growth rate = 1/8p days~1,

1b(kg) BODs removed per day
1b (kg) VSS

]

Sy/M

This equation provides a basic straight-line relationship between
Py/M and sy/M. For each condition of operation, Py/M and sy/M
are calculated and plotted, and a straight line is drawn through
the points. The slope of the line is the yield coefficient (Y),
and the intercept represents the decay coefficient (kd). (See
Figure 4-3.)

1.00 —
BOD BASIS —
.80
Px - Sy — 0.06
" 0.67 { ™ ) :
Y = 0.67, kq = 0.06
60 - L4
2
3|8 R
%Q E‘ “——COD BASIS
> o 40 Px 0.34 (Sf) 0.06
ol ™M M
' Y = 034, kg = 0.06
&=
.20
0
20 ! | L | !
0 .50 1.00 1.50 2.00 2.50

st _ LB SUBSTRATE REMOVED/day
M LB MLVSS

FIGURE 4-3

NET GROWTH RATE CURVES (27)

4-18



If the design conditions of sy/M or 8, are known and if solids
production can be measured under these conditions, then it is not
necessary to determine both Y and kg. Instead, a simple observed
net yield may be calculated. Equations 4-1 and 4-3 are easily
rearranged to show:

Py Y
where:
Yopg = net yield coefficient,

1b(kg) VSS produced
1b(kg) substrate (for example, BODg) removed

Net yield coefficients are often reported in the literature.
They are directly applicable only under the conditions of s,./M
and 85 that occurred during the experiments; they are meaningless
unless sy/M or 85 are measured also. For gathering data from
pilot plants or existing plants for use in establishing sludge
yield coefficients, several precautions should be exercised.
Either automatic dissolved oxygen (DO) control should be used in
the test or ample air or oxygen should be provided to ensure that
the mixed liquor DO concentration is over 2 mg/l at all times.
Data from widely differing temperatures should not be plotted on
the same graph to determine Y and kg. Instead, data from each
temperature range should be used to determine Y and kg for that
range. Each condition of sy/M or 85 should be maintained long
enough to obtain stable operation. To assure system stability,
a period of time equal to three times the sludge age should
elapse between tests. The designer should use the term Iyy in
Equation 4-2 to correct the effect of sidestreams. The percent
volatile content of the solids produced should be recorded. This
will be useful in computing the total solids in the sludge.

4.3.2.3 Example: Determination bf Biological
Sludge Production

This example illustrates the use of yield factors and decay
factors. Figure 4-4 shows a flow diagram for a hypothetical
plant. The problem is to prepare an initial estimate of the
loading to the waste-activated sludge thickener, Table 4-5
contains information required for this calculation, 1including
average and maximum day loadings and activated sludge operating
characteristics. It is assumed that the thickener in this
example will have to handle the maximum-day waste-activated
sludge production. Peak loadings of shorter duration than the
maximum day production will be handled by storing the added
suspended solids in the aeration basins. For the purposes of
this example, the sludge treatment processes such as digestion,

4-19



dewatering, disinfection, thermal conditioning, and chemical
conditioning have not been identified. Depending upon the
selection and design of the sludge treatment processes, the
recycle loads from such processes could have a significant effect
upon the guantities of waste-activated sludge and primary
sludge that must be processed. When they are known, the
degradable organics (BOD) and non-volatile fractions of the
recycle streams should be added to' the substrate removal (Sr)
and non-volatile suspended solids (Iyy) factors. Subsequent
calculations 1in Equations 4-1 and 4-2 are for the purposes of
obtaining a sludge mass balance, which includes the effect of
recycle streams, ‘

DOMESTIC AND

COMMERCIAL WASTE e any DISINFECTION
| PRELIMINARY I iV .| AERATION , FINAL AND DISCHARGE _
TREATMENT TATION o1 TANKS [ CLARIFIERS
l z
(@]
-
w
o
GRIT w RETURN ACTIVATED SLUDGE |u
a w z
3 _ =]
n g x
> [5) W
@ w w
< =!  WASTE -ACTIVATED SLUDGE - |
= TO BE CALCULATED <
@ o
a
4
SLUDGE THICKENER
N . 1 A
THICKENED SLUDGE

Y ¥

SLUDGE TREATMENT

RECYCLE

SLUDGE FOR REUSE
OR DISPOSAL .

FIGURE 4-4

SCHEMATIC FOR SLUDGE QUANTITY EXAMPLE

Step 1. Determine BODg load to the activated sludge process.

Average day BODg load:

8.34 1b/MG

5.0 MGD x 1 mg/1

X 190 mg/l x (1 - 0,35) = 5,150 lb/day



Maximum day BODg load (similar calculation):

9.5 Mgp x 834 1B/MG o 160 g/l x (1 - 0.25) = 9,510 lb/day
1 mg/1
TABLE 4-5
DESIGN DATA FOR SLUDGE PRODUCTION EXAMPLE
Description Value Description Value
Influent flow, mgd (m3/day) Sludge thickener capture
Average day . 5.0 (18,900) efficiency
Maximum day 9.5 (36,000) Average, percent 95
: Maximum day, percent 85
Influent BODg, mg/l
Average day 190 Food-to-microorganism
Maximum day 160 ratio?
Average 0.3
Influent suspended solids, Maximum 0.5
mg/1
Average day 240 Temperature of wastewater
Maximum day 190 Average, degrees F
(degrees C) 65 (18)
BODg5 removal in primary Minimum, degrees F
sedimentation, percent (degrees C) 50 (10)
Average day 35
Maximum day 25 Dissolved oxygen in aera-
tion tanks
Suspended solids removal in Average, mg/l 2.5
primary sedimentation Minimum, mg/1l 2.0
Average day 65 Control: automatic -
Maximum day 50 C
Effluent limitations, 30-
day average
BOD5, mg/1 30
Suspended solids, mg/l 30
Usable test data for b

solids production None

®1b (kg) BODs5 applied daily
Ib (kg) mixed Iiquor VSS

bData from other plants must be used.

1 mgd = 3,785 m3/day

Note: Maximum day influent BODg and suspended solids concentrations
v

reflect a dilution from erage day data due to the higher
flow. :

Step 2. Determine M, the mass of microorganisms.

BODs applied/day 0.3
Average: F/M = VSS in system R

M= =>-—-= 17,170 pounds VSS



Maximum day: F/M = 0.5

M = = 19,020 pounds VSS

Step 3. Determine Y, the gross yield coefficient, and kg,
the decay coefficient. No test data are available for this
waste, so estimates must be made from tests on other wastes.
For average conditions, use Los Angeles data from Table 4-4 (27):
Y = 0.67 pound (kg) VSS formed per pound (kg) BODg removed;
kq = 0.06 day ~1. ,

For maximum conditions, use minimum temperature of 36°F (10°C),

which produces the maximum Y value. ©Use the correction from
Section 4.3.2.2, which increases Y by 26 percent.

Ymax = 0.67 x 1.26 = 0.84; do not adjust kg

Step 4. Determine s, (substrate removal) in units to match Y.

Average daily substrate removal:

BOD; applied 5,150 1lb/day
Effluent BODg (assume 10 mg/l* - 420 lb/day
BODg; in effluent) 4,730 1b BODg removed/day

Maximum daily substrate removal:

BODs applied ' 9,510 1lb/day
Effluent BODg; (assume 10 mg/l* - 790 1lb/day
BODs in effluent) 8,720 lb/BODs removed/day
Step 5. Determine Py, the biological solids production, Use

Equation 4-1 from 4.3.2.2:

Py = (¥)(sr) - (kg)(M)

Average:
1b BODg removed
0.67 lb VSS produced 4,730 5

1lb BODg removed day

- (0.06 day-l) (17,170 1b vsSsS) = 2,140 lb VSS produced/day

*Allow 10 mg/l for effluent BODg, even though the plant is
permitted to discharge 30 mg/l. Activated sludge plants can
often attain 10 mg/l effluent BODg. Sludge capacity should be
provided for the sludge produced under such conditions.



Maximum day, similar calculation:

(0.84)(8,720) - (0.06)(19,020) = 6,184 1lb VSS produced/day

Step 6. Compute Iyy (non-volatile suspended solids fed to the
activated sludge process).
Average daily input of non-volatile suspended solids:

8.34 1b/MG
1 mg/1

5.0 MGD x X 240 mg/1l x (1 - 0.65)(0.25%)

= 880 lb/day

Maximum daily input of non-volatile suspended solids:

8.34 1b/MG

9.5 MGD X T mg/1

X 190 mg/1l x (1 - 0.50)(0.25%)

= 1,800 lb/day

Step 7. Compute Ep (effluent suspended solids).

Average:
8.34 1b/MG _
5.0 MGD x T mg/1 10 mg/1 = 420 lb/day
Maximum day:
9.5 MGD x 8.34 lb/MG x 10 mg/l = 790 lb/day

1 mg/1

Step 8. Compute waste-activated sludge (WASp) production:

From Equation (4-2);

WAS

Py + INv — Ep

2,140 + 880 - 420 = 2,600 lb TSS/day
(1,180 kg/day)

WAST

4-23



Maximum day:

WASp 6,184 + 1,880 - 790 = 7,274 1lb TSS/day
(3,302 kg/day)

Step 9. Compute inventory reduction allowance.

Inventory reduction allowance = (0.02)(17,170) = 343 1lb/day
(156 kg/day)

In the present case, the inventory reduction allowance can be
small. Allow two percent of M per day. The 343 lb/day computed
here is much smaller than the difference between the average and
maximum waste~activated sludge production (Step 8); therefore, if
capacity 1is provided for maximum solids production, then there
will be ample capacity for inventory reduction. It is not
necessary to reduce inventory during peak loads.

4.3.2.4 Interaction of Yield Calculations and
the Quantitative Flow Diagram (QFD)

The example just presented demonstrates a technique for
calculating solids production on a once-through basis; that is,
any solids associated with recycle streams were not considered in
the calculation, The QFD considers the effects of recycle
streams. Before the QFD can be constructed for biological
treatment processes, an estimate of net solids destruction or
synthesis must first be made. The relationship between solids
entering and leaving the biological unit is established via the
parameter Xp, which is defined as net solids destruction per
unit of solids entering the biological unit. The data and
calculations from the previous design example allow an initial
estimate of Xp to be made. '

For the average flow:

1. Solids leaving the biological unit = Py + Iyy = 2,140
+ 880 = 3,020 pounds per day

2. Solids entering the biological unit are equal to solids
in the primary effluent, which can be calculated from the
data on Table 4-4. Primary effluent solids = (1 - 0.65)

(240)(8.34)(5.0) = 3,503 pounds per day.

3. Net solids destruction = solids in - solids out = 3,503
- 3,020 = 483 pounds per day (219 kg/day).

_ 483
4. Xp = 37z53 = 0.138



For maximum day flows:

1. Solids leaving the biological unit = 6,184 + 1,880
= 8,064 pounds per day (3,661 kg/day).

2. Solids entering the biological unit = (1 - 0.50)(190)
(8.34)(9.5) = 7,527 pounds per day (3,147 kg/day).

3. Net solids destruction = 8,064 - 7,527 = 537 pounds per
day (244 kg/day).

4. = = 0.07

XDmax 7,527

Once Xp 1is known, the QFD calculation can be undertaken. Af ter
the QFD calculation is completed, the designer may wish to make
new estimates of Py and Iyy, based on information derived from
the QFD calculation. For example, if the QFD calculation shows
that recycle loads are substantial, then the designer may wish to
modify estimates of s, and Iyy and calculate new values of Py
and Iyy, as indicated in Section 3.4.

4,3,2.5 Concentration of Waste-Activated Sludge

The volume of sludge produced by the process 1is directly
proportional to the dry weight and inversely proportional to the
thickness or solids concentration in the waste sludge stream,
Values for waste-activated sludge concentration can vary, in
practice, across a range from 1,000 to 30,000 mg/l SS (0.1 to
3 percent SS).

An important variable that can affect waste-activated sludge
concentration is the method of sludge wasting. A number of
different methods are illustrated in Figure 4-5, Sludge solids
may be wasted from the clarifier underflow. It has been arqued
that wasting solids from the mixed liquor should improve control
of the process (2,35). In this case, waste sludge 1is removed
from the activated sludge process at the same concentration as
the mixed liquor suspended solids, about 0.1 to 0.4 percent.
This low concentration can be a disadvantage because a large
volume of mixed liquor must be removed to obtain a given wastage
on a dry weight basis, The most common arrangement involves
sludge wasting from the clarifier underflow, because the
concentration of sludge there is higher than in the mixed liquor.
Subsequent discussions in this section are based on sludge
wasting from the clarifier underflow.

Estimating Waste-Activated Sludge Concentration
The two primary factors that affect waste-activated sludge

concentration are the settleability of the sludge and the solids
loading rate to the sedimentation tank. These two factors have

4-25



(a). WASTING FROM CLARIFIER UNDERFLOW (b). WASTING FROM REAERATION TANK

FEED PROCESS FEED / PROCESS
1 AERATION EFFLUENT ™1 CONTACT { EFFLUENT
TAM TANK = CLARIFIER
o K -
(@]
= N o
<
> g 2
=l 2 Z|w
= =3 |3
O E w 5 g o ]
L= L «<|> ™ ;
z|@ €5 zla <luw
5 Al 5 312
P wiZ = oi{5
w w
o i -5 REAERATION
- TANK
Y /
WASTE SLUDGE WASTE SLUDGE
(9).’ WASTING BY BATCH SETTLING
DURING FEED: DURING WITHDRAWAL:
TANK NOT
FEED NO EFFLUENT AERATED,
— AERATION NG SLUDGE REMOVAL' . NO FEED OPERATED PROCESS EFFLUENT;
AS BATCH
CLARIFIER

-

WASTE SLUDGE

{d). WASTING FROM MIXED LIQUOR

FEED
PO~~~

MIXED LIQUOR PROCESS EFFLUENT.‘_

AERATION TANK

CLARIFIER

Y

[»]

[9F)

<

>

Zlw E4

Flo i [S)

Cla —4§d

<|> Lo

HE 3|8

< _————————— 3|2

& : REAERATION TANK | °l5
[

= | (IF USED) |

S |

Y

WASTE SLUDGE

FIGURE 4-5

SLUDGE WASTING METHODS



been considered in detail in the development of solids flux
procedures for predicting the clarifier underflow concentration
of actlvated sludge (52). :

Factors Affecting Underflow Concentration

Various factors that affect sludge settleability and the
clarifier sludge loading rate include:

¢ Biological characteristics of the sludge. These
characteristics may be partially controlled by mainte-
nance of a particular mean sludge age or F/M. High
concentrations of filamentous organisms can sometimes
occur 1n activated sludge. Reduction of these organisms
through sludge age or F/M control helps to produce more
concentrated clarifier underflow.

) Temperature, As wastewater temperatures are reduced, the
maximum attainable clarifier underflow sludge concentra-
tion (cy) 1s alsc reduced as a result of increased
water density. Also, temperature can affect the setting
properties of the sludge.

e Solids flux. The solids flux is the solids lcocad from the
mixed liquor divided by the clarifier area (for example,
pounds per day per square foot). Higher rates of solids
flux require that clarifiers be operated at lower solids
concentration.

e Limits of sludge collection equipment. Because of the
pseudo-plastic and viscous nature of waste-activated
sludge, some of the available sludge collectors and pumps
are not capable of smooth, reliable operation when ¢,
exceeds about 5,000 mg/l. ‘

® Heavy suspended solids in the sludge. If raw wastewater,
instead of primary sedimentation tank effluent, is fed to
the activated sludge process, higher c¢_; values usually
result. Chemicals added to the wastewater for phosphorus
and suspended solids removal may similarly affect c.
However, such additional solids will also increase the
solids load to the clarifiers.

4.3.2.6 Other Properties of Activated Sludge

Table 4-6 contains several reported measurements of the
composition and properties of activated sludge solids. Comparing
Table 4-6 with that of Table 4-2 for primary sludge, activated
sludge contains higher amounts ©f nitrogen, phosphorus, and
protein; the grease, fats, and cellulose amounts, and specific
gravity are lower,.



" TABLE 4-6
ACTIVATED SLUDGE CHARACTERISTICS

Range of
Characteristic values Typical value Comments
pH 6.5 - 8 - Can be less in high puritv oxygen 53, 54
systems or 1f anaerobic decom-
position begins. :
5.5 Baltimore, Maryland 55
Heating value, Btu/lb (kJ/kg) - 6,540 Increases with percent volatile 56
{15,200) content

Specific gravity of individ- - 1.08
ual solid particles

Bulk specific gravity - 1.0+ 7 x 1078 x ¢ C is suspended solids concentra- 57

tion, in mg/1l.

Color - Brown Some grayish sludge has been -

noted. Activated sludge becomes
black upon anaerobic decomposi-
tion.
COD/VSS ratio - 2.17 58
Carbon/nitrogen ratio - 12.9 Baltimore, Maryland 55
= 6.6 Jasper, Indiana 55
- 14.6 Richmond, Indiana 55
- 5.7 Southwest plant, Chicago, Illinois 55
- 3.5 Milwaukee, Wisconsin (heat dried) 55

Organic carbon, percent by 17 - 41 - : Zurich, Switzerland : 28
weight of dry solids 23 - 44 - Four plants 55

Nitrogen, percent by weight 4.7 - 6.7 - Zurich, Switzerland 28
of dry solids (expressed - 5.6 Chicago, Illinois 59
as N) 2.4 - 5.0 - Four plants ’ 55

- 6.0 Milwaukee, Wisconsin 59

Phosphorus, percent by weight 3.0 - 3.7 - Zurich, Switzerland 28
of dry solids as P,0 - 7.0 Chicago, Illinois 59
(divide by 2.29 to ogtain 2.8 - 11 - Four plants 55
phosphorus as P) - 4.0 Milwaukee, Wisconsin 59

Potassium, percent by weight 0.5 ~ 0.7 - Zurich, Switzerland 28
of dry solids as X,0 - . 0.56 Chicago, Illinois 59
(divide by 1.20 to obtain - 0.41 Milwaukee, Wisconsin 59
potassium as K)

Volatile solids, percent by 61 - 75 - Zurich, Switzerland 28
weight of dry solids {per-~ - 63 58
cent ash is 100 minus 62 - 75 . - . 60
percent volatile) 59 - 70 - Four plants 55

- 76 Renton, Washington (Seattle Metro}, -
1976 average
g8 San Ramon, California (Valley Com- -
munity Services District), 1975
average
Volatile solids (continued) - 81 Central plant, Sacramento County, -
California, July 1977 - June
1978 average

Grease and fat, percent by 5 - 12 - Ether extract 61
weight of dry solids

Cellulose, percent by weight ? Includes lignin 60
of dry solids

Protein, percent by weight 32 - 41 - - 61

of dry solids

Several types of microorganisms are present in large numbers
in activated sludge. Floc-forming (zoogleal) bacteria include
species of Zoogloea, Pseudomonas, Arthrobacter, and Alcaligenes.

4-28



Activated sludge also contains filamentous microorganisms such as
Sphaerotilus, Thiothrix, Bacillus, and Beggiatoa (62). Various
protozoa are present, including ciliates and flagellates.

4.3.3 Trickling Filters

Trickling filters are widely used in municipal wastewater
treatment. This section covers trickling filters that are used
with clarifiers. When a clarifier is not used, the trickling
filter effluent 1is usually fed to an activated sludge process.
Refer to Section 4.3.5 for such combinations.

4,3.3.1 Computing Trickling Filter Sludge
Production - Dry Weight Basis

Trickling filter microorganisms are biochemically similar to
microorganisms that predominate in activated sludge systems.
Consequently, solids production from trickling filters and from
activated sludge systems is roughly similar when compared on
the basis of pounds of solids produced per pound of substrate
removed. There are differences between the two systems, however,
with respect to solids production prediction methodology and the
pattern of sludge wasting. Attempts have been made to develop
solids production models consistent with biological theory
(47,63,64). However, presently (1979), empirical methods are
usually used for design purposes. Table 4-7 presents sludge
yields observed at several treatment plants and from one
long-term pilot study. These data are primarily based on heavily
loaded filters.

Equations that relate the production of suspended material in a
trickling filter can be developed in a form similar to that used
in predicting activated sludge production. The main difference
lies in the term used to define the quantity of microorganisms
in the system. In long-term studies of trickling filter
performance, Merrill (64) assumed that the total mass of micro-
organisms present in the system was proportional to the media
surface area. The resulting equation for volatile solids
production was:

Py = Y'(s,)-K3(Ap) (4-7)

P, = net growth of biological solids (VSS), pounds per day or
kg per day;

Y' = gross yield coefficient, pound per pound or kg/kg;

ké = decay coefficient, day‘l;

4-29




S, = substrate (for example, BODg) removed, pounds per day

or kg/day = BODg in minus soluble effluent BODg ;

Ap = total media surface area in reactor, square feet or

sq m.
‘ TRICKLING FILTER SOLIDS PRODUCTION
Unit solids duction®
Total IT-ES IT-ES
BODg, BODg CcOoD sS e vSss £ Solids percent BOD5 .
Plant basis basis basis basis basis volatile load9d Media Reference
. . h : 2 3
Stockton, California Plastic, 27 ft"/ft 65
Average of 13 months 0.74 0.67 0.43 1.00 0.94 77 27
Highest month 1.01 0.92 0.60 1.17 1.08 86 73
(5/76) (5/76, {7/76) (6/76, (10/76) {8/76, 11/76) (8/76)
7/76) 1/77) .
Lowest month 0.49 0.48 0.30 0.61 0.60 64 15
(1/77) (1/77) (1/77) (3/76) 3/77) (3/76, 6/76) 16/76)
Sacramento, Californiah : Plastic 66
9 noncanning months
Average - - - 1.01 1.00 78 -
Highest month - - - 1.09 1.09 83 -
3 canning months .
Average - - - 1.20 1.24 76 -
Dallas, Texas 0.42 - : - - - - - Rock 67
Dallas, Texas 0'65_1'_ - - - - - - Rock 67
Livermore, California 1.10 - - 1.39 1.51 84 57 Rock 2 to 4 in. N 68
San Pablo, California - - - 1.39 - - 199 Plastic, 29 ft2/ft 37
Seattle, WashingtonJ - 0.8-0.9 - 1.0 - - 30-250 Plastic, various 64
2s01ids production includes both waste sludge (clarifier underflow) and clarifier effluent solids.
chunds volatile suspended solids (VSS) per pound BODg removed (same as kg/kg). EODS removal based
on total (suspended plus dissolved) measurements.
®pounds vss per pound BOD5 removed. BODS5 removal based on influent total minus effluent soluble {(IT-ES}
measurements.
dPm‘mds VSS per pound chemical oxygen demand (COD) removed. COD removal based on ‘influent total
minus effluent soluble measurements.
®Pounds total suspended solids (5S) produced per pounds SS applied.
fPounds VSS produced per pound VSS applied.
gPounds total BODg applied g‘»sr day per 1,000 cubic feet of media.
hStockton and Sacramento plants have heavy industrial loads about August to October from fruit and
vegetable canneries.
lRoughing filter. For BODg basis, BOD5 removal was computed by BODs, i, minus (0;5 times unsettled
lBODslout). 1971 average data.
Jpilot studies. S5 basis was found to describe data well over a wide range of loadings. Wastewater
included some irdustrial load and recycle liquors from dewatering digested sludge,
The production of trickling filter sludge requiring subsequent

sludge handling may be expressed:

WTFS = Py + Iny - Eq
where:
WTFS = waste trickling filter sludge production,

day or kg/day;

(4-8)

pounds per



Iyvy = non-volatile suspended solids fed to the process,
pounds per day or kg/day;
Ep = effluent suspended solids, pounds per day or kg/day.

The coefficients Y' and ké for Equation 4-7 are obtained for
a particular system by computing the slope and intercept of a

line of best fit through plotted data points for %X Vs %1. VSS
m m

production data for three different trickling filter media designs
are given on Figure 4-6.

Nitrification 1in trickling filters causes a synthesis of

nitrifying bacteria. As in activated sludge, however, the
guantity is small. A value of 25 pounds per million gallons
(3 mg/l) has been suggested for design purposes (67). This

quantity must be added to the other solids produced by the
trickling filter,

It is known that temperature and loading rate affect sludge
production: "The quantity of excess sludge produced 1in a
low-rate trickling filter is much lower than that reported for
high-rate filters or for the activated sludge process. The lower
rate of solids accumulation may be attributable to the grazing
activities of protozoa. The activity of the protozoa is reduced
considerably at low temperatures (47)." However, there are few
data to guantify these variations.

Peak sludge loads are produced by trickling filters. These may
be due to variations in influent load, rapid climatic changes,
and/or biochemical factors that cause unusually large amounts of
biomass to peel off from the media. The term "sloughing" is used
by some authorities to include steady state as well as peak
solids discharges. Others restrict the term "sloughing" to
unusually large discharges. 1In any case, peak solids loads must
be considered. Table 4-8 shows some variations due to both
unusual biomass discharges and to variations in influent load.
Table 4-9, on the other hand, shows the biomass discharge alone.
Each of the three events in Table 4-9 "occurred during periods of
light organic loadings (30 to 50 pounds BODg per 1,000 cubic
feet per day [0.49 to 0.81 kg/m3/day]) which had been preceded
by periods 1in which exceptionally heavy organic loadings
(215 to 235 pounds BODg per 1,000 cubic feet per day [3.48 to
3.81 kg/m3/day]) had been applied on a sustained basis (4-14
days)" (64). Table 4-9 shows that effluent solids were much
greater than influent solids. This is quite different from
average conditions, under which effluent solids were about equal
to the influent solids.

In low-rate filters especially, there are seasonal variations in
solids production, "Slime tends to accumulate in the trickling
filter during winter operation and the filter tends to unload
the slime in the spring when the activity of the microorganisms
is once again increased" (47).

NS
I

31



SLUDGE PRODUCTION, POUNDS VSS PRODUCED / 1000 sq ft/day

(1.00 Ib VSS / 1000 sq ft/day = 4.88 kg VSS / 1000 m?/day)

Y’ = 0.83
k'yg = 0.20

MED!A TYPE — PLASTIC SHEET
MEDIA SURFACE DENSITY — 27 sq ft/cu ft
MEDIA DEPTH - 22 ft

Y’ = 0.80
k'y = 0.03

MEDIA TYPE — PLASTIC SHEET
MEDIA SURFACE DENSITY — 27 sqg ft/cu ft
L MEDIA DEPTH — 11 ft

Y'=0.89
MEDIA TYPE — PLASTIC SURFACE
MEDIA SURFACE DENSITY —

4 ft — 25 sq ft/cu ft

4 ft — 31 sq ft/cu fr

4 ft — 37 sq ft/cu ft

4 ft — 40 sq ft/cu ft

5 ft — 43 sq ft/cu ft

MEDIA DEPTH — 21 ft

| ! I J

0 1 2 3 4 5 6 7 8

ORGANIC REMOVAL , POUNDS BOD, REMOVED / 1000 sq ft/day
(1.00 b BOD, / 1000 sq ft/day = 4.88 kg BOD, / 1000 m? /day)

(1.00 ft = 0.30m )
(1.00sq ft / cu ft = 3.28 m?2/ m?3)

FIGURE 4-6

VSS PRODUCTION DATA FOR THREE TRICKLING
MEDIA DESIGNS (64)

4-32



TABLE 4-8

DAILY VARIATIONS IN TRICKLING FILTER EFFLUENT,
STOCKTON, CALIFORNIA (65)

Five
Number of Average TSS, Coefficient percent
. ~ Period ~_samples?@ mg/1 of variation ratio®
March-July 1976 4 57 144 0.28 1.5
August-September 1976 26 187 0.33 1.6
November 1976 - March
1977 51 149 0.31 1.7
aSamples are trickling filter effluent (before sedimentation},
total suspended solids, 24-hour refrigerated composites. Flow
variations within each sample population were small; that is,
ratios in this table represent mass variations as well as con-
centration variations.
bStandard deviation divided by average.
“Ratio of individual sample concentration to average concentration
that is exceeded by 5 percent of the samples.
dHeavy industrial load in August and September from fruit and
vegetable canneries.
TABLE 4-9
DESCRIPTION OF SLOUGHING EVENTS (65)
Suspended solids, Applied
mg/1 Flow, gpm/sq fr loading, © Media
Duration, a * b 1b BODg/1,000 specific surface,
Period days Influent Effluent Influent Recycle cu ft/day sq ft/cu ft
October 22-26, 1976 5 114 256 0.44 2.06 33 273
August 5-6, 1977 2 132 289 0.63 1.56 50 27
July 31-August 5,

1977 6 147 222 0.63 1.56 50 Graded®

%Influent wastewater flow divided by plan area of filter.

bRecycle flow (from trickling filter effluent) divided by plan
area of filter.

“Based on influent flow.
dPlastic sheet media, 22 ft deep.

®plastic sheet media, 22 ft deep; specific surface ranged from
25 sq ft/cu ft at the top of the filter to 43 sq ft/cu ft at
the bottom.

1 gpm/sq ft = 2.46 m3/hr/m2 3
1 1b BODg/1,000 cu ft/day = 0.0162 kg/m” /day

The amount of solids requiring sludge treatment depends on
sedimentation performance, which 1is usually 50 to 90 percent
removal of suspended solids. Sedimentation performance 1is
improved by careful design, light loads, tube settlers, and
coagulation and flocculation (19,64).

4.3.3.2 Concentration of Trickling Filter Sludge

Trickling filter sludge loadings on the secondary sedimentation
tank are typically low--5 to 10 percent of observed solids loads

4-33



to activated sludge sedimentation tanks. Trickling filter sludge
also has better thickening properties than activated sludge.
Consequently, trickling filter sludge can be withdrawn at a much
higher concentration than waste-activated sludge. Concentration
data are summarized in Table 4-10.

TABLE 4-10

CONCENTRATION OF TRICKLING FILTER SLUDGE
WITHDRAWN FROM FINAL CLARIFIERS

Percent dry

Type of sludge solids Comments Reference
Trickling filter, 5 - 10 Depends on solids residence time 69
alone 7 in trickling filter 13
7 Low-rate trickling filter 70
3 High-rate trickling filter 70
3 - 4 71
4 - 7 2
Trickling filter, com- 3 -6 2,69

bined with raw primary

The solids flux method for predicting sludge concentration may be
used with trickling filter sludge (52). This method regquires
measurement of 1nitial solids settling velocity versus solids
concentration. Such relationships have been reported for at
least one trickling filter process (64).

4.,3.3.3 Properties - Trickling Filter Sludge

Table 4-11 contains a few analyses of trickling filter sludge
properties. The microbial population that inhabits a trickling
filter is complex and includes many species of algae, bacteria,
fungi, protozoa, worms, snails, and insects. Filter flies and
their larvae are often present in large numbers around trickling
filters. '

4.3.4 Sludge from Rotating Biological Reactors

Rotating biological reactors (RBRs) are used for the same basic
purposes as activated sludge and trickling filters: to remove
BOD; and suspended solids and, where necessary, to nitrify.
The RBR process uses a tank in which wastewater, typically
primary effluent, contacts plastic media in the shape of large
discs. Bacteria grow on the discs. The discs rotate slowly on
horizontal shafts; the bacteria are alternately submerged in the
wastewater and exposed to air. Excess bacteria slough from the
discs 1into the wastewater. After contacting the bacteria, the
wastewater flows to a sedimentation tank, where the excess
bacteria and other wastewater solids are removed. These removed

4-34



solids are RBR sludge. RBR sludge is roughly similar in gquantity
by dry weight, nutrient content, and other characteristics, to
trickling filter sludge.

TABLE 4-11

TRICKLING FILTER SLUDGE COMPOSITION

Property Value . Comments Reference
Volatile content, percent of 64 - 86 See Table 4-7 -
total solids :
Nitrogen, percent of total 1.5 - 5 Depends on length of storage 69
solids of sludge in filter.
2.9 71
2.0 13
Phosphorus as P05, percent 2.8 71
of total solids 1.2 13
Fats, percent of total solids ' 6 Ether soluble. 13
Grease, percent of total 0.03 Test slime grown in primary 72
solids effluent.
Specific gravity of individ- 1.52 73
ual solid particles 1.33 2
Bulk specific gravity (wet) 1.02 13
. : 1.025 2
Color ; Grayish brown 13

Black 64

A small body of published data 1is available on RBR sludge
production rate from full-scale municipal installations. At
Peewaukee, Wisconsin, total suspended solids production has been
reported to be 0.62 to 0.82 pounds of total suspended solids
per pound BODg (0.62 to 0.82 kg TSS/kg) removed. The final
sedimentation tank removed 70 to 83 percent of these solids as
sludge. The biological sludge alone had a concentration of 1.5
to 5.0 percent solids. Other investigations of municipal and
industrial waste applications have concluded that sludge produc-
tion for the RBR process amounts to 0.4 to 0.5 pound of total
suspended solids per pound of BODg (0.4 to 0.5 kg TSS/kg BODsg)
removed (74,75,76).

4.3.5 Coupled Attached~Suspended Growth Sludges

There are several installations of coupled attached and suspended
growth processes in the United States. These dual processes
are usually installed where nitrification 1s required or where
strong wastes must be treated. The attached growth reactor is
a trickling filter or a rotating biological reactor. Its role
is to reduce the load on the suspended growth process. The
suspended growth process uses an aeration tank and a final
clarifier. Flow recirculation 1is wusually practiced around
the attached growth reactor. Several reports describe these

4-35



processes and note that the sludge is similar to activated
sludge, both in quantity and in characteristics (5,67,68,77,78).
The sludge characterized in Table 4-12 contains some particles
of dense solids from the attached growth reactor. These
particles may improve the thickening characteristics of the
sludge (78).

TABLE 4-12
SLUDGE FROM COMBINED ATTACHED-SUSPENDED GROWTH PROCESSES

Primary sludge mixed

with bioclogical sludge
Solids production s
1b TSS produced/ Percent Percent Percent

Process Location 1lb BODg removed volatile solids volatile
Roughing filter plus Livermore, California (68) 0.98 Not stated 3.3 84
nitrifying activated -
sludge
Roughing filter plus San Pablo, California (37) 1.47 78.2 Not stated Not stated

nitrifying activated
sludge

4,3.6 Denitrification Sludge

Denitrification is a biological process for the removal of
nitrate from wastewater. An electron donor, carbon in primary
effluent or methanol, is added to the nitrate-bearing wastewater,
Denitrifying bacteria extract enerqgy for growth from the reaction
of nitrate with the electron donor:

Nitrate + Electron donor (reduced state) —P=

Nitrogen gas + Oxidized electron donor + Energy

Denitrification has been extensively studied, and a few
denitrification processes have been built into municipal plants.
Denitrifying bacteria can grow either in a suspended growth
system similar to activated sludge or in an attached growth
system similar to a trickling filter. Sludge production for
ordinary nitrified domestic waste is roughly 300 pounds per
million gallons (30 mg/l) of wastewater treated (37).

4.4 Chemical Sludges

4.4.1 Introduction

Chemicals are widely used in wastewater treatment to precipitate
and remove phosphorus, and in some cases, to improve suspended
solids removal. At all such facilities, chemical sludges are
formed. A few plants apply chemicals to secondary effluent and

4-36



use tertiary clarifiers to remove the chemical precipitates. Aan
example of this arrangement is the plant at South Lake Tahoe,
California. However, it is more common to add the chemicals to
the raw wastewater or to a biological process. Thus, chemical
precipitates are usually mixed w1th either primary sludge solids
or biological sludge solids.

The discussion below 1is brief because the subject of chemical
sludges and their characteristics 1is discussed in detail
elsewhere (79-82). A 1979 publication provides considerable
background information on theoretical rates of chemical sludge
production, as well as actual operating data from wastewater
treatment plants employing chemicals for removal of phosphorus
(7). Also, production of chemical sludges in primary sedimenta-
tion is discussed in Section 4.2.2.5.

4,4.2 Computing Chemical Sludge Production -
Dry Weight Basis

Chemicals can greatly increase sludge production. The amount of
increase depends on the chemicals used and the addition rates.
There is no simple relationship between the mass of the chemical
added and the mass of sludge produced. It is beyond the scope of
this manual to describe in detail the chemistry associated with
the chemicals used in treating wastewater, and the various
solids-producing reactions that can occur. However, several
types of precipitates that are produced and must be considered
in measuring the total sludge production are listed below:

e Phosphate precipitates. Examples are AlPO4 or
Al (H7PO4)(OH)p with aluminum salts, FePO4 with iron
salts, and Ca3(POg)y with lime (79,82,83).

® Carbonate precipitates. This 1is significant with 1lime,
which forms calcium carbonate, CaCOg3. If two-stage
recarbonation is used, a recarbonation sludge of nearly
pure CaCO3 is formed (84).

e Hydroxide precipitates. With iron and aluminum salts,
excess salt forms a hydroxide, Fe(OH)3 or Al(OH)3.
With lime, magnesium hydroxide, Mg(OH),, may form; the
magnesium comes from the influent wastewater, from the
lime, or from magnesium salts.

® Inert solids from the chemicals. This item 1is most
significant with lime. If a quicklime is 92 percent CaO,
the remaining eight percent may be mostly inert solids
that appear in the sludge. Many chemicals supplied in
dry form may contain significant amounts of inert solids.

e Polymer solids.' Polymers may be used as primary
coagulants and to improve the performance of other
coagulants. The polymers themselves contribute 1little

4-37



to total mass, but they can greatly improve clarifier
efficiency with a concomitant increase in sludge
production.

e Suspended solids from the wastewater. Addition of any
chemical to a wastewater treatment process affects
process efficiency. The change in sludge production must
be considered.

Quantities of the various precipitates in chemical sludges are
determined by such conditions as pH, mixing, reaction time, water
composition, and opportunity for flocculation.

Chemical sludge production, like the production of other sludges,
varies from day to day. The variation depends strongly on
chemical dosage and on wastewater flows. If the chemical dosage
is about constant in terms of milligrams per liter of wastewater,
chemical solids production will still vary, since flows fluctuate

from day to day. Changes 1in wastewater chemistry may also
affect the production of chemical sludge. For example,
stormwater inflow typically has a lower alkalinity than ordinary
wastewater. During storms, the production of chemical sludge

will be different from production in dry weather.

4.4.3 Properties of Chemical Sludges

Chemical sludge properties are affected mainly by the precipi-
tated compounds and by the other wastewater solids. For example,
a lime primary sludge will probably dewater better than a lime
sludge containing substantial amounts of waste-activated sludge
solids (80). Generally speaking, lime addition results in a
sludge that thickens and dewaters better than the same sludge
without chemicals. When iron or aluminum salts are added to raw
wastewater, the primary sludge does not thicken or dewater as
well as non-chemical sludge. Iron sludges dewater slightly more
easily than aluminum sludges (79). When aluminum salts are added
to activated sludge, the sludge may thicken much better than
non-chemical activated sludge (85,86). Anionic polymers can often
improve the thickening and dewatering properties of chemical
sludges.

For efficient chemical usage, feed rates must be adjusted to
match changes in wastewater flow and composition.

4.4.,4 Handling Chemical Sludges

Most of the common sludge treatment processes can be used with
chemical sludges: thickening, stabilization by digestion,
incineration, etc. This section summarizes information on
stabilization and alsoc on recovery of chemicals and by-products.

4-38



4,4.,4.1 Stabilization

Lime sludges may be stabilized by a small additional dose of
lime. Lime stabilization may also be used for aluminum and iron
sludges. The lime improves dewatering of these sludges by acting
as a conditioning agent. Chapter 6 discusses lime stabilization
of chemical sludges. Dewatered lime-stabilized sludges can
usually be buried in sanitary landfills.

Digestion of mixed biological-chemical sludges is generally
feasible. Pure chemical sludge will not digest. Studies done
in 1974 and 1978, however, note significant reductions in
digestibility as chemicals were added to sludge; the studies
investigated the addition of aluminum, iron, and polymer (87,88).

4.4.4.2 Chemical and By-product Recovery

Where lime use results 1in calcium carbonate formation, it may
be feasible to recover lime by recalcination. Tertiary lime
treatment, as practiced at the South Lake Tahoe, California,
plant is well suited to lime recovery; a recalcination process

has been operated there for several years. Where lime is added
to raw wastewater, lime recovery is more difficult but still
possible. Lime recovery does not reclaim all of the calcium,

as some 1is always lost with the phosphate, silica, and other
materials that must be removed from the system. Lime recovery
reduces but does not eliminate the amount of residue for
disposal. Feasibility of lime recovery depends on plant size,
amount of calcium carbonate formed, cost of new lime, and cost of
sludge disposal (81,82).

4.5 Elemental Analysis of Various Sludges

As a rule, almost anything can be found in sludge. This section
describes trace elements in all types of sludge. Data on
concentrations of the 74 elements found in wastewater sludge are
included in References 89-95.

4.5.1 Controlling Trace Elements

It is a basic principle of chemistry that elements are not
created or destroyed but chemically recombined. Therefore, the
mass of each element entering a treatment plant fixes the mass
that either accumulates within the plant or leaves it. The
mass leaving the plant does so in gaseous emissions, effluent,
a special concentrated stream, or sludge. Extracting toxic
elements from sludge appears to be impractical; source control is
the most practical way to reduce toxicants.

4-39



Irace olements are present in industrial process waste,
industrial waste spills, domestic water supply, feces and urine,
and detergents. Additional trace elements are derived from:

®¢ Chemicals in photographic solutions, paints, hobby

plating supplies, dyes, and pesticides used in households
and commercial enterprises.

e Storm inflow (this 1is particularly true for lead from
gasoline anti-knock compounds).

® Corrosion of water piping, which contributes =zinc,
cadmium, copper, and lead (96).

¢ Chemicals used 1in wastewater treatment, sludge
conditioning, etc. Table 4-13 shows an analysis of
ferric chloride, which 1is an industrial by- product
(pickle liquor) of wastewater solids treatment.

R
&

TABLE 4-13

METALS IN FERRIC CHLORIDE SOLUTIONS (97)

_ Constituent Concentrat}onlwmg/l?___
Cadmium 2 - 3.5
Chromium 10 - 70 ,
Copper 44 - 14,200
Iron 146,000 - 188,000
Nickel , 92 - 6,200
Lead : 6 - 90
Silver 2

Zinc 400 - 2,150

qThree different liguid sources were
analyzed (43 percent FeCl3y).

The quantity of toxic pollutants may be significantly reduced

by source control. At Los Angeles County, metal finishing
industries were a major source of cadmium, chromium, copper,
lead, nickel, and zinc. A source control program was developed

in cooperation with the local Metal Finisher's Association. This
program was quite successful, as shown in Table 4-14, by the
general downward trend in wastewater concentrations over time,



TABLE 4-14
PROGRESS IN SOURCE CONTROL OF TOXIC POLLUTANTS (98)

Concentration in mg/l in influent wastewater

Wastewater January-June July-December January-June July-September October-December January
pollutant 1975 1975 1976 1976 1976 ) 1977

Cadmium 0.037 0.031 0.029 0.033 0.027 0.019
Chromium .70 0.73 .78 0.61 .47 .43
Copper .45 0.45 .45 0.33 .34 .30
Lead .40 0.31 .34 0.28 .32 .34
)
1

OO OO

Nickel .31 0.33 .35 .34 .27 .21

Zinc .37 .41

HFOOOO
~Ooooo
~ OO 0O

.55 1.48

.29 .17

Note: Data for Joint Water Pollution Control Plant, Los Angeles County,
California; weekly composite samples. (13).

Occasionally, elements can be converted from a highly toxic form
to a less toxic form in wastewater treatment. Chromium is a good
example of this, 1In its hexavalent form, it is highly toxic, but
may be converted to the less toxic trivalent form in secondary
treatment.

4,5.2 Site-Specific Analysis

The elemental compositions of various sludges differ from one
another. If sludges are to be reused, they should be analyzed
for a number of elements. The importance of site-specific
analysis of sludges varies with the size of the project,
regulatory requirements, industrial activity, and the type of
reuse desired. A sampling program should recognize that:

¢ One plant's sludge may have 100 times or more of a
certain element than another plant's.

®¢ There may be major variations between samples at the same
plant. A single grab sample may produce misleading
results. Careful attention to sampling and statistical
procedures will tend to reduce the uncertainty. A
detailed report on such procedures is available (99).

®¢ Estimates of trace element sludge contamination based
on wastewater analysis are usually less useful than
estimates based on sludge testing. However, 1f an
element can be measured in the influent wastewater and if
flow rates are known, then a mass load (lb or kg per day)
may be computed. For purposes of estimating sludge
contamination, it is reasonable to assume that large
trace amounts of cadmium, copper, and zinc appear in the
sludge. Analyses of sludge and supernatant samples from
a facultative sludge lagoon have shown that there is a
tendency for nickel and lead to be gradually released
from the sludge to the liquid phase (97).

¢ Sludge samples should be analyzed for percent solids
and percent volatile as well as for trace elements.

4-41



4.5.3 Cadmium

Because it.is often found in amounts that limit sludge reuse as a
soil conditioner, cadmium is a critical element. 1If sludge
containing cadmium is applied to agricultural cropland, some
cadmium may enter the food chain. It has been argued, with
much controversy, that the normal human dietary intake of cadmium
1s already high in comparison to human tolerance limits and
that sources of additional cadmium should be strictly limited
(100,101). Table 4-15 summarizes reports on cadmium in sludge.

Chapter 18 includes a discussion of the control of sludge

application rates for the purpose of limiting cadmium levels in
soll and crops.

_ . Additional information on this subject is
provided 1n reference 90.
TABLE 4-15
CADMIUM IN SLUDGE
Concentration, mg/dry kg
Standard Number of
Type of sludge Location Mean deviation Median Range samples Reference
Digested 12 U.S. cities 89 72 65 6.8 - 200 12 89
Heat dried 4 U.S. cities 150 200 67 15 - 440 4 89
Anaerobic Various U.S. 106 - 16 3 - 3,410 98 90
"Other" Various U.S. 70 - 14 4 - 520 57 90
Not stated 42 cities in England, - - <200 <200 - 1,500 42 91
Wales (7 >200)
Incinerator ash palo Alto, California 84 - - 68 - 99 2 92
Digested Chicago (Calumet) - - - 10 - 35 - 93
Digested waste~acti- Chicago (West-Southwest) 340 - - 43 102
vated
Dewatered digested Seattle (West Point) 48 - - - 100 94
primary _ b approximate
Digested Cincinnati (Millcreek) 130 51 - - 25 95
Raw Several U.S. cities 30 15 20 - 20 95
Digested About 25 U.S. cities 75 104 31 9 - 550 80 95
Raw primary Los Angeles (Hyperion} 39 - - - - 103
Mesophilic digested Los Angeles (Hyperion) 140 - - - - 103
Thermophilic digested Los Angeles (Hyperion)C 120 - - - - 103
Waste-activated Los Angeles (Hyperion)c 110 - - - - 103
Anaerobically digested Chatham, Ontario€ 2.6 1.4 1.8 0 - 1o 225 99
chemical and waste-
activated (3.9 per-
cent average solids) c
Anaerobically digested Simcoe, Ontario 78 5 72 66 - 110 198 99
chemical and waste-
activated (3.2 per-
cent) c
Anaerobically digested Tillsonburg, Ontario .9 1 9 7 - 12 40 99
chemical and waste-
activated (4.2 per-
cent)
Paw primary sacramento, California 2.8 1.1 2.6 1.4 - 4.2 Sd 97
(Northeast)
Raw primary Sacramento (Rancho 3.0 1.4 2.6 1.2 - 4.5 5d 97
Cordova)
Raw primary Sacramento (Natomas) 3.5 1.1 3.6 2.2 - 5.1 5d 97
Raw primary and bio- Sacramento (Highland 4.1 1.3 3.8 2.8 - 5.9 5d 97
filter Estates)
Raw primary and bio- Sacramento (County Sani- 3.6 3.3 2.5 1.0 - 9.1 5d 97
filter tation District 6)
Raw primary and bio- Sacramento (Meadowview) 3.1 1.0 2.6 2.3 - 4.4 5d 97

filter

a R
Geometric mean.

Spread factor for use with geometric mean.

o] . N .
Concentrations reported on wet weight basis and converted

to dry weight basis.
d

Weekly composites of daily samples.



TABLE 4-15

CADMIUM IN SLUDGE (CONTINUED)

Concentration, mg/dry kg

] Standard Number of
Type of sludge . o Location Mean deviation Median Range samples Reference

Raw primary and bio- Sacramento (City Main) 10.5 2.0 11 7.6 - 13 sd . 97
filter B

Waste activated Sacramento (Arden) 5.4 2.6 6.7 2.3 - 7.7 sd 97

Raw primary and waste- Sacramento (Rio Linda) 9.7 2.9 9.1 6.2 - 14 Sd 97
activated

Raw primary Sacramento {(County 29 28 12 8.3 - 72 . Sd 97

Central) 3

Anaerobically digested North Toronto, Ontario 29 9 - - 760 104
ferric chloride R )

Anacrobically digested Point Edward, Ontaric 8.5 1.9 - - 61 104
chemical {(mostly alum) .

Anaercobically digested Newmarket, Ontario 7.5 4.2 - - 59 104
lime

Anaerobically digested Sarnia, Ontario 76 21 - - 40 104

ferric chloride

8Geometric mean.
bSpread factor for use with geometric mean.

Cconcentrations reported on wet weight basis and converted
to dry weight basis. :

dWeekly composites of daily samples.

4.5.4 Increased Concentration During Processing

Toxic elements often are non-volatile solids that remain in
sludge after volatile solids have been removed. Removal of
volatile solids such as organic matter increases the concentra-
tion of non-volatile components, expressed on a dry weight basis.
Table 4-16 shows this effect for four metals at one plant. This
increased concentration may be important if sludge reuse is
desired and 1if regulations limit reuse for sludge that contains
contaminants that exceed certain concentrations.

TABLE 4-16
INCREASED METALS CONCENTRATION DURING PROCESSING

Concentration, mg/kg dry weight

Anaerobically digested

Raw primary sludge sludge Lagooned sludge
Element ’ (79 percent volatile) (68 percent volatile) (56 percent volatile)

Chrcmium 110 160 220

Copper 200 340 450

Nickel 46 63 65

Zinc 620 930 1,400

Number of samples (5) (2) (30)
Note: 1977 data, Sacramento County Central treatment plaﬂt, Ccalifornia. anaerobic
digesters also receive thickened waste-activated sludge (metals content not

measured) .

4-43



4.6 Trace Organic Compounds in Sludge

Several of the trace organic compounds found in sludge, for
example, polychlorinated biphenyls (PCBs), are toxic, slow to
decompose and widely distributed in the environment. Table 4-17
guantifies the amount of Aroclor 1254, a common PCB, found in
sludge. Three other PCBs, Aroclors 1242, 1248, and 1260, have
also been found in sludge (105,107,108). 1In 1970, the production
of PCBs for several end uses was halted in the United States
and was completely phased out in 1977. As of 1979, imports of
PCBs are prohibited except for a few special purposes. It is
anticipated that these measures will help to reduce PCB levels in
sludge. However, products containing PCBs are still in use, and
these chemicals are widely distributed, so that several years may
elapse before PCBs become undetectable in sludge.

TABLE 4-17
AROCLOR (PCB) 1254 MEASUREMENTS IN SLUDGE

Average
concentration of
samples with
compound detected

Wet Dry
basis, basis, Number of Samples with Year of sample
Sludge type Location ug/1 mg/kg samples compound detected collection Reference
Undigested Hamilton, Ontario 81 - - - 1976 105
Undigested {(with Al) Kitchener, Ontario 110 - - - 1976 -
, Undigested (with Ca) Newmarket, Ontario 74 - - - 1976 -
Undigested (with Fe) North Toronto, Ontario 120 - - - 1976 -
Raw primary Sacramento, CA (North- 50 1.6 5% 1 1977 97
east)
Sacramento, (Natomas) 60 1.5 52 1 1977 -
Sacramento (County 80 1.8 5% 5 1977 -
Central)
Ras primary and biofilter Sacramento, {(City Main) 80 3.8 Sa 4 1977 -
Sacramento (County Sani- 50 2.0 52 . 1 1977 -
tation District 6)
Sacramento (Meadowview) 50 2.4 52 2 1977 -
Raw primary and waste Sacramento (Rio Linda) 90 3.5 5® 3 1977 -
activated
Lagooned digested primary Sacramento (County 270 4.8 30 3C 1977 106
and waste activated Central)
Digested 10 U.5. cities - 3.9 10 9 1971-1972 89

Heat dried 4 U.5. cities - 9.3 4 4 1971-1972 -

aWeekly composite of daily samples.

Because of their fat-soluble nature, PCBs tend to concentrate
in skimmings and scum at wastewater treatment plants. The
conventional procedure of introducing skimmings 1into the
digester can cause higher concentrations of PCBs in the final
sludge. Alternative disposal procedures for skimmings, such as
inc